
BILLY GOAT PARTS 2022 rev 08162022

Part Number  Description MSRP

G21217 MNT, VBRTN, RBBR 2.31

G100121 SCREWCAP #8 X 1/4" HWH TYPE B 0.32

G100256 LABEL SPARK ARRESTOR 2.00

G100258 LABEL CAUTION HOT SURFACE EN/SP 1.68

G100260 LABEL WARNING GUARD EN/SP 2.31

G100261 LABEL HOT ENGINE 2.52

G100262 LABEL START STOP EN/SP 7.56

G100267 ELASTIC LOOP BLACK 5.5" 0.53

G100283 LABEL DL PIRANHA 4.31

G100330 LABEL, WARNING LINER DL 1.47

G100346 LABEL SAFETY PROTECT READ MANUAL 2.52

G100354 LABEL AERATING INST PL 14.70

G100355 LABEL PINCH POINT PL 6.20

G100357 LABEL LOWER TINES PL 3.57

G100358 LABEL GEAR SELECT PL - LIMITED QUANTITY AVAILABLE 10.92

G100360 LABEL PULL FORWARD PL - LIMITED QUANTITY AVAILABLE 7.56

G100361 LABEL PULL TINE ENGAGE PL - LIMITED QUANTITY AVAILABLE 7.98

G100365 LABEL BADGING 10" LOGO ROUND 14.49

G100367 LABEL BADGING PLUGR PL415 8.61

G100368 LABEL BADGING PLUGR PL845 - LIMITED QUANTITY AVAILABLE 8.93

G100369 LABEL BADGING PLUGR PL855 13.76

G100375 LABEL AND LITERATURE ASSY PL1800 59.75

G100387 LABEL ROUND LOGO 3.5" 2.63

G210610 KIT, NOZZLE PW37A0H 13.76

G350100 BLADE FLAIL 1" X 4" 3.36

G350101 PULLEY 3.0" X 3/4" 74.76

G350102 PULLEY 6.5" X 3/4" 73.19

G350103 WHEEL 8" 53.87

G350104 WHEEL 10" 49.46

G350114 PULLEY IDLER 2.75" OD X 3/8" BORE 28.14

G350115 ARM IDLER WA 20.27

G350116 BELT 5L X 36.5" KEVLAR 38.12

G350118 SPACER REEL PULLEY 10.08

G350119 BRACKET MOUNT CLUTCH CABLE 11.55

G350125 SPRING HT ADJ 22.26

G350126 LINK HT ADJ 63.74

G350127 YOKE 1/2"-20 14.49

G350128 PIN YOKE 1/2" 11.13

G350130 SPACER SPANNER WHEEL 6.20

G350133 BEARING 3/4" CAST P BLOCK 24.57

G350134 HANDLE LOWER LH 33.50

G350135 HANDLE LOWER RH 33.50

G350137 BAIL CLUTCH 74.03

G350138 LOOP FOLDING HANDLE PR 7.98

G350141 SHAFT FLAIL BLADE 13.23

G350142 SHAFT SLICING 137.97

G350143 SPACER BUMPER 5/8" X1/4" 1.89

G350144 SPACER BUMPER 5/8" X 1/2" 1.68

G350145 SHAFT FLAIL REEL 161.28

G350146 RING RETAINING 1/2" 0.63

G350147 BLADE SLICING REEL - LIMITED QUANTITY AVAILABLE 5.57

G350148 PLATE BLADE MOUNTING 5.36

G350149 SPACER BLADE MOUNTING 3.15

G350150 SPACER BLADE ASSY - LIMITED QUANTITY AVAILABLE 4.10

G350152 COLLAR SPACER - LIMITED QUANTITY AVAILABLE 4.52

G350153 WASHER 0.937 "X 1.75" X 0.119" 2.00

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G350154 WASHER LOCK 7/8" INT TOOTH 1.37

G350155 NUT JAM 7/8"-14 3.15

G350167 DEFLECTOR RUBBER 21.42

G350168 SHIELD BEARING 21.21

G350171 BAR CLAMP DEFLECTOR 5.57

G350173 BRACKET HT ADJ LOCK 37.80

G350175 LEVER HT ADJ W/O SIDE PLATES 113.61

G350176 LABEL HT CONTROL 10.40

G350178 BOLT SHOULDER 1/4" X 1 3/4" 3.47

G350179 BOLT SHOULDER 5/16" X 1 3/4" 2.21

G350181 CABLE CLUTCH REEL 21.53

G350182 BRACKET MOUNT HT ADJ 38.64

G350204 SCREWCAP 5/16-24 X 2" GR.8 3.15

G350205 BLADE FLAIL CR 3.15

G350206 PULLEY 5.5" OD X 3/4" BORE 52.08

G350207 BELT 5L X 34" 30.45

G350208 BRACKET BELT FINGER 26.46

G350209 BEARING 3/4" CAST FLANGE W/ZERK 26.99

G350210 DEFLECTOR RUBBER 21.42

G350211 BAR STRAP DEFLECTOR 15.75

G350212 PIN LIFT FRONT 3/8" X 21 3/16" LONG 157.82

G350213 FRAME HEIGHT FRONT 156.45

G350220 ROD HEIGHT 36.54

G350223 BAR LINK HEIGHT 8.40

G350224 LABEL INSTRUCTIONS CR 8.61

G350232 SPRING HEIGHT 19.95

G350236 WHEEL 8" X 0.5" BRG 30.77

G350245 MANUAL CR 2.94

G350248 GUARD BELT TOP 35.07

G350249 GUARD BELT BOTTOM 54.08

G350250 GUARD SHAFT 16.80

G350253 PLATE BLADE MOUNT 9" 5.88

G350254 PLATE SPACER BLADE 9" 4.62

G350266 SCREWCAP 5/16-18 X 5/8 BUTTON SOCKET HD. 0.74

G350271 PLATE DOOR DROP SEEDER 21.32

G350272 PLATE DOOR DROP SEEDER END 6.72

G350273 PLATE DOOR DROP SEEDER ARM 13.13

G350276 BAR DOOR LINKAGE 38.85

G350280 WASHER 0.906 OD X 0.656 ID X 0.062 4.73

G350283 LIT SEEDER BOX 2.94

G350286 SCREW SHEET METAL B&S 0.53

G350288 LABEL SEEDER BOX 6.72

G350300 SPRING EXTENSION 5.57

G350301 FINGER BELT WIRE 4.41

G350309 BUSHING 0.375 OD X 0.265 ID X 0.88 0.74

G350326 PARTS BAG PLASTIC SEEDER BOX KIT 3.15

G350329 CHAIN 35 PITCH C43/65 - LIMITED QUANTITY AVAILABLE 13.02

G350331 PIN ROLL 1/8" X 1-3/4" LONG 2.31

G350332 BRACKET SLOT PLASTIC SEEDER BOX 8.19

G350333 GUARD BELT REPLACEMENT KIT PR/OS 220.50

G350338 SPACER CRANK CR HONDA 8.30

G350339 SPACER CRANK PR 5.57

G350341 NUT 7/8-14 NC 1.26

G350346 NUT FLANGE 5/16"-18 ZP 0.63

G350351 SHAFT SPRING TINE REEL 21.21

G350352 SPRING TINE 1.79

G350353 SHAFT WA SPRING TINE REEL 145.22

G350363 SPACER 1/2" ID X 3/4" 4.62

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G350366 BOX AND LID ASSY SEEDER 267.65

G350369 PULLEY 3V GROOVE 1.530" BORE 105.84

G350370 PULLEY 3V GROOVE 0.625" BORE 61.64

G350372 BELT O-RING 5/16" X 15 9/16" 25.52

G350374 BAIL WA RENOVATION 36.86

G350375 HANDLE UPPER RENOVATION 67.20

G350376 KIT OVERSEEDER BELT CONVERSION 187.11

G350378 SHAFT DROP SEEDER 48.51

G350380 STAND OFF GUARD 11.24

G350385 CABLE, SEED METERING ASSY. 46.10

G350386 LABEL, INSTRUCTION SEEDER BOX AUTO 6.20

G350387 PLATE DOOR DROP SEEDER END ARM 20.90

G350389 BRACKET, CABLE SEEDER BOX 9.14

G350390 BRACKET, MOUNTING METERING SEED 17.43

G350391 BRACKET, CABLE MOUNTING 13.23

G350392 LABEL, SEED METERING 7.88

G350399 PIN CLEVIS 1/4" X .61 1.26

G350400 GUARD BACK PULLEY 9.35

G350401 SPACER 5/8 OD X 3/8 ID X 1.0 LG 5.04

G350422 LABEL BADGING PR 6.72

G350423 LABEL BADGING OS 11.97

G350440 PULLEY, PR550/OS550 CRANKSHAFT 58.17

G351013 WHEEL 14" ASSY FRONT 79.91

G351015 CONNECTOR SPEED CONTROL 20.69

G351101 HOUSING VERTICUTTER WA 224.39

G351103 SEED BOX WA 233.31

G351104 BRACKET DRIVE BELT WA - LIMITED QUANTITY AVAILABLE 54.08

G351105 WHEEL PADDLE SEED WA 66.78

G351108 BRACKET SPEED CONTROL WA - LIMITED QUANTITY AVAILABLE 99.33

G351109 BELLCRANK SPEED CONTROL WA - LIMITED QUANTITY AVAILABLE 52.19

G351110 CAM SPEED CONTROL WA - LIMITED QUANTITY AVAILABLE 61.95

G351111 SHAFT VERTICUTTING REEL OSSP 204.75

G351112 ARM IDLER WA REEL ENGAGE 34.34

G351113 ARM IDLER WA UPPER OS900SP 25.94

G351114 FRAME CHARIOT WA OS900SP 272.90

G351115 HITCH CHARIOT WA OS900SP 39.06

G351116 BELT GUARD UPPER WA OS900SP 46.52

G351117 GUARD REEL BELT 74.03

G351118 GUARD DRIVE BELT 52.92

G351119 PIN, HITCH WA OS900SP 44.10

G351120 ARM IDLER MULE DRIVE WA OS900SP - LIMITED QUANTITY AVAILABLE 21.95

G351121 ENGINE BRACKET WA OS901SP 20.58

G351124 RELEASE PEDAL WA OS901SP 32.55

G351200 BRACKET CLUTCH CABLE 13.55

G351201 TRANSAXLE 1,204.04

G351202 REAR WHEEL13" X 5" PNEU ASSY 95.45

G351203 BRACKET GUARD BELT UPPER ENGINE OS900SP - LIMITED QUANTITY AVAILABLE 26.36

G351205 GUARD REEL BELT OS900SP 58.59

G351206 GUARD BEARING REEL 17.85

G351208 BRACKET CONSOLE 41.37

G351209 CONTROL MAGURA - LIMITED QUANTITY AVAILABLE 39.48

G351210 PULLEY 0.75" ID X 4" 4L SECTION 60.17

G351211 BELT 6932 POWERATED 32.76

G351213 BELT, V, 4L 31.17EL OHR ETH, AMD CD AY2 28.67

G351215 BELT 3L 18.27

G351216 PULLEY 3V GROOVE IDLER 24.26

G351221 CABLE CLUTCH SEEDING CONTROL 68.57

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G351222 BRACKET CONTROL SEED RATE 20.16

G351223 AXLE SEED BOX 62.58

G351226 BRACKET FIXED FRONT FRAME 11.97

G351227 BRACKET RH WEAR PAD 12.29

G351228 BRACKET LH WEAR PAD 12.29

G351229 WEAR PAD RH 12.29

G351230 WEAR PAD LH 12.29

G351231 LOOP FOLDING HANDLE 11.87

G351247 COLLAR SHAFT 0.75" 10.40

G351250 PULLEY 4.00 O.D. X 1.00" 5L-SECTION - LIMITED QUANTITY AVAILABLE 62.90

G351253 SPACER SEED PLATE 3.15

G351254 SPRING LIFT ASSIST 4.62

G351257 BEARING 1/2" ID X 1.125 OD 3.15

G351258 BOLT SHOULDER 3/8" X 1 3/4" 2.73

G351261 SPACER, PM REEL OS900SP 9.45

G351263 SCREW SPOT WELD 5/16"-18 X 3/4 W/PROJ 0.84

G351264 SER HEX WASHER FLNG SCREW 5/16"-18 X 3/4" 0.53

G351265 CAM SEED RATE 34.55

G351268 BAR CLAMP DEFLECTOR 6.93

G351269 DEFLECTOR RUBBER OS900SP 10.29

G351275 SPRING IDLER UPPER OS900SP 5.36

G351278 SPHERICAL ROD END MSF-5 8.51

G351289 PULLEY,V Ø3.50"ODXØ1.00"ID, .250" KEY 61.85

G351290 BLADE, VERTICUT LASER CLAD 42.95

G351294 BRACKET TORQUE LIMITING 16.28

G351295 SPRING IDLER MULE DRIVE 2.94

G351297 SPACER HARDENED REEL 37.70

G351298 SPRING DISC 7/8" ID 28.04

G351300 BRACKET, BELT GUIDE - LIMITED QUANTITY AVAILABLE 16.70

G351302 SPRING, IDLER MULE DRIVE - LIMITED QUANTITY AVAILABLE 2.42

G351303 SPRING EXTENSION .500"X5.00" 21.53

G351304 ROD, BYPASS ARM TRANSAXLE 34.97

G351309 SPRING, RELEASE PEDAL 5.67

G351311 STUD 3/4"-10 X 3 3/4 PLTD 22.58

G351316 BOLT SHOULDER, 3/8" DIA. X 3.25" LONG - LIMITED QUANTITY AVAILABLE 4.41

G351321 BRACKET, PIN CATCH 13.76

G351323 HEIGHT ADJUST SCREW 40.95

G351324 SPRING, TRANSAXLE RTN 4.10

G351325 PULLEY 0.75 I.D. X 3.50 39.48

G351326 BRACKET, BELT GUIDE OS901SP 13.86

G351327 BELT, TRUFLEX OS9 SERIES DRIVE 18.27

G351328 PLATE, S.S. SEED CONTROL OS901SP 61.22

G351329 SPRING EXTENSION .500" X 4.50" 7.98

G351330 WASHER, NYLON 17W09381 0.53

G351331 SPRING, CONICAL S.S. 3.78

G351332 SPACER, SEED PLATE OS901SP 6.62

G351347 SPACER. SPEED CONTROL STEPPED PM 2.52

G351348 SPACER, SPEED CONTROL EYELET PM 1.47

G351350 CABLE, REEL OSSP 26.78

G351351 CABLE, SEED DROP, OSSP 31.29

G351367 ASM, JACKSHAFT, 1.00 DIA, PLATED 165.69

G351406 HANDLE FOLDING 34.23

G351408 SPACER SEED BOX AXLE 4.10

G351409 SPACER REAR WHEEL 5.25

G351415 SPACER PULLEY JACKSHAFT 6.41

G351421 SHAFT, INNER PIVOT 15.75

G351501 LABEL INSTRUCTION 13.65

G351503 LABEL SEED FLOW RATE 7.77

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G351505 LABEL BADGING 9.14

G351507 LABEL DRIVE RELEASE 3.99

G351524 LABEL OS901 BLADE DEPTH 8.82

G351604 SEED BOX W/LABELS 275.31

G351607 GUARD REEL BELT W/LABELS 88.52

G351609 DRIVE BELT GUARD WA W/LABELS 77.07

G351612 ENGINE BASE WA OS901SP W/LABELS 539.49

G351613 FRAME SUPPORT OS901SP W/LABELS 300.83

G351614 MULE ASSY OS901SP 199.61

G351615 PEDAL ASSY (PLUG/TREAD/BUSHINGS) OS901SP 133.77

G351616 KIT SEED BOX OSSP SERVICE 541.17

G351618 HANDLE W/GRIP RIGHT OSSP SERVICE 38.43

G351619 HANDLE W/GRIP LABELS LEFT OSSP SERVICE 44.21

G351620 KIT, S.S. SEED PLATE REPLACEMENT 130.20

G351622 KIT, BLADE LASER CLAD OSSP 496.13

G351624 OSSP CLUTCH HANDLE SERVICE KIT-ASSEMBLED 41.06

G351625 SERVICE KIT-MULE FRONT PULLEY UPDATE 70.35

G351626 OSSP CLUTCH LEVER UPDATE KIT 123.06

G360100 TINE CORING 3/4" X 3" 11.24

G360102 SHAFT TINE DRIVE WA 105.42

G360105 SPACER TINE DRIVE - LIMITED QUANTITY AVAILABLE 3.57

G360108 SPACER SHAFT END - LIMITED QUANTITY AVAILABLE 3.15

G360109 NO LONGER AVAILABLE 7.04

G360114 CHAIN #40 X 76 PITCH O-RING 104.37

G360115 CHAIN #40 X 94 PITCH O-RING 117.39

G360116 SPROCKET IDLER 17T X 5/8" BORE 37.49

G360120 BELT 4L X 43" POWERATED 37.49

G360123 SPACER SPROCKET IDLER 2.5 8.61

G360124 SPACER SPROCKET IDLER 1.3 7.98

G360138 BUSHING PIVOT LIFT 4.31

G360146 BOLT SHOULDER 3/4 X 2 1/2 13.55

G360150 LIFT LINK UPPER 7.56

G360151 LIFT LINK LOWER 14.70

G360152 BOLT SHOULDER 3/8 X 1" 1.89

G360153 BOLT SHOULDER 3/8" X 2" 2.63

G360154 SPRING EXTENSION AE 11.24

G360156 TIRE 8" DIA. X 2.5" NO FLAT W/ 3/4" BRG 84.42

G360160 GUARD TINE COVER 18.90

G360175 BUSHING LIFT AE 0.53

G360183 BUSHING PIVOT FRAME AE 4.31

G360184 BOLT SHOULDER 3/8 X 3/4" 3.15

G360186 FITTING MOUNT HANDLE 5/16" 16.91

G360187 LABEL LIFT HERE 2.52

G360188 LABEL WARNING WEIGHT AE 2.52

G360202 CONTROL THROTTLE ASSY AE 40.11

G360203 NUT PAL 5/16 0.84

G360205 LINK MASTER #40 O-RING 10.82

G360210 NO LONGER AVAILABLE 93.56

G360218 PAL NUT 1.37

G360220 BELT FINGER KIT 17.75

G360223 PIN RING 1/2" HEAVY 0.53

G360237 PULLEY 8" X 1" BORE W/HOLE 42.84

G360243 LANYARD PLASTIC 10" 3.15

G360246 PLATE LINKAGE SHORT AE4 8.30

G360251 MANUAL AE400H 3.15

G360257 PIN COILED 1/4 X 2.25" LONG 2.63

G360260 SPROCKET 16T #40 - 1" BORE W/HOLE 24.99

G360265 TUBE 1.5" SQ X 3.438" X 12 GA - LIMITED QUANTITY AVAILABLE 8.40

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G360266 NO LONGER AVAILABLE 5.57

G360267 FRAME REAR WA AE4 369.60

G360269 HANDLE LOWER LH WA AE4 42.21

G360270 HANDLE LOWER RH WA AE4 - LIMITED QUANTITY AVAILABLE 42.21

G360271 TUBE LIFT CONNECTOR WA AE4 62.48

G360272 SPACER - TINE SPROCKET - LIMITED QUANTITY AVAILABLE 6.62

G360277 PLATE LINKAGE LONG LEFT WA AE4 - LIMITED QUANTITY AVAILABLE 56.39

G360279 RETAINER 3/8" BOLT PUSH NUT 0.53

G360281 O-RING 3" DIA CASTER AE 3.15

G360284 BOLT SHOULDER 3/8" X 1 1/4" 2.52

G360289 DIFFERENTIAL REPLACEMENT KIT AE5 327.29

G360293 PLUG DRAIN 1" 8.40

G360296 HANDLE LIFT 29.61

G360298 BUMPER RECESS 3.68

G360313 CABLE CLUTCH ASSY AE401 28.88

G360315 PAD BOTTOM WOOD 29.5" X 37.0" 31.61

G360316 HARNESS WIRE 60" 18.90

G360321 HANDLE LOWER WA AE4 46.20

G360324 FRAME WA AE401 - LIMITED QUANTITY AVAILABLE 456.44

G360327 PLATE LINKAGE LH LONG WA AE401 38.96

G360328 PLATE LINKAGE RH LONG WA AE401 38.96

G360329 TUBE FRONT BUMPER AE401 42.53

G360330 ROD LIFT SIDE AE4 21.95

G360331 SHAFT DRIVE WA AE401 212.00

G360332 DRIVE LOWER WA AE401 88.20

G360344 SPACER, 1.25" O.D. X 1.010" I.D. X 1.00" 5.78

G360347 SPUR MOUNT TINE 56.07

G360349 SHAFT TINE WA AE4 367.50

G360350 SPROCKET 42T, 1" CENTER HOLE 40.64

G360351 SPACER SPROCKET AE REEL 7.14

G360354 GUARD, CHAIN WA AE4 55.76

G360357 TIRE WHEEL ASSY 8.5", 5/8" BRG 49.46

G360388 WHEEL 10.0" SEMI PN. RIBBED W/3/4" HUB 83.48

G360393 SPACER PRECISION BEARING 15.86

G360395 LABEL BADGING AE401 7.88

G360398 COVER, DRIVE UNIVERSAL AE401 173.25

G360505 LABEL WATER TANK AE401 T2V 28.46

G360506 SPCR-STL, LC .760" X 1.000" X .250" U 9.77

G360507 KIT, SPROCKET REPLACEMENT AE4 52.08

G360514 CAP VENTED KELCH 3.5" W/LANYARD, WATER 41.58

G360601 TEMPORARY AE4 WHEEL 8" X 1/2" I.D. KIT 67.41

G360604 KIT, WING KNOB WITH HARDWARE 11.87

G361114 HITCH ASSY TOW AE 324.45

G361136 BRACKET MOUNT TONGUE 76.65

G361137 TUBE TONGUE TOW AE 113.40

G361139 BRACE TONGUE LONG 20.27

G361140 BRACKET WHEEL WA TOW AE RIGHT 158.45

G361144 PIN WHEEL TOW AE 31.29

G361146 SPACER 3/4" ID X 2.125" 5.67

G361147 SPACER /2 ID X 1.5" 4.94

G361150 RING SNAP EXTERNAL 0.63

G361152 LIFT BAR WA TOW AE 29.51

G361160 PLATE HITCH TOW AE 10.19

G361161 BRACE TONGUE SHORT 14.39

G361168 BRACKET WHEEL WA TOW AE LEFT 158.45

G361169 SPRING WHEEL TOW AE 11.13

G361171 SHAFT TINE WA AET 339.47

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G361278 PLATE MOUNT TINE DRIVE NO DETENT AET - LIMITED QUANTITY AVAILABLE 19.53

G361279 TINE ROW KIT AET 138.81

G361286 SPACER WHEEL TOW AE 4.41

G362013 HYDRAULIC HOSE CLAMP 11.97

G362101 FRAME TINING AE900 755.58

G362104 CRANK DRIVING WA AE900 195.93

G362105 SHAFT DRIVE TINE WA AE900 141.86

G362106 CAM SPEED CONTROL WA AE900 35.28

G362107 BRACKET CASTER WA AE900 34.23

G362108 TINE FRAME LIFT SHAFT WA 80.75

G362111 PLATE PUMP MOUNT 211.05

G362112 IDLER ARM WA AE900 32.97

G362113 TINE ENGAGE HANDLE MOUNT WA 42.63

G362116 ARM ENGAGE PUMP WA 28.67

G362117 SPROCKET DRIVE AE900 162.23

G362118 SKID PLATE WA 56.70

G362119 BRACKET LH HANDLE MOUNT WA 37.49

G362120 BRACKET RH HANDLE MOUNT WA 37.49

G362121 BELLCRANK CABLE WA 18.59

G362125 ARM LIFT RT WA AE900 71.82

G362126 ARM TINE LIFT CONNECTING WA RH 30.87

G362127 LIFT ARM LFT WA AE900 69.83

G362128 ARM TINE LIFT CONNECTING WA LH 30.87

G362129 BELL CRANK BAIL WA 28.56

G362134 TANK OIL WA AE900H 167.37

G362139 CHARIOT MOUNT WA 97.76

G362204 PLATE, ENGINE STIFFENER 50.82

G362205 MACHINE BUSHING 1" X 1 1/2" X 14 GA 1.26

G362212 RING RETAINING EXTERNAL 1.00" 0.53

G362215 PIN, CRANK AE900 14.70

G362217 MOUNT SPRING BEARING WA AE900 122.96

G362219 BRACKET SPRING MOUNT AE900 113.30

G362220 BEARING AND SHAFT 22.26

G362223 BEARING LIFT 28.04

G362224 BOLT CARRIAGE 5/16-18 X 3/4" ZP SHRT NK 0.63

G362225 PUMP PK 12CC VARIABLE DISPLACEMENT 746.13

G362227 SHAFT CRANK AE900 81.80

G362230 FITTING 10MF 0- 8MORB STRAIGHT 5.57

G362231 FITTING 10MJ - 10MOR STR 5.25

G362232 SCREWCAP 3/8"-16 X 5 3/4" GR 8 2.31

G362233 MOTOR TINE DRIVE 513.45

G362234 FITTING 06HB - 06MORB STRAIGHT 5.67

G362244 SPACER TINING SPRING AE900 4.10

G362245 BEARING AND FLANGETTE ASSY .75" 17.43

G362246 SPACER SPINDLE BEARING AE900 10.82

G362258 CHAIN #50 X 70 PITCHES O-RING 200.76

G362259 BRACKET HANDLE SUPPORT 19.53

G362261 SPROICKET 13T #50 IDLER 35.49

G362266 JACKSCREW 5/16"-24 RT AND LFT 14.07

G362267 BAIL ASSY AE900 78.75

G362269 SPHERICAL ROD END FEMALE 5/16"-24 LFT 17.22

G362270 TAB SPRING BRACKET 34.97

G362274 HARNESS WIRE KILL SWITCH 19.85

G362275 PULLEY 5.00" OD FLAT IDLER 52.92

G362278 SHCS 1/2"-13 X 1.750" ZP 3.68

G362279 HOSE HYDRAULIC W#10 JIC 101.75

G362280 END ROD SLIDING 43.68

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G362281 BRACKET FRONT HOOD MOUNT - LIMITED QUANTITY AVAILABLE 16.91

G362284 WASHER ADHESIVE BACKED ISOLATION - LIMITED QUANTITY AVAILABLE 2.73

G362286 WASHER NYLON 2.73

G362288 KEY #15 HI PRO 3.57

G362289 SHCS 5/16"-18 X 1.25 BLK OX 0.84

G362292 GUARD TRANSAXLE FRONT 52.19

G362293 ROD, HOOD STAY AEH 17.01

G362299 BODY PROFILED CLAMP 4.41

G362300 PLATE CLAMP COVER 2.00

G362303 PULLEY 4.75 OD X .591 ID 5L 48.30

G362306 BRACKET BELT GUIDE LOWER AE900 16.91

G362315 04MORB - 02MP STRAIGHT 2.42

G362320 FITTING 90 DEG FEMALE TO FEMALE 5.04

G362321 3/8" HOSE BARB 5.36

G362322 NUT 5/16"-24 LEFT HAND FIN HEX ZP 0.53

G362323 NUT LOCK 3/8"-24 HEX ZP 0.32

G362324 BRACKET, CONSOLE 14.39

G362325 COOLER OIL 80.96

G362327 GUARD BELT AE900 112.35

G362329 BRACKET TRANSAXLE MOUNT 14.18

G362330 BRACKET GUARD FAN 114.77

G362331 GUARD WIRE PUMP FAN 91.14

G362332 TRANSAXLE AE900 835.38

G362337 BELT HP GP AMD EFF. LENGTH 64.04" 41.79

G362340 BELT FINGER AE900 15.02

G362341 ANTI ROTATION ROD 22.47

G362342 RESERVOIR CAP 52.71

G362351 KIT, FAN/HUB HYDRO GEAR 70811 24.78

G362352 WHEEL 15" X 6.00 - 6 TURF SAVER 120.44

G362356 ROD BYPASS TRANSAXLE 59.33

G362362 BOLT, CARRIAGE 5/16-18 X 1" ZP SHORT NK 0.53

G362364 BUSING DOWEL 0.375" X 1.250 LONG 3.15

G362372 ROD PUMP ENGAGE 22.05

G362380 KEY FEATHER 5MM X 5MM X 30MM 4.31

G362382 LINK, CAST AE1300H 24.68

G362387 PIN CLEVIS 3/8" X 1" ZP 1.68

G362391 PULLEY 4.50 O.D. X 1.00" I.D. - 5L 53.03

G362395 MOUNT OIL FILTER 37.17

G362396 FILTER SPIN ON 30.66

G362398 PULLEY DIA. 6.00 CUPPED 26 TOOTH SPLINE 55.55

G362406 SPACER ENGINE CRANKSHAFT 7.98

G362410 HANDLE TINE WA 15.02

G362413 SPACER CONNECTING LINK 16.70

G362415 SPACER .75 OD X 11 GA 10.40

G362416 SPACER 1.25 OD X 1.010 ID .258 LONG 8.82

G362418 SPACER REAL WHEEL AE900H 8.09

G362419 WASHER 33/64 I.D. X 1.50" OD X .25 THK 6.41

G362420 FITTING TEE 6803-06-06-06 13.65

G362421 FITTING 45 DEG 6802-06-04 W/0.050" ORIFICE 15.96

G362422 HOSE ASSY #6 JIC TO RAW 13.00" LONG 30.35

G362423 HOSE ASSY #6 JIC TO RAW 11.00" LONG 37.38

G362425 HOSE HYDRAULIC 3/8" X 46.00" LONG 25.20

G362437 PLATE, HITCH RETAINER 17.22

G362438 ROD, CHARIOT PIVOT 16.07

G362439 WHEEL, 10" PNEUMATIC W/ SMOOTH TIRE 64.79

G362502 LABEL BADGING SIDE 17.12

G362503 LABEL BADGING FRONT 12.92

G362504 LABEL BADGING RISER 15.02

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G362505 LABEL INGROUND TURNING LOGO 9.03

G362506 LABEL WARNING HIGH PRESSURE 8.30

G362507 LABEL INSTRUCTION HYDRAULIC 10.40

G362602 ENGINE BASE WA W/LABELS AE1300H 761.15

G362603 TINE ARM ASSY LEFT AE1300H SERVICE 333.90

G362604 HANDLE WA W/LABELS AE1300H 430.82

G362605 HOOD WA W/LABELS AE1300H 611.42

G362606 TINE ARM ASSY RIGHT AE1300H SERVICE 333.90

G362607 SPRING ARM ASSY AE900H SERVICE 363.72

G362608 CASTER ASSY AE1300H SERVICE 268.80

G362610 HITCH PIVOT WA W/BUSHINGS 92.09

G362613 AE13 SPRING BEARING MOUNT, SERVICE 183.23

G370101 SHIM ADJUSTMENT 12.2 X 24 X 0.8 1.58

G370102 NUT 8 H 6.5 0.53

G370103 SCREWCAP M8 X 25 0.74

G370104 SCREWCAP M8 X 18 1.58

G370105 NUT M8 H8 0.53

G370106 SCREW ALLEN M5 X 8 0.53

G370107 NUT LOCK M6 H6 0.53

G370108 WASHER FLAT M6 X 18 0.53

G370109 SCREW BUTTON HEAD M8 X 16 0.74

G370110 WASHER FLAT M8 0.53

G370111 SCREW BUTTON HEAD M8 X 12 0.84

G370112 WASHER FLAT M6 0.53

G370113 WASHER FLAT M5 0.53

G370114 RING SNAP INTERNAL 152 1.68

G370115 BUSHING SELF LUBRICATING 4.41

G370116 BEARING 12 X 32 X 10 6201RS 7.98

G370117 RING SNAP INTERNAL 132 0.84

G370118 SCREWCAP M8 X 25 0.74

G370119 WASHER FLAT M8 X 32 0.53

G370121 SHIM ADJUSTMENT 42 X 52 X 0.5 3.15

G370122 RING SNAP INTERNAL E17 0.53

G370124 WASHER FLAT M12 X 24 0.53

G370125 NUT LOCK M8 0.53

G370126 SCREW CAP M8 X 16 0.53

G370127 NUT M6 0.53

G370128 SCREWCAP M6 X 14 0.53

G370129 NUT LOCK M6 H6.5 0.53

G370130 SCREWCAP M8 X 20 0.53

G370131 BEARING 25 X 52 X 15 6205 7.98

G370133 BEARING 15 X 35 X 11 6205-2RS 7.98

G370134 SCREWCAP M6 X 10 0.53

G370135 SHIM ADJUSTMENT 17 X 24 X 0.5 0.53

G370136 NUT M8 H5 0.53

G370137 BEARING 35 X 62 X 14 6007-2RS 17.64

G370138 BEARING 17 X 40 X 12 - 6203-2RS 7.98

G370139 BUSHING PCM 1020 12M 4.20

G370140 BUSHING SELF-LUBRICATING PCM 252820 B 8.09

G370141 BUSHING SELF LUBRICATING PCM 505520B 17.33

G370142 SHIM ADJUSTMENT 25 X 35 X 1 1.68

G370143 SPRING 10 X 25 C X F 12.81

G370144 SPRING 13 X 25 11.45

G370145 WASHER WAVE M10 0.53

G370146 NUT M10 0.53

G370147 SCREWCAP M10 X 50 P.F. 0.84

G370148 NUT LOCK M6 H8 0.84

G370149 NUT LOCK M10 0.84

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G370150 NUT M12 0.84

G370151 PIN ROLL M30 X 2.5 2.63

G370152 SCREW CROSSHEAD M5 X 30 0.53

G370153 DOWEL M8 X 16 0.84

G370154 SCREWCAP M6 X 85 P.F. 3.15

G370155 RING SNAP INTERNAL E35 1.58

G370156 SHIM ADJUSTMENT 35 X 45 X 0.5 0.84

G370157 KEY 8 X 7 X 25 1.68

G370158 PIN ELASTIC 10 X 40 2.73

G370159 SCREW ALLEN M8 X 16 0.53

G370160 BALL 0.53

G370161 CASING 9.14

G370162 CAP PLASTIC 3.57

G370163 WASHER FIBER 0.53

G370164 KEY 5 X 5 X 18 1.37

G370165 PIN CYLINDRICAL 10 X 50 7.46

G370166 RING SNAP INTERNAL 140 1.58

G370167 PIN CYLINDRICAL 8 X 18 3.68

G370168 O RING 17 X 40 X 7 4.41

G370169 PIN CYLINDRICAL 6 X 35 3.57

G370170 KEY 7 X 8 X 35 3.15

G370171 O RING 108 (8.73 X 1.78) 0.53

G370172 SCREW TTQST 8 X 40 1.26

G370173 RING RADIAL ELASTIC D10 10.92

G370174 KEY 4.8 X 4.8 X 32 5.25

G370175 WASHER TOROIDAL M24 1.37

G370176 DOWEL M8 X 35 1.58

G370177 SCREW ALLEN M6 X 25 0.53

G370178 SCREW M6 X 55 UNI 5931 0.84

G370179 BEARING 17 X 40 X 14 6203 2RS1 13.02

G370180 DOWEL M8 X 14 1.26

G370181 SCREW 5/16 X 3/4 1.68

G370182 PLASTIC KNOB 4.31

G370183 BUTTON M6 X 8 0.63

G370184 VTCE DIN UNF 5/16 X 5/8 5.36

G370185 WASHER FIBER M6 X 10 0.63

G370186 SPRING GUIDE 9.03

G370187 CABLE GUIDE 5.36

G370188 CLAMP SPACER 3.15

G370189 KNOB 6.51

G370190 CAP METAL 2.52

G370191 BRACKET REAR 12.18

G370192 BRACKET FRONT 15 X 3 12.18

G370193 SHIM ENGINE 20 X 6 9.98

G370195 HUB WHEEL 66.15

G370196 AXLE REAR 103.22

G370197 BELT SHORT XDV48/290 57.75

G370199 GEAR REDUCTION - CROWN 151.73

G370200 GEAR REDUCTION - PINION 72.45

G370201 GEAR REVERSE - PINION 59.54

G370202 GEAR 1ST AND REVERSE 115.50

G370203 PINION PRIMARY 114.24

G370204 TUBE INNER FRONT WHEEL 3.00 - 4 17.75

G370206 TIRE FRONT WHEEL 19.85

G370207 GEARBOX 596.30

G370208 COVER BOX 126.11

G370209 SUPPORT BOX (RIGHTHAND) 86.52

G370210 SUPPORT BOX (LEFTHAND) 86.52

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G370211 PULLEY FOR SHAFT WITH ECCENTRICS 83.79

G370212 PULLEY LOCKING HUB 49.25

G370213 PULLEY CAST IRON 88.41

G370214 PULLEY ENGINE SECT. H 52.19

G370215 BODY SOD CUTTER 568.26

G370216 SHAFT WITH ECCENTRICS 162.33

G370217 ROD CONNECTING 104.90

G370218 AXLE FRONT COMPLETE 225.65

G370219 ROLL TIGHTENING 19.95

G370220 CLAMP 9.56

G370221 BUSHING BEARING 5.67

G370222 SPACER 2.94

G370223 TENSIONER BELT 59.64

G370225 SUPPORT TIGHTENER 174.20

G370226 LEVER ENGAGE - DISENGAGE 54.81

G370227 FORK PIVOT 17.33

G370228 SUPPORT HANDLE 117.08

G370231 SEMI-CONE 4.62

G370232 BUSHING 39.48

G370233 FORK ENGAGE - DISENGAGE 62.90

G370234 SUPPORT ENGINE 83.79

G370235 ROD TIE HEIGHT ADJUSTMENT 15.96

G370236 CONNECTION TIE ROD 24.15

G370237 GUIDE BELT 9.03

G370238 GUIDE BELT NO. 1 9.03

G370239 BLOCK SLIDING BELT NO. 1 9.03

G370240 GASKET COVER (RIGHTHAND) 5.67

G370241 GASKET COVER (LEFTHAND) 5.67

G370242 GASKET COVER 3.15

G370243 LEVER 65.21

G370245 SUPPORT TIE ROD 88.73

G370246 TENSIONER BELT THREADED 63.42

G370247 NUT SPECIAL FOR HANDLE SUPPORT 18.80

G370248 SUPPORT LEVER HEIGHT ADJUSTMENT 57.65

G370250 SUPPORT REAR GUARD 61.64

G370251 SUPPORT FRONT GUARD 25.20

G370252 LEVER CONTROL (RIGHTHAND) 43.37

G370253 LEVER TIGHTENER (LEFTHAND) 43.37

G370254 CABLE ACCELERATOR 16.28

G370256 CLAMP ACCELERATOR 0.84

G370257 KNOB 4.31

G370258 PIVOT 4.62

G370259 FORK 03216055 11.45

G370260 CLIP FORK 3.78

G370261 PAD RUBBER 5.88

G370262 SPRING CABLE RETURN 5.36

G370263 SPRING ACCELERATOR RETURN 6.62

G370264 SPRING GEAR FORK 6 X 25 3.99

G370265 BRACKET GUARD FIXING 11.13

G370266 BRACKET GUARD SUPPORT 11.13

G370267 GUARD SUPPORT FRAME 319.31

G370268 GUARD BELT 140.49

G370269 GUARD SIDE (LEFTHAND) 76.44

G370270 NUT SPECIAL 5.25

G370271 PIVOT AXLE FRONT 18.90

G370272 SCREW STUD M8 X 20 - UNI5911 3.99

G370273 SCREW TENSIONER 5.57

G370274 HANDLE 254.94

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G370275 EXTENSION HEIGHT ADJUSTMENT LEVER 28.14

G370276 BUSHING SELF LUBRICATING 16 X 20 X 22 5.78

G370278 TIRE REAR 41.06

G370279 BLADE CUTTING 177.03

G370280 PLATE STOPPING REVERSE GEAR 11.76

G370281 SCREWCAP M10 X 20 7.56

G370282 SCREWCAP M6 X 45 P.F. 7.98

G370283 SCREWCAP M10 X 50 P.F. 8.40

G370284 DAMPENER VIBRATION INT. TUBE 12 X10 X28 2.73

G370285 DAMPENER VIB. HANDLE SUPPORT 30 X12 X28 33.18

G370286 COVER PLASTIC CONNECTING ROD 13.76

G370287 HHCS CLS8 DIN 931 ZP M12 x 1.75 x 50MM 10.19

G370288 COVER DUST 17.75

G370289 FELT PROTECTION 2.63

G370290 SEEGER E25 0.53

G370291 SCREW STUD M8 UNI 5911 3.47

G370292 SCREWCAP M8 X 16 6.62

G370293 COVER (RIGHTHAND) 131.99

G370294 ADJUSTER M6 X 40 3.47

G370295 CABLE CONTROL BRAKE 28.35

G370296 BUSHING SHEATH 0.84

G370297 NUT M6 H4 0.53

G370298 SPRING HOOK 8.19

G370299 SCREW BUTTON HEAD M6 X 16 0.53

G370300 LABEL INSTRUCTION SC 11.45

G370302 LABEL CONTROLS INSTRUCTION SC 8.51

G370303 PAD BRAKE 11.66

G370304 BUSHING SELF LOCK 2.94

G370305 RING SEAL 25 X 52 X 7 4.41

G370306 SCREWCAP M8 X 40 0.53

G370307 DRUM WIRE HOLDER 8.51

G370308 SCREWCAP M6 X 18 0.53

G370309 SPRING 8.09

G370310 MANUAL OWNER SC120H 3.15

G370312 SCREWCAP M4 X 14 0.53

G370313 CLAMP 7 X 20 8.93

G370315 GEARBOX COMPLETE 1,065.54

G370402 CAP RETAINER 4.41

G370403 BEARING STEEL WHEEL 5.78

G370404 WASHER WHEEL 2.63

G370405 LABEL CONTROLS INSTRUCTION SC121 10.82

G370407 WASHER 0.53

G370408 SCREW M8 X 26 6.93

G370409 TIRE REAR 49.98

G370410 FORK 1ST - 2ND 87.68

G370411 PIN FORK 19.95

G370412 GEAR Z8 39.69

G370413 GEAR 2ND SPEED 47.25

G370414 PINION 93.56

G370415 GEAR 1ST - 2ND 221.34

G370416 GEAR REDUCTION PINION 79.70

G370417 COVER RIGHT HAND 116.45

G370418 GASKET COVER RIGHT HAND 4.10

G370419 PINION PRIMARY 126.11

G370420 GEARBOX - LIMITED QUANTITY AVAILABLE 490.67

G370421 GASKET COVER LEFT HAND 2.42

G370422 COVER LEFT HAND 116.45

G370423 ROLLER CAGE BEARING HK1412 11.24

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G370424 QUAD TOOTH HEIGHT 61.64

G370425 LEVER HEIGHT ADJUSTMENT 114.66

G370426 LOCKING LEVER 59.54

G370427 PLASTIC KNOB 10 3.15

G370428 NUT M5 0.63

G370429 SCREWCAP M5 X 14 0.42

G370430 SCREWCAP M5 X 20 0.42

G370431 HEIGHT ADJUST ASSY 265.02

G370501 ARM CONTROL BLADE (RIGHTHAND) 120.44

G370502 ARM CONTROL BLADE (LEFTHAND) 120.44

G370509 LEVER, THROTTLE HAND W/ SWITCH, SC12 107.73

G371101 CASTER MOUNT WA SC 136.71

G371103 GUARD REAR WA 61.11

G371105 IDLER ARM WA 32.66

G371106 BLADE DEPTH WA 251.48

G371107 PIVOT DEPTH WA 113.30

G371109 12" BLADE ADAPTER WA 60.48

G371200 WHEEL DRIVE SOD CUTTER 237.41

G371201 TRANSMISSION RT310 846.93

G371204 SPEED CONTROL SC 231.63

G371205 GEAR BOX "T" 2:1 REDUCTION 885.36

G371207 GUARD FRONT 15.75

G371208 TAB MOUNT SHIFT CABLE 5.88

G371209 HANDLE BRACKET MOUNT 13.65

G371210 RUBBER HANDLE MOUNT 28.14

G371211 GUARD AXLE - LIMITED QUANTITY AVAILABLE 23.21

G371212 SPROCKET 40B10 5/8" BORE 10.29

G371213 SHIFT ARM EXTENSION 12.29

G371215 PULLEY 5" X 3/4" BORE 51.24

G371220 CABLE CLUTCH WHEEL SC 50.40

G371222 CABLE CLAMP 0.42

G371223 SPROCKET 40C25 1" BORE - LIMITED QUANTITY AVAILABLE 121.49

G371233 GUARD MID LEFT 15.02

G371234 TAB MOUNT WHEEL CLUTCH CABLE 5.04

G371237 WASHER PLASTIC 0.21

G371242 GUARD MID RIGHT 16.38

G371243 AXLE FRONT - LIMITED QUANTITY AVAILABLE 88.20

G371245 ROD TRANSMISSION BYPASS 26.99

G371246 BELT GATES 6958 32.45

G371247 BEARING SC 15.96

G371252 SEAL GREASE 1.58

G371257 BUSHING BEARING SC 8.93

G371259 SHAFT PIVOT DEPTH 41.16

G371260 ROD BEARING 25.94

G371264 CLUTCH SC 321.72

G371265 CHOKE PULL WIRE 5.67

G371266 CLUTCH BRACKET 23.00

G371267 BELT FINGER 8.93

G371268 WIRE THROTTLE 5.67

G371269 BELT FINGER DRIVE IDLER PULLEY - LIMITED QUANTITY AVAILABLE 5.25

G371272 BLADE, 12" WA 200.97

G371273 GUARD, ROTATING ASSEM RH - LIMITED QUANTITY AVAILABLE 31.40

G371275 1/4" RUE RING 0.42

G371276 SCREW SELF TAP, 1/4-20 X 3/4 TYPE 23 0.32

G371277 AXLE LONG SC 114.87

G371278 SCREWCAP 3/8-16 X 1 1/4 GR5 ZP W/RED PAT 1.37

G371279 HANDLE SPEED CONTROL SC180 94.19

G371281 BELT FINGER TIGHT SIDE 26.04

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G371282 LABEL CONSOLE SC 22.26

G371283 LANYARD, 12" COATED STEEL 11.76

G371284 PIN, WIRE LOCK 1/2 X 3" LG ZP 35.07

G371286 NUT LOCK 5/16-18 HEX GR8 0.53

G371288 BRACKET, DEPTH CONTROL RH 34.44

G371289 BRACKET, DEPTH CONTROL LH 34.44

G371290 JACKSHAFT, 1.00 X 17.06 LG 4140HTPLATED 85.79

G371291 SPROCKET, #40B12, 1" BORE 22.05

G371292 SPROCKET, 40B30, 1" BORE 59.54

G371293 SPACER, 1.25 X .109 WALL 3.35 LG 11.24

G371295 SPACER, 1.25 X .109 WALL X 6.578 LG 12.29

G371296 CHAIN, #40 X 44 PITCHES 30.56

G371297 CHAIN, #40 X 61 PITCHES 46.20

G371299 LINK MASTER CHAIN #40 2.00

G371400 TUBE BUMPER SC 46.73

G371500 LABEL INSTRUCTION DEPTH - LIMITED QUANTITY AVAILABLE 11.45

G371501 LABEL CASTER LOCK LEFT 10.82

G371502 LABEL GREASE POINTS SC - LIMITED QUANTITY AVAILABLE 8.82

G371503 LABEL INSTRUCTION DRIVE 11.45

G371504 LABEL CASTER LOCK RIGHT 10.82

G371506 LABEL DRIVE RELEASE SC - LIMITED QUANTITY AVAILABLE 10.82

G371507 LABEL SHIFTER CONTROL 7.04

G371510 LABEL BADGING SC 7.14

G371513 LABEL NEUTRAL SC180H - LIMITED QUANTITY AVAILABLE 1.26

G371514 LABEL HANDLE DRIVE SC180 4.52

G371518 LABEL "DEPRESS FULLY" 2.73

G371523 LABEL INSTRUCTION - NO CONSOLE 6.20

G371524 LABEL BLADE ARM SC18 4.73

G371601 KIT AXLE SC180H 170.31

G371602 PULLEY AND FAN RT310 63.42

G371603 KIT DRIVE LEVER SC18 132.41

G371604 SC180H GEARBOX SEAL REPLACEMENT KIT 135.66

G371605 SUPERIOR R200 SEAL KIT 155.09

G371612 CASTER MOUNT WA 170.94

G371613 HANDLE SC WA 284.97

G373015 SPEED CONTROL ASSY SC181H 262.92

G373026 ARM, BLADE SC240H ASSY 296.52

G373033 ARM, BLADE SC240 ASSY 68.36

G373102 BRACKET, HANDLE MOUNT WA 34.34

G373104 BASE, HANDLE WA 142.07

G373106 BRACKET RTN ASSEMBLY WA 33.81

G373110 LOWER HEIGHT ADJUST BRACKET WA 172.20

G373112 CAM, SPEED CONTROL WA 45.26

G373113 BRACKET, SPEED CONTROL WA 60.80

G373118 CASTER MOUNT SC181H WA 111.51

G373208 PLATE, ACCESS AXLE 8.40

G373212 PLATE, FRONT GUARD 18.90

G373213 PLATE, MID FRAME GUARD 19.53

G373218 JACKSHAFT, WHEEL DRIVE 89.99

G373219 CHAIN, #40 X 54 PITCHES 34.23

G373220 CHAIN, #40 X 58 PITCHES 36.96

G373222 BELLCRANK, BLADE DRIVE SC181H 18.59

G373224 BRACKET, DEPTH CONTROL RH 31.82

G373225 BRACKET, DEPTH CONTROL LH 31.82

G373226 1008 WOODRUFF 2.63

G373227 SPROCKET, #40 X 25 TEETH, THREE HOLE MOU 23.31

G373228 WHEEL, DRIVE SOD CUTTER 208.01

G373229 SPROCKET, IDLER 17T X 1/2" BORE 33.08

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G373230 PULLEY, BLADE DRIVE 69.30

G373231 DAMPER, RTN AVM 92.19

G373232 SPRING, WAVE 1.000" I.D. X 0.700" LNG 14.07

G373233 GEARBOX, SPIRAL BEVEL 2:1 CURTIS 897.33

G373236 RING, RETAINING DHO-47 2.73

G373237 ECCENTRIC, BLADE DRIVE SC181H 146.37

G373238 BAR, PUSH 66.68

G373240 BUSHING, TAPERED HUB Ø1.000" BORE 13.23

G373242 WA, SC BLADE W/ LASER CLAD 218.19

G373259 CABLE, CLUTCH BELT SC181H 57.75

G373265 NUT-HEX-FGLK, M8 X 1.25 ZP 0.53

G373267 SPRING, COMPRESSION 3.500" LNG X .480" O 5.88

G373269 BELT, GATES 5L X 59 LNG BANDLESS 34.34

G373270 AXLE, DRIVE SC181H MACHINED 142.59

G373272 BALL JOINT, ES312 9.35

G373273 ROD, PUSH TRANSMISSION SC181H 7.04

G373274 BALL JOINT, ESL312 9.98

G373275 PULLEY, DOUBLE DRIVE 104.79

G373276 ARM, IDLER DRIVE 15.96

G373280 BEARING, 6205 25MM BORE ARMORED SEALS 11.97

G373281 WASHER, CONNECTING ROD 24.15

G373287 BARREL FITTING, CABLE SLIDE 40.85

G373288 LINK, WIRE CLUTCH SC181H 43.89

G373289 LEVER, CONTROL BLADE SC181H 34.97

G373290 CLEVIS, CLUTCH CONTROL SC181H 19.53

G373293 KIT, FAN/PULLEY 7.00" HG #72793 29.82

G373299 GUARD, REAR SC181H 119.49

G373300 WHEEL, 8" X 3" HEAVY DUTY 81.90

G373301 SPACER, .75 ID X 3.563 LG ZP 4.94

G373305 HOURMETER, INDUCTIVE PANEL MOUNT 57.54

G373307 PIN CLEVIS 1/4" X 1 11/16" ZP 5.25

G373309 SPACER, ROUND 5/8 OD X .252 ID X 1/2 LNG 0.53

G373311 PLATE, BACK UP RIVET .125 0.21

G373312 HARNESS, STOP SWITCH WIRE 33.08

G373315 HUB, HG# 53949 1.89

G373316 WASHER, HG#53952 1.79

G373317 SPROCKET, 40B42, 1.00" BORE 80.54

G373321 WHEEL, DRIVE SC181H GOLF 254.94

G373332 TRANSMISSION, RT310 W/7" FAN INSTALLED 601.02

G373334 WHEEL, DRIVE SC240HG 364.56

G373335 PULLEY, DOUBLE DRIVE SC240 119.39

G373336 WA, SC BLADE W/LASER CLAD 24” 249.80

G373339 GEARBOX, SPIRAL BEVEL 2.5:CURTIS - LIMITED QUANTITY AVAILABLE 1,444.49

G373345 BAR, PUSH 24” 149.63

G373402 SPACER, Ø1.25 X .109 WALL X 4.531 LG 7.88

G373500 LABEL CONSOLE SC181H 26.15

G373501 LABEL BLADE ARM SC181H 4.20

G373503 LABEL HEIGHT ADJUST SC181H 5.99

G373505 LABEL SERVICE INSTRUCTIONS SC181H 4.41

G373513 LABEL, BADGING TOP 18" SOD CUTTER 11.87

G373600 HANDLE WA W/ LABELS 370.44

G373601 BRACKET HEIGHT ADJUST W/ LABELS 247.70

G373602 SC181 GEARBOX SEAL KIT 140.28

G373603 KIT, SC181H TRANSMISSION PULLEY SERVICE 39.69

G373605 KIT, TRANSMISSION IDLER ARM 41.06

G373610 KIT, SC181 BLADE ARM ASSY 202.55

G373611 KIT, SC181 SPEED CONTROL ASSY 260.09

G380004 ARM IDLER W/BUSHING, PL2500H 88.31

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G380134 TRANSPORT WHEEL STAND WA 122.75

G380200 PULLEY 3.5" OD X .75 BORE, 2 GROOVE - LIMITED QUANTITY AVAILABLE 235.31

G380202 PULLEY ENGINE PL2500SP 233.00

G380203 PULLEY IDLER 2.75 X 1.50 72.87

G380204 SERVICE KIT, PL1800 (INCLUDES 1 TUBE OF GREASE, 1 BELT, AND 4 TINES) 150.47

G380205 SERVICE KIT, PL2500 (INCLUDES 1 TUBE OF GREASE, 2 BELTS, AND 8 TINES) 264.18

G380206 SERVICE KIT, PL2500SP (INCLUDES 1 TUBE OF GREASE, 3 BELTS, AND 8 TINES) 299.88

G380213 BEARING JOURNAL 2" DIA 14.07

G380214 KIT, KEYED TINE ROD & CAP 87.57

G380216 GREASE, PREMIUM RED LITHIUM BASE 64.37

G380218 SCREW SET 3/8-16 X 3/4 CUP POINT 0.53

G380221 CABLE CLUTCH 39" 30.77

G380224 RUBBER BUMPER, PUSH-IN 0.42

G380232 BRACKET, BELT FINGER LOWER PL25 - LIMITED QUANTITY AVAILABLE 32.76

G380233 BRACKET, BELT FINGER UPPER PL25 - LIMITED QUANTITY AVAILABLE 13.34

G380234 HUB, EIGHT TINE 107.31

G380235 AXLE TINE ARM GEN 2 71.51

G380236 SPACER, SPINDLE BEARING AET60 12.60

G380237 TINE ARM WA AET60 GEN 2 148.58

G380238 AET60 GEN 2 TINE ARM SERVICE KIT 610.79

G381019 V-BELT, COGGED, 36" 26.78

G381022 PULLEY, CLUTCH 26.46

G381042 CARTRIDGE BEARING 21.21

G381049 CAM ALIGNMENT PLATE 26.57

G381051 CAM, MACHINED - LIMITED QUANTITY AVAILABLE 66.57

G381053 CAM BEARING - LIMITED QUANTITY AVAILABLE 4.62

G381054 WOODRUFF KEY 0.84

G381058 SPACER, SHORT 1.6" (PL400) - LIMITED QUANTITY AVAILABLE 8.82

G381059 SPACER, LONG 2.641" (PL400) 9.03

G381061 JAM NUT, 5/8-18 UNC 0.21

G381062 HANGER ROD - LIMITED QUANTITY AVAILABLE 84.32

G381069 WHEEL W/ GREASE FITTING 62.58

G381073 V-BELT, COGGED, 38" 40.11

G381077 CLEVIS PIN, 1/4 X 3/4 0.63

G381095 RETRACTOR PLATE (PL600) - LIMITED QUANTITY AVAILABLE 98.60

G381097 RETRACTOR PLATE (PL400) 97.23

G381113 NO LONGER AVAILABLE 0.32

G381114 NO LONGER AVAILABLE 0.32

G381116 VIBRATION DAMPENER 1.58

G381129 SAFETY SWITCH 13.65

G381130 SHUT OFF SWITCH BRKT (HONDA ONLY) 81.48

G381135 TUBE LOCK HANDLE 9.98

G381137 CLUTCH BRACKET 400,600,800,850 - LIMITED QUANTITY AVAILABLE 46.83

G381138 TORSION SPRING - LIMITED QUANTITY AVAILABLE 2.94

G381140 CLUTCH CABLE ASSEMBLY (PL400) 70.56

G381141 SHOULDER BOLT, 3/8-16 UNC X 1-1/2 1.68

G381147 RETRACTOR PLATE (PL800) 90.72

G381155 COVER SCREW, 1/4-20 W/INTETRAL WSHR 0.21

G381156 CLUTCH LINKAGE 19.53

G381157 EXTENSION SPRING 9.35

G381158 SHOULDER BOLT, 5/16 DIA X 1/4 2.31

G381164 RETRACTOR PLATE (PL410) - LIMITED QUANTITY AVAILABLE 180.50

G381169 PIVOT BUSHING (PL410) - LIMITED QUANTITY AVAILABLE 6.20

G381171 PULLEY, CRANK SHAFT (PL410) - LIMITED QUANTITY AVAILABLE 23.31

G381172 BEARING PLATE (PL410) 58.07

G381173 PIVOT BRACKET R.H. (PL410) - LIMITED QUANTITY AVAILABLE 19.53

G381174 PIVOT BRACKET L.H. (PL410) - LIMITED QUANTITY AVAILABLE 19.53

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G381185 FLAT HEAD CAP SCREW 5/16-18 UNC X 1 0.21

G381201 RETRACTOR HANDLE (PL850) 85.37

G381206 JACK SHAFT (PL850) - LIMITED QUANTITY AVAILABLE 46.83

G381215 SPCR, ENG SHAFT VAN PL18 - LIMITED QUANTITY AVAILABLE 33.18

G381216 CLUTCH CONTROL ROD (PL850) 90.30

G381219 TURNBUCKLE SHAFT (PL850) - LIMITED QUANTITY AVAILABLE 31.19

G381221 SLEEVE (PL850) - LIMITED QUANTITY AVAILABLE 3.99

G381224 NO.40 ROLLER CHAIN (PL850) 24.05

G381225 SPROCKET, 11 TOOTH (PL850) 105.42

G381228 V-BELT, COGGED, 20" (PL850) 30.45

G381229 SNAP RING, 7/16" (PL850) 0.53

G381230 TIRE, REAR (PL050, 850) 64.26

G381231 TIRE, FRONT (PL850) 99.12

G381232 FLANGE CARTRIDGE BEARING,3/4(PL850) - LIMITED QUANTITY AVAILABLE 45.99

G381234 CLEVIS FITTING R.H. (PL850) - LIMITED QUANTITY AVAILABLE 14.70

G381235 CLEVIS FITTING L.H. (PL850) - LIMITED QUANTITY AVAILABLE 14.70

G381237 SPHERICAL ROD END (PL850) - LIMITED QUANTITY AVAILABLE 31.08

G381239 HYDROSTAT DRIVE CABLE (PL850) 167.37

G381247 SHOULDER BOLT, 5/16 DIA X 3/8" LONG 1.79

G381260 THROTTLE RETURN ARM, FLAT - LIMITED QUANTITY AVAILABLE 15.65

G381263 BRACKET KEEPER - LIMITED QUANTITY AVAILABLE 8.19

G381272 EYE BOLT 1/2 DIA X 1/4-20 2.42

G381283 SHAFT COUPLER (PL1600) 7.14

G381288 CLUTCH CONTROL BAR (PL410) 59.22

G381296 CRANKSHAFT (PL410) 451.08

G381326 SCREW (PL1600) 0.21

G381345 CLEVIS PIN 1/4 X 1 1.89

G381354 EXTENSION SPRING 0.84

G381426

PULLEY 3V GROOVE IDLER (SEE: 351216 WHEN GONE) - LIMITED QUANTITY 
AVAILABLE 24.26

G381429 BLADE SPACER (TS220) 23.84

G381434

FLAT IDLER PULLEY TS220/855 (SEE: 351216 WHEN GONE) - LIMITED QUANTITY 
AVAILABLE 65.10

G381449 QD ROD END, 1/4-28 UNF - LIMITED QUANTITY AVAILABLE 81.80

G381450 QD ROD END, 1/4-28 UNF - LIMITED QUANTITY AVAILABLE 13.23

G381452 TRANSAXEL BELT TENSIONER ROD 55.55

G381467 SEED BOX COVER - LIMITED QUANTITY AVAILABLE 18.06

G381510 RH RETRACTOR PLATE BRACKET - LIMITED QUANTITY AVAILABLE 14.07

G381512 BUSHING 1/2 ID x 3/4 OD x 1/2" 4.41

G381514 PIN, CLEVIS 1/2"X 1" PLAIN 1.68

G381522 CRANK SHAFT PL800, 850, 855 - LIMITED QUANTITY AVAILABLE 676.94

G381541 NO LONGER AVAILABLE 171.05

G381543 HANDLE WA PL18 12 GA 113.72

G381544 HANDLE RETRACTOR WA PL25SP 65.21

G381545 PIN, DETENT 5/16" X 1-5/8" LONG 5.67

G381561 JACK WA AET60 269.22

G381566 ARM SWIVEL STOP 14.91

G381572 COTTER PIN 2.42

G381573 TINE ARM BUSHING 66.57

G381576 PIN LOCK 3/8" x 2.5" 2.94

G381585 PIN HITCH 5/8 X 4 W/LYNCH PIN 24.15

G381590 RUBBER BUMPER (PL3660) 5.99

G381603 V-BELT TS 220 TRANSAXLE DRIVE 54.81

G381616 FRAME WA PL25SP CHARTERHOUSE 1,061.76

G381617 BAIL WA GROUND DRIVE LH PL25SP 60.06

G381618 BAIL WA TINE DRIVE RH PL25SP 76.65

G381625 ROLLER 0.5 OD X 0.25 ID X 0.313 - LIMITED QUANTITY AVAILABLE 36.86

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G381627 NO LONGER AVAILABLE 21.21

G381631 RH RECTRACTOR PLATE BRACKET 12.81

G381632 RETRACTOR ARM WELDMENT 58.59

G381637 CABLE ADJUSTMENT SPOOL 12.60

G381638 BRACKET IDLER CROSS - LIMITED QUANTITY AVAILABLE 20.58

G381651 TRANSAXLE - LIMITED QUANTITY AVAILABLE 893.97

G381652 FRONT TIRE - KEYED (PL855) 82.32

G381653 REAR TIRE - BEARING (PL855) 74.55

G381654 TRANSAXLE PULLEY W/SPACER (PL855) 73.08

G381655 55" CLUTCH CABLE 126.84

G381656 THROTTLE CABLE 121.59

G381658 BELT / A60 55.97

G381661 A-BELT PULLEY 94.19

G381663 SPRING EXTENSION 1/2 OD, 3-5" 7.04

G381665 FLANGE BUSHING 3/4" SHAFT 14.81

G381670 CLEVIS PINI 1/4"X 1-3/8" 2.42

G381674 YOKE #10-32 28.46

G381675 CLEVIS PIN 3/16"X .75" 0.84

G381676 SHCS 1/4-20 UNC X 1.0" 2.42

G381694 BUSHING 5/8 OD x 1/2 ID x 1" 13.65

G381695 SPRING DIE 3/4" OD x 1.5" 12.60

G381707 TRANSAXLE DISENGAGE LEVER 17.22

G381708 SHAFT NEUTRAL PIVOT - LIMITED QUANTITY AVAILABLE 16.70

G381709 ROLLER NEUTRAL PIVOT - LIMITED QUANTITY AVAILABLE 16.70

G381710 855 COMPRESSION SPRING - LIMITED QUANTITY AVAILABLE 5.36

G381711 FRAME WA PL2500 756.53

G381714 TINE ROCKER 21.21

G381716 .375 CLEVIS PIN 17.43

G381718 RH TINE TORSION SPRING 9.35

G381719 LH TINE TORSION SPRING 9.35

G381721 E CLIP 3/8" 0.42

G381723 BAIL WA PL25 64.47

G381747 RETRACTOR YOKE WA PL25 180.50

G381748 PHENOLIC BALL KNOT (PL845) 15.65

G381750 RETRACTOR LOCK 40.64

G381751 LEVER RETRACTOR ADJUSTMENT 43.58

G381753 RETRACTOR ADJUSTMENT SPRING PL845H 10.29

G381757 WASHER 5/16 USS - THRU HARD 0.42

G381758 SHOULDER BOLT 2.94

G381769 FRAME WA PL18 915.92

G381772 ARM IDLER WA PL18 86.10

G382101 WA, TINE GATE ARM RH 65.52

G382103 WA, AXLE REAR 39.69

G382104 WA, TINE GATE ARM LH 64.37

G382105 WA, SPROCKET WHEEL DRIVE 68.36

G382107 WA, IDLER ARM 53.45

G382109 WA, MULE DRIVE 40.11

G382112 WA, CRANK BEARING MNT 93.87

G382114 WA, CASTER WHEEL MNT RH 125.27

G382115 WA, CASTER WHEEL MNT LH 125.27

G382117 WA, LIFT PEDAL 100.91

G382118 WA, TINE GUARD 86.00

G382119 WA, TINE LATCH 51.35

G382120 WA, FRONT TRANS MNT 28.56

G382121 WA, SWITCH & HOUR METER MOUNT 40.53

G382123 WA, LH WHEEL DRIVE COVER 47.99

G382124 WA, RH WHEEL DRIVE COVER 47.99

G382125 WA, CASTER WHEEL 80.12

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G382126 WA, LOWER TINE LINK 30.87

G382127 WA, UPPER TINE LINK 35.18

G382131 WA, HANDLE PL1801 150.68

G382132 WA, BAIL PL1801 - LIMITED QUANTITY AVAILABLE 92.30

G382200 PULLEY, DRIVE PL2501 113.19

G382202 WSHR-STL, FLT, .406" X .875" X .125" ZP 5.04

G382203 CLAMP, P LOOM Ø.750, .406" MH 8.09

G382208 PLATE, LONGMEYER BOX MNT 25.62

G382220 SPRING, WAVE 1.000" X .700" 17.96

G382223 SUPPORT, SHIELD & TANK 45.36

G382227 GATE, 6 TINE 103.11

G382229 SPACER, .500" OD X 2.313" ZP 16.07

G382232 WASHER, SHOULDER .265"X.437"X.125" NYL 0.32

G382236 BRG, 2-SQ.HOLE MNT, 1.00 BORE DCT. IRON 41.37

G382239 ASM, WHEEL & TIRE PLUGR TURF 203.18

G382240 BUSHING, SNAP 1.31" ID 1.37

G382241 WSHR-NYL, FLT, .385" X .880" X .125" - LIMITED QUANTITY AVAILABLE 1.79

G382242 CRANK, 6 TINE 525.63

G382243 TRANSAXLE, T2 PLUGR 783.62

G382252 WSHR-STL,FLT .500"X.875"X.0747" MAB ZP 0.32

G382253 SPROCKET, RWD 25T 40 27.20

G382254 FITTING, STR 3/8" BEAD STEM-1/4" MORB 33.29

G382258 WSHR-NYL, FLT, .500" X .875" X .125" 1.68

G382263 BLT-SLDR,SH.375"X.50",.313"-18X.50"G8ZP 2.21

G382267 MOUNT, VIBE .3125"-18 STUD 13.55

G382268 BELT, V, 3V 53.00EL OHR CL, PLY CD 19.53

G382273 BELT, V, 5L 61.82EL OHR ETH, AMD CD 35.07

G382274 CABLE, SPEED CONTROL ASSY PL 43.58

G382275 BRKT, CABLE MOUNT 12.50

G382277 WSHR-STL,FLT .500"X.875"X.134" MAB ZP 0.63

G382280 SKIRT, TINE RUBBER 48.09

G382281 CLAMP, HOSE CTL Ø.583" ID X .030" THICK 0.63

G382283 CLAMP, HOSE CTL Ø.645" ID X .030" THICK 3.15

G382285 BLT-SLDR,SH.375"X4.00",.313"-18X.50"G8ZP 7.56

G382289 BRKT, PIVOT WATER TANK 8.30

G382292 BUSHING, SNAP 1.81" ID 1.26

G382293 HOSE, EXPANSION TANK 9.14

G382294 SPRING,TOR,Ø.865IDX.180"WDX0.702#-IN/° 25.73

G382295 BLT-SLDR,SH.500"X2.00",.375"-16X.63"G8ZP 6.72

G382299 PLATE, EXPANSION TANK MNT 19.43

G382301 TANK, WATER PL2501 175.35

G382303 CABLE, AUTO ENGAGE 67.62

G382304 CABLE, CLUTCH 61.11

G382324 ROD, TRANSMISSION BYPASS 19.53

G382325 PLATE, RETRACTOR PL1801 63.42

G382332 TINE LIFT CABLE, PL1801 48.30

G382337 BLT, HOOK .3125"-18 X 3.125" OAL W/NUT 3.15

G382338 SPRING, EXT 4.090" X Ø.701 X 14LBF/IN 21.74

G382339 BRG, SLEEVE .250" X .4375" X .375" BNZ 1.89

G382401 GUARD, FRONT 25.10

G382403 HANDLEBAR, UPPER PL2501 27.93

G382404 HANDLEBAR, LOWER PL2501 27.41

G382500 DECAL, OP INFO LEFT - LIMITED QUANTITY AVAILABLE 58.49

G382501 DECAL, OP INFO RIGHT 49.04

G382502 DECAL, BELT SERVICE 15.23

G382503 DECAL, BI PASS FUNCTION 11.03

G382504 DECAL, CASTER LOCK FUNCTION 15.65

G382505 DECAL, ADJUST CHAIN TENSION 9.56

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G382507 DECAL, PLUGR 25" HYDRO SMALL 33.29

G382509 DECAL, NO CLUTCH 48.09

G382603 ASM, TRANSAXLE REPLACEMENT 848.82

G382606 KIT, WHEEL & TIRE REPLACEMENT PL18 163.59

G382607 KIT, SERVICE PL1801 196.04

G400173 VIBRATION MOUNT 4.41

G400217 SPRING TENSION 7.04

G400218 CLIP LOCK - LIMITED QUANTITY AVAILABLE 2.21

G400295 WHEEL ASSY PNEUMATIC 58.28

G400302 SPACER 3/8" X 2" STD 3.15

G400303 BRACKET WHEEL 15.86

G400330 SPACER 12.29

G400332 SPRING COMPRESSION 1.26

G400333 PLATE DEFLECTOR - LIMITED QUANTITY AVAILABLE 17.43

G400339 KNOB 5/16"-18 X 5/8" FLUTED 5.88

G400340 RING GRIP 3/8" 0.53

G400370 SPACER ENGINE 8.09

G400389 SCREWCAP 5/16"-24X1 1/4" GR 8 ZP 2.31

G400424 LABEL WARNING OPEI 2.52

G400429 THROTTLE CONTROL 32.45

G400502 WASHER LOCK 3/8" TWISTED TOOTH 2.94

G400570 GRIP HANDLE 1" X 13" FOAM 4.62

G400684 WASHER WEAR PLATE 4.41

G400724 IMPELLER ASSY SERVICE 303.35

G400730 NO LONGER AVAILABLE 0.32

G400733 TUBE SPACER - LIMITED QUANTITY AVAILABLE 4.41

G400821 LITERATURE MANUAL QB16SP 2.94

G400886 ROD END BALL JOINT 3/8" NF 16.70

G400946 SCREWCAP 3/8"-24 X 1 1/4" GR 8 0.63

G400948 IMPELLER MOLD 15.4" DIA/2.5" 81.80

G400950 HANDLE LOWER QB 31.19

G400951 HANDLE WISHBONE QB 30.98

G400965 IMPELLER ASSY 330.75

G400984 HANDLE UPPER ASSY W/GRIP 82.22

G430125 CABLE ASSY CLUTCH 37.70

G430126 CABLE ASSY BRAKE 54.60

G430128 KNOB SHIFT 6.93

G430136 HANDLE UPPER ASSY QB16SP 147.95

G430141 BRACKET MOUNT SWITCH QB16SP 11.97

G430149 MANUAL QB1601 & SP 2.73

G430181 AXLE REAR 24.26

G430187 LIT MANUAL QB882/1102 2.94

G430192 BRACKET WHEEL FRONT 25.41

G430198 KNOB DIVERTER 2.63

G430199 CONTROL THROTTLE 39.59

G430200 CONTROL THROTTLE 18.38

G430205 LABEL STEELMARK 2.52

G430208 SCREW SM 1/4" X 3/4" DRILL PT. 0.53

G430225 AXLE REAR 26.36

G430226 RING RETAINING 5/8" 0.53

G430232 LIT MANUAL QB553 2.94

G430243 LIT MANUAL QB552CE 2.73

G430248 SCREW MACH #10-32 X 3/4" HEX TYP23 0.63

G430252 AXLE ASSY SERVICE 32.66

G430262 LIT MANUAL QB553CE/H 2.73

G430268 SPACER 1/2" X 3.062" 2.94

G430270 BRACKET FRONT WHEEL 26.78

G430271 WHEEL&TIRE ASSY 8 1/2"W1/2"HUB 75.29

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G430298 WASHER LOCK 5/16" TWISTED TOOTH HEAVY 1.16

G430303 LABEL LOGO QB 4.62

G430304 LABEL QUIET PRO QB - LIMITED QUANTITY AVAILABLE 4.31

G430307 PIN HOLD DOWN 21.32

G430314 EXHAUST DIRECTOR 49.04

G430315 EXHAUST DIRECTOR FRONT 41.69

G430316 MANUAL QB554HC 2.94

G430323 BUSHING PIVOT BACK 0.74

G430326 SPRING PIVOT EXHAUST 18.80

G430327 RING RETAINING 5/16" 1.58

G430328 BRACKET CONTROL BOX WA 77.70

G430332 CONTROL LEVER WA QB 69.72

G430333 LABEL CONTROL QB 9.98

G430342 GRIP HANDLE 1" 5.36

G430349 BUSHING PIVOT FRONT 0.84

G430355 SPACER ENGINE INTEK WA - LIMITED QUANTITY AVAILABLE 58.91

G430363 LABEL LOCKING 3.99

G430369 EXHAUST DIRECTOR 30.98

G430371 NUT 1/4-20 CAP W/PATCH 0.63

G430388 LABEL 5.25

G430390 SPACER 0.53

G430396 WIRE PIVOT QB EXTENDED 12.92

G430401 SPACER ENGINE QB6 4.73

G430405 SPACER ENGINE 1" 62.06

G430409 NUT PAL 1/4 1.37

G430411 SCREWCAP 5/16-24 X 2 3/4 GR. 8 ZP 3.15

G430412 SCREWCAP 5/16-24 X 1 3/4 GR. 8 1.68

G430416 BRACKET WISHBONE QB13 9.56

G430418 CABLE HEAVY GUST CONTROL QB 28.67

G430419 QB GUST ADJUST CABLE KIT 188.37

G430421 WASHER 0.937 OD X O.37 ID X .074 7.56

G440009 SPACER RING ENGINE 20.48

G440013 CONTROL THROTTLE BLOWER 27.09

G440014 CABLE THROTTLE BLOWER 18.59

G440016 LABEL LOGO 9 HP FORCE 4.31

G440017 LABEL LOGO 13 HP FORCE 4.31

G440023 HOUSING FRONT MOLDED 143.64

G440024 HOUSING BACK MOLDED 144.80

G440030 ASSY FORCE UPPER W/GRIPS/DECALS 76.86

G440034 HANDLE LOWER 58.17

G440041 FORCE SP UPPER HANDLE SUB ASSY 197.40

G440050 SPACER FRONT AXLE 8.51

G440051 SPACER RH AXLE 6.41

G440052 SPACER LH AXLE 6.41

G440054 WHEEL & TIRE 13" X 5" PNEUMATIC 77.81

G440055 FORCE WHEEL BEARING .751 ID 9.77

G440057 ROD HAND STOP 3.68

G440075 WASHER W/BOLT WA 4.41

G440114 SADDLE UPPER DIVERTER 3.57

G440115 SADDLE LOWER DIVERTER 3.89

G440116 PLATE LOCK DIVERTER 11.03

G440117 CABLE DIVERTER 18.17

G440118 PIN LATCH DIVERTER 6.20

G440119 LEVER DIVERTER 6.62

G440121 DIVERTER REMOTE ADAPTER 4.41

G440122 ADAPTOR MOUNT WA 5.67

G440123 PIN PIVOT DIVERTER CONTROL 2.73

G440124 PIN CLEVIS 1/4" X .75" 0.84

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G440125 RING RETAINING 3/16" E-CLIP 0.53

G440126 SCREW PLASTITE #6-19 X 5/8" HWH ZP 0.63

G440127 BRACKET DIVERTER FORCE - LIMITED QUANTITY AVAILABLE 5.67

G440129 SPRING COMPRESSION 0.281 X 0.88 4.94

G440130 SPRING EXTENSION .468 X 5.25 5.57

G440132 SCREW PLASTITE #10-14 X 1" HWH ZP 0.63

G440136 HOLD DOWN LEVER FORCE 22.89

G440143 ROD BRAKE WA 60.69

G440146 GRIP 1-1/4" ID X 9.5" LONG 6.20

G440147 SCREW TCS #12-24 X 5/8 TYPE 1 HWH ZP 0.63

G440148 SPACER PLATE WELDMENT 37.28

G440150 SCREWCAP 7/16-20 X 3 1/2 GR. 8 W/ PATCH 3.15

G440151 SCREWCAP 3/8"-24 X 3 1/2" GR.8 W/ PATCH 2.31

G440153 WASHER 1.5 OD X .453 ID X .25 THK 1.79

G440162 IMPELLER SERVICE KIT FORCE 18 205.70

G440174 PLATE ENGINE SPACER 63.74

G440176 WASHER 1.5 OD X 0.453 ID X 0.5 1.68

G440178 CABLE THROTTLE BLOWER FORCE 18 HP 21.42

G440189 KIT THROTTLE CONTROL FOR F800 57.12

G440192 BOLT TAP 3/4-16 X 3" GR. 8 43.37

G440193 PIN CLIP HITCH 0.051 X 3/4" 0.63

G440194 LABEL HOUSING WARRANTY 0.84

G440209 GUARD BELT UPPER FSP 16.07

G440210 GUARD BELT LOWER FSP 5.88

G440212 BRACKET DIVERTER FORCE 7.14

G440213 SPACER HUB 1" ID X 1.25" W/PULLEY 49.25

G440214 SPACER HUB 1" ID X 1.25" W/PULLEY FSP18 71.40

G440215 BELT FORCE SP 18.17

G440216 TRANS SINGLE SPEED W/CLUTCH GENERAL 267.12

G440217 CHAIN #43 X 44 PITCHES 6.20

G440218 SPROCKET 32T #43 1.594" BORE 13.65

G440219 WHEEL & TIRE 13" X 5" PNEU SPROCKET 98.49

G440220 SPACER AXLE FRONT 16.59

G440221 SPACER RH WHEEL FRONT 4.73

G440224 SPACER LH WHEEL FRONT 5.88

G440225 SPACER REAR WHEEL SP 4.41

G440226 SPACER REAR WHEEL PUSH 5.25

G440227 WASHER 1.00" OD X 0.380 SQ HOLE - LIMITED QUANTITY AVAILABLE 0.63

G440228 TUBE SPACER 0.625" OD X 0.357" LONG 4.52

G440236 IMPELLER SERVICE KIT FORCE 209.48

G440237 SCREWCAP 3/8"-24 X 3" GR.8 W/ PATCH 2.73

G440240 BRACKET EXHAUST FRONT 25.20

G440242 GRIP CLUTCH CONTROL FSP 4.62

G440243 CABLE CLUTCH FORCE SP 36.54

G440245 BRACKET CLUTCH CONTROL 31.50

G440268 LABEL FORCE GEN II 4.31

G440269 LABEL FORCE GEN II SP 5.88

G440274 NUT 5/16-24 SER. HEX WSHR FLNG 0.63

G440277 ARM, CLUTCH CONTROL WA 24.26

G440280 EYEBOLT, PIGTAIL 5/16"-18 X 1 1/4" 4.31

G440285 SCREWCAP 7/16"- 20 X 2 3/4" GR. 8 W/PATCH 2.42

G440297 CASTER BRACKET WA FORCE 92.61

G440298 CASTER LOCK FORCE 30.77

G440299 WHEEL & CASTER ASSY FORCE 148.58

G440312 DIVERTER ASSY 66.89

G440330 PLATE, HOUSING REINFORCEMENT 16.70

G440332 FORCE AIM AND SHOOT LABEL 2.42

G440333 KIT GEN ONE FORCE FRAME 315.32

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G440600 UPPER HANDLE ASSY F6 - SERVICE 99.02

G441102 PLATE ENGINE FACE 11.03

G441122 BRACKET FRONT WHEEL 20.90

G441123 WHEEL 8" OD X 0.5" BEARING 49.98

G441127 DIRECTOR ELBOW 3" 45.05

G441128 BRACKET DIRECTOR ELBOW 13.76

G441150 WASHER 1.125 OD X 0.344 ID X .25 THK ZP 2.42

G441152 LABEL LOGO SMALL FRAME 3.15

G441154 ROD HAND STOP 0.84

G441155 SCREW PLASTITE #8-16 X 3/4" HWH ZP 0.53

G441156 BOLT W/WASHER 5/16-18 X 1-1/2 WA 4.52

G441158 HANDLE LOWER LH SMALL FRAME 19.32

G441159 HANDLE LOWER RH SMALL FRAME 19.32

G441160 LIT AND PARTS BAG ASSY F501/601 4.41

G441162 SPACER 0.5" OD X 3.424 4.94

G441163 CABLE DIVERTER SMALL FRAME 19.01

G441167 ADAPTER EXHAUST HOSE 26.04

G441169 NOZZLE EXHAUST 3"-4" X 36" LONG 142.80

G441204 HANDLE ASSY F501/F601 138.81

G441234 LABEL SMALL FORCE GEN II 2.52

G441254 SPACER ENGINE BRIGGS XR 12.60

G441400 LOWER HANDLE, RH, F602 20.27

G441401 LOWER HANDLE, LH, F602 20.27

G441402 UPPER HANDLE, F602 44.00

G441600 F6 FOLDING HANDLE UPDATE KIT 88.20

G442106 INDICATOR DIRECTION WA - LIMITED QUANTITY AVAILABLE 22.16

G442200 CASTER RIG 12" - LIMITED QUANTITY AVAILABLE 225.44

G442202 PIN HITCH 5/8" X 4 1/2" 11.45

G442203 JRCO BRACKET - LIMITED QUANTITY AVAILABLE 22.58

G442205 MOTOR 12V 300.62

G442209 PLATE TOP BEARING FZ (PART OF 442605 ASSEMBLY) 23.94

G442213 HARNESS WIRE FZ BATTERY 82.43

G442214 HARNESS WIRE ROTATOR SWITCH 70.67

G442215 HARNESS WIRE CONTROL 73.71

G442216 SPRING .578 OD X 3.16 LONG 16.80

G442218 MAGNET, 2 5/8" DIA. - 50 LBS 24.78

G442231 SPACER CRANK FZ13H 27.20

G442236 SCREWCAP 1/4"-28 X 3/4" 0.53

G442237 SCREWCAP 3/8"-24 X 3 1/4" GR. 8 HCS 9.77

G442240 PULLEY 1.63" OD X 7/16" BORE - LIMITED QUANTITY AVAILABLE 33.18

G442241 STAND OFF NOZZLE FZ 3.78

G442243 CAP INDICATOR RED - LIMITED QUANTITY AVAILABLE 0.53

G442247 WHEEL 12" X 3" RIM W/3/4" STEEL BEARING 137.97

G442248 HARNESS, MOTOR TO ENGINE BASE DISCONNECT - LIMITED QUANTITY AVAILABLE 49.77

G442500 LABEL WARNING FZ 11.45

G442501 LABEL LOGO FZ 10.82

G442506 LABEL GAS SHUT OFF 6.09

G442602 IMPELLER ASSY FZ 255.57

G442604 SWITCH BOX TOP PLATE W/TREAD TAPE 34.86

G500101 BEARING 7/8" SEALED PRESS IN 17.01

G500107 SHAFT DRIVE BLADE 32.76

G500108 WASHER FRICTION BLADE 17.75

G500109 PULLEY 3.35" OD X 1" 2 GRV - LIMITED QUANTITY AVAILABLE 58.28

G500113 PULLEY IDLER 4" OD X 3/8" 24.47

G500114 BOLT SHOULDER 1/2" X 1" 6.20

G500115 SPACER SPINDLE BEARING 9.98

G500119 BELT GATES POWER RATED 30.03

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G500121 BAR SHIFT T AXLE 6.41

G500122 PLATE PIVOT IDLER/SHIFT 13.76

G500125 HINGE DEFLECTOR 80.96

G500127 ANGLE SUPPORT T AXLE 11.45

G500140 HANDLE LOWER LH - LIMITED QUANTITY AVAILABLE 55.13

G500141 HANDLE LOWER RH - LIMITED QUANTITY AVAILABLE 18.38

G500143 ROD PIVOT SHIFTER 11.97

G500145 TUBE SHIFT BC 33.18

G500147 CABLE CLUTCH BLADE 32.45

G500152 BUSHING LEVER CONTROL 0.53

G500156 BASE ASSY W/LABELS 375.48

G500168 LABEL CHOCK WHEELS 2.52

G500170 ARM IDLER 52.82

G500174 SPINDLE WA BC 114.45

G500176 LABEL CLUTCH DRIVE 2.52

G500177 LABEL CLUTCH BLADE 2.42

G500179 LIT MANUAL BC2400 2.94

G500181 GRIP LEVER .125" X 1" X 5" BLACK 3.15

G500183 LABEL PATENT PENDING 3.15

G500187 FITTING MOUNT CABLE 11.45

G500188 SCREWCAP 7/16"-20 X 2" GR 8 ZP 2.21

G500191 ADAPTER BLADE 69.93

G500193 IDLER ASSY BC 128.10

G500196 HANDLE BRACE LEFT 19.11

G500200 HANDLE BRACE RIGHT 19.11

G500204 SKID RH - LIMITED QUANTITY AVAILABLE 81.48

G500205 SKID LH - LIMITED QUANTITY AVAILABLE 75.50

G500207 SKID REPLACEMENT KIT - LIMITED QUANTITY AVAILABLE 174.93

G500213 THROTTLE CONTROL 21.95

G500220 BELT KIT BC BLADE 91.04

G500224 SPACER ENGINE BC 46.73

G500228 ARM IDLER WA BC BLADE 44.00

G500230 GUIDE BELT LH 13.97

G500231 GUIDE BELT RH BC 17.01

G500232 SPACER SPINDLE 7.35

G500233 DOOR BASE ENGINE BC 16.28

G500237 BELT BLADE DRIVE BC 65.42

G500238 PULLEY DRIVE TRACTION 36.65

G500253 PULLEY 7" OD X 7/8" BORE 66.15

G500259 CABLE CLUTCH BLADE 19.85

G500262 SPACER ENGINE WA BC 87.89

G500264 MANUAL BC2402 2.94

G500267 GRIP HANDLE 4.62

G500269 SCREWCAP 7/16"-20 X 3" GR. 8 4.31

G500270 PULLEY IDLER 4.5" FH-6412-8 38.64

G500279 LABEL PATENT NO 2.52

G500280 BRACKET SWITCH 33.08

G500281 SWITCH LKG RKR B&S #493521 9.14

G500282 STRAIN RELIEF 2.00

G500291 SKID RH BC V CUP 80.33

G500292 SKID LH BC V CUP 82.22

G500293 LABEL OUTBACK BC 18.27

G500304 CABLE BATTERY RED W/CHARGE 19.53

G500306 HARNESS WIRE KEYSWITCH 21.74

G500307 SWITCH IGNITION 36.65

G500308 CABLE THROTTLE HONDA BC 41.69

G500311 SWITCH KILL 21.42

G500321 GUARD REAR BC 24.89

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G500325 PLATE CHOKE MOUNT BC 5.04

G500326 CABLE CONTROL CHOKE BC 15.75

G500327 CABLE CLUTCH DRIVE 21.74

G500329 LABEL START/STOP BC 2.63

G500330 CONTROL CHOKE HONDA BC KIT 34.55

G500338 CLUTCH KIT 406.14

G500340 BOLT SHOULDER 5/16" X 1 1/2" 1.68

G500347 BRACKET BATTERY REAR BC 28.14

G500349 LABEL SHIFT BC2402 1.89

G500351 PIN ROLL 1/4 X 1-1/4 0.63

G500355 BAR SKID 50.19

G500356 BAR GUARD - LIMITED QUANTITY AVAILABLE 33.71

G500359 LIT ASSY BC2403 9.14

G500366 WHEEL 16" STUD TREAD W/CENTERED HUB 130.41

G500368 SHIFTER PIVOT TALL W/A 24.89

G500378 GRIP LEVER .125" X 1" X 5" YELLOW 3.15

G500379 GRIP LEVER 0.125" X 1" X 5" ORANGE 3.15

G500384 BOX SWITCH BC2403E 16.38

G500385 PLATE THROTTLE BC2403 9.03

G500386 LEVER CLUTCH WHEEL BC2403 19.43

G500399 SPACER TIRE BC 2.42

G500407 DECK ASSY BC24 W/LABELS 454.65

G500411 SPACER, IDLER 5/8 OD X .406" LG 1.79

G501017 PARTS BAG AND LIT ASSY BC26 MECH 11.76

G501018 PARTS BAG AND LIT ASSY BC2600 HYDRO 11.76

G501101 BRACKET DECK MOUNT WA BC2600 270.48

G501103 ARM IDLER DECK WA BC 25.20

G501105 BRACKET SPEED CONTROL BC26 - LIMITED QUANTITY AVAILABLE 75.08

G501107 LEVER, SHIFTER WA BC2600 30.03

G501112 ARM IDLER DRIVE ENGAGE WA 18.17

G501114 BELLCRANK SPEED CONTROL BC26 16.91

G501115 TRANS CABLE BRACKET WA 43.16

G501116 ARM RTN WA BC26 34.86

G501117 ARM, IDLER DRIVE MECH WA 26.36

G501118 DECK MOUNT WA, FIXED BC 140.70

G501123 DECK, INTAKE WA EURO BC2600 142.59

G501124 HEIGHT ADJUST HANDLE ASSY 183.12

G501125 CASTER FRAME WA 320.46

G501126 CASTER, RIGHT SIDE WA 116.45

G501127 CASTER, LEFT SIDE WA 107.10

G501128 HEIGHT ADJUST HANDLE ASSY 84.00

G501201 PLATE STIFFENER DECK MOUNT BC2600 27.09

G501210 PLATE BASE SPEED CTONROL BC2600 10.50

G501211 HINGE DEFLECTOR BC26 82.53

G501214 WASHER DECK RETAINING 8.61

G501215 GUARD HAND BC2600 9.56

G501216 PULLEY INSIDE IDLER BC26 28.88

G501219 HARNESS WIRING BC26 60.17

G501220 BELT 6972 POWERATED 65.42

G501222 CABLE BATTERY POSITIVE BC26 22.05

G501231 DEFLECTOR RUBBER 72.56

G501239 PLATE CLAMP SKIRTING BC26 3.68

G501243 INSERT 5/16-18 THREADED 1.00 OD TUBE 6.41

G501245 SPACER SPINDLE BEARING BC26 14.49

G501248 PULLEY 5.0 DIA. A-SEC 0.626 I.D. 33.50

G501249 BRACKET, BELT TIGHTEN BC2600 18.17

G501250 BOX THROTTLE CONTROL 14.70

G501251 BRACKET THROTTLE BC26 11.87

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G501252 BRACKET, BELT FINGER BC2600 10.82

G501253 BRACKET, BELT FINGER ADJ BC2600 7.98

G501254 CABLE, CONTROL SHIFTER BC2600 114.14

G501255 LEVER, TRANSAXLE SHIFT BC2600 7.77

G501260 CONTROL ROD BC2600 6.51

G501261 SPRING IDLER BC 5.88

G501262 SPRING PIN, CONTROL ROD - LIMITED QUANTITY AVAILABLE 3.99

G501263 BELLCRANK SPEED CONTROL 4.31

G501267 BRACKET SUPPORT HYDRO TRANSAXLE 8.51

G501268 BELT HYDRO TRANSAXLE BC26 17.85

G501269 BRACKET IDLER ARM HYDRO BC26 15.75

G501270 ARM IDLER DRIVE HYDRO BC26 8.82

G501272 BRACKET BYPASS ROD 5.88

G501274 YOKE FEMALE STEEL 5/16-20 RH X 2.25 6.51

G501275 TIRE 16” AG SP 185.43

G501279 CABLE CLUTCH - LIMITED QUANTITY AVAILABLE 24.89

G501283 BRACKET, SHIFTER LOWER BC2600 7.46

G501286 SWITCH IGNITION 28.04

G501287 PIN CLEVIS 1/2 X 1-1/2 PLAIN 1.58

G501295 GUARD REAR HYDRO BC26 68.04

G501297 BRACKET SPRING IDLER 6.62

G501298 GUARD, REAR BC2600 28.88

G501302 BEARING 1.00” SEALED PRESS IN 9.03

G501305 WASHER FRICTION BLADE 14.70

G501308 PULLEY 7” OD X 1.000 BORE 50.51

G501310 NUT FLANGE 5/8”-11 GR 5 - LIMITED QUANTITY AVAILABLE 1.37

G501311 NUT INSERT HEX 5/16-18 1.58

G501313 BOLT SHOULDER 3/8 X 1 1/2" - LIMITED QUANTITY AVAILABLE 2.52

G501314 LABEL THROTTLE BC 2.31

G501316 BUSHING, FLANGED 1.250" X 0.380" I.D. 2.21

G501317 YOKE, FEMALE STEEL 3/8"-24 RH X 2.50 28.46

G501318 SPRING PIN, CLEVIS 5.36

G501319 PLATE, FRONT DEFLECTOR 21.32

G501320 RUBBER DEFLECTOR, FRONT 67.94

G501332 HANDLE SPRING LOADED 82.53

G501333 TIRE WHEEL ASSY 24.57

G501335 7/16” DIA SWIVEL LOCK PIN, PLT 7.77

G501336 KEY, RING 1-5/8 OD 4.10

G501337 SWIVEL LOCK SPRING 2.31

G501338 BRACKET, ANTI-ROTATION 10.50

G501341 SHAFT BLADE DRIVE BC26 41.16

G501343 ADAPTOR, BLADE WA BC26 92.19

G501345 SCREWCAP 9/16-18 X 1 3/4" GR8 ZP 2.21

G501346 WASHER BLADE BC26 12.60

G501352 ROD TRANSAXLE BYPASS BC26 8.09

G501354 TRANSAXLE, K46 TUFF TORQ BC2600 971.15

G501363 TANK, TUFF TORQ RESERVOIR 9.35

G501364 VENT VALVE, TUFF TORQ 4.62

G501365 TRANSAXLE, K46 TUFF TORQ BC2600 943.11

G501401 HANDLE LOWER RIGHT 24.68

G501403 BAR GUARD BC26 21.42

G501407 SKID BC26 42.63

G501411 FORMED FRONT DEFLECTOR PLATE 32.45

G501500 LABEL BADGING BC26 HYDRO 21.42

G501501 LABEL, BADGING MECH BC2600 11.13

G501502 LABEL DRIVE DIRECTION 3.89

G501503 LABEL SHIFT BC26 MECHANICAL 4.10

G501504 LABEL DRIVE RELEASE 4.10

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G501512 LABEL, HEIGHT ADJUST EURO BC2600 7.77

G501600 DECK BC26 WA W/LABELS 299.36

G501601 BLADE KIT BC26 66.15

G501602 COVER BELT DECK WA BC26 W/LABEL 111.83

G501603 ENGINE BASE WA W/LABELS 506.52

G501604 DECK MOUNT WA W/LABELS 793.49

G501605 KIT BLADE ADAPTER BC26 191.10

G501607 SPEED CONTROL ASSY NO CABLES BC26 260.93

G501609 SPINDLE ASSEMBLY BC FIXED DECK 410.76

G501610 KIT SPINDLE BC26 HYDRO NO IDLER 571.83

G501611 BLADE PULLEY AND ADAPTER KIT SERVICE 310.59

G501612 K46DI VENT VALVE - SERVICE ONLY 13.13

G501613 K46DI RESERVOIR TANK - SERVICE ONLY 79.59

G501615 TUFF TORQ K46 SEAL KIT 92.09

G501618 BC26 PIVOT PIN REPAIR KIT 3.47

G501619 KIT, TRANSAXLE DRIVE ROD PIN 15.75

G510104 DIFFERENTIAL ASSY 215.99

G510105 SPINDLE BLADE WA - LIMITED QUANTITY AVAILABLE 103.22

G510107 BLADE 23.5" 23.00

G510110 GUARD BELT HW 44.84

G510111 GUARD CHAIN HW 43.05

G510114 SHAFT DRIVE BLADE 39.48

G510116 TUBE SPACER SPINDLE HW 13.55

G510117 WASHER 2.5 X 7/8 X 3/16 THK - LIMITED QUANTITY AVAILABLE 2.42

G510118 PULLEY 5.5 OD X 7/8 BORE 33.71

G510122 PULLEY 3.0 OD X 10 MM BORE 26.57

G510123 BRACKET TRANS LEVER HOLDER 5.57

G510125 BEARING 1/2" CLIP 6.51

G510126 SPROCKET 8 TOOTH 41B8 10.50

G510127 CONTROL SHIFT 3 SPEED 27.30

G510130 PIN 3/8" X 1 1/2" EL DETENT 26.46

G510132 CHAIN # 41 X 78 PITCH W/LOOSE CONNECTOR 13.13

G510133 WHEEL 6" X 1.5" - 1/2" BEARING 38.85

G510134 CABLE ENGINE BRAKE 11.03

G510135 CABLE CLUTCH DRIVE 42.11

G510136 PULLEY IDLER 3.625 OD X 5/8" BORE 77.18

G510137 PULLEY V IDLER 2.5 11.45

G510139 BELT BLADE 5L560 60.69

G510141 GUARD REAR FLAPPER 14.49

G510142 SPRING TRANS IDLER 6.62

G510147 LABEL CUTTING HGT. 5.25

G510148 AXLE BOLT W/ZERK - LIMITED QUANTITY AVAILABLE 2.94

G510149 SPANNER BUSHING W/HOLE - LIMITED QUANTITY AVAILABLE 2.63

G510153 MANUAL HW 2.94

G510180 KEY WOODRUFF 1/8" X 1/2" 0.74

G510185 BUSHING NYLON 0.625 ID 0.84

G510186 TUBE CASTER WA - LIMITED QUANTITY AVAILABLE 43.89

G510193 WASHER 1/4"SAE BLACK OXIDE 0.53

G510197 GUARD EXHAUST CHUTE 51.45

G510199 ARM IDLER WA HW 26.36

G510201 BLADE WAVE 23.5" 28.88

G510205 SPRING EXHAUST CHUTE 5.57

G510206 LABEL WARNING MOWER 4.10

G510207 LABEL MOWER INSTRUCTIONS 3.78

G510208 SCREW SM 1/4" X 3/4" DRILL PT. BLACK 0.84

G510213 SCREWCAP 7/16-20 X 1" HCS GR. 8 W/PATCH 5.67

G510237 PULLEY DOUBLE 2 IN/4 IN W/INERTIA PLATE - LIMITED QUANTITY AVAILABLE 76.44

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G510258 PLATE COVER TRANS 16.38

G510261 HANDLE UPPER HW651 - LIMITED QUANTITY AVAILABLE 64.37

G510262 LEVER ENGINE BRAKE W/CABLE 30.56

G510263 LEVER DRIVE CLUTCH W/CABLE 43.26

G510265 HANDLE LOWER HW - LIMITED QUANTITY AVAILABLE 18.90

G510268 WHEEL 6" FRONT 1/2" BEARING OFFSET HUB 19.85

G510269 BRACKET FRONT WHEEL HW651 - LIMITED QUANTITY AVAILABLE 59.96

G510270 AXLE REAR HW PUSH 43.47

G510274 GRIP HANDLE 1" X 5" 4.52

G510280 PULLEY DOUBLE 2 IN/4 W/PLATE - 25 MM 115.40

G520001 BLADE 11.88" 12.50

G520003 BELT TRANS DRIVE FM 20.58

G520004 LYNCH PIN 3/16" X 1 9/16" 1.58

G520006 BELT BLADE DRIVE FM 39.38

G520007 BELT SPINDLE DRIVE FM 46.10

G520016 BRACKET AXLE SUPPORT 7.46

G520017 SPRING COMPRESSION SHIFT 1.26

G520018 SCREWCAP SOCKET HEAD #10-24 X 1" 0.53

G520019 CONTROL THROTTLE POS DETENT FM 18.17

G520025 WASHER LOCK 1/2" INTERNAL TOOTH 0.53

G520027 TUBE PIVOT IDLER 1.95" 6.09

G520028 SCREWCAP 1/2-20 X 1 1/4 GR. 5 W/PATCH 3.99

G520031 BOLT SHOULDER 1/2" X 2" 4.41

G520032 PULLEY IDLER 4" DIA X 0.375 BORE PLASTIC 26.57

G520034 BUSHING CASTER YOKE SPACER 3.68

G520037 SPRING TENSION 6 IN X 0.50 DIA. 6.62

G520043 LABEL HEIGHT GUIDELINE 5.04

G520045 SPACER NYLON BUSH .385 ID 0.75 ODX .31 0.84

G520047 PULLEY DECK FRONT DRIVE 4" X M18X1.5 HUB 94.19

G520050 PULLEY 5" OD A SECTION - LIMITED QUANTITY AVAILABLE 24.68

G520053 GRASS CATCHER BAG BOTTOM 47.15

G520059 BRACKET GRASS CATCHER LATCH LH FM 7.88

G520060 BRACKET GRASS CATCHER LATCH RH FM 7.88

G520061 PULLEY IDLER INSIDE 4" 22.47

G520070 BRKT IDLER DECK BLADE WA - LIMITED QUANTITY AVAILABLE 55.34

G520074 PLATE BLADE CLUTCH BRAKE WA FM - LIMITED QUANTITY AVAILABLE 59.22

G520075 SHIFT LOCK HANDLE WA FM - LIMITED QUANTITY AVAILABLE 13.13

G520081 PLUG 3/8" BUTTON HEAD DART FASTENER 0.74

G520083 CONTROL CABLE BLADE FM 50.09

G520084 CONTROL CABLE DRIVE FM 37.49

G520085 CONTROL CABLE BRAKE FM 36.54

G520087 GROMMET 1" HOLE 3.15

G520088 WIRE BELT FINGER FM 26.46

G520092 GROMMET 1.25" HOLE 2.52

G520096 PLATE REV LOCK OUT 5.88

G520102 CUP HOLDER PLASTIC 3.65 MOUNTING HOLE 4.10

G520103 SPRING TENSION 6.5" X 0.50 DIA. 7.14

G520110 LABEL FM3300 OVAL 5.04

G520112 BRACKET BELT FINGER BLADE/SPINDLE FM 28.35

G520114 SPACER HUB 1" BORE X 1.5 LG. - LIMITED QUANTITY AVAILABLE 14.81

G520115 LABEL 33" CUT FM 3.15

G520117 LABEL PUSH TO RELEASE BRAKE 2.00

G520118 HARNESS WIRE 30" FM - LIMITED QUANTITY AVAILABLE 24.57

G520119 PIN CLEVIS 3/8 X 1.625 4.52

G520120 PIN CLEVIS 3/8 X 2.125 4.52

G520122 GRIP LEVER 0.125 X 0.75 X 3.75" BLACK 4.10

G520123 CABLE BATTERY POSITIVE 10" - LIMITED QUANTITY AVAILABLE 15.86

G520124 BEARING BALL DGS 1.375 OD X 0.75 ID 5.04

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G520126 WASHER #8 SAE 0.53

G520128 SCREW ROUND HEAD #8-32 X 3/4" ZP 0.53

G520129 NUT LOCK #8-32 0.53

G520141 MANUAL FM 2.94

G520146 BRACKET CONSOLE W/LABELS ELECTRIC 147.00

G520150 SCREW 0.42

G520156 PIN ROLL 1/4" X 1" 0.74

G520179 ROD SHIFT LINKAGE SHORT 19.74

G520184 BUSHING FLANGE 1" OD 3/4" ID 5.99

G520191 LABEL PATENT FM 1.89

G520204 CONTROL CABLE DRIVE FMEB 25.41

G521101 SPINDLE ASSEMBLY W/PULLEY 110.36

G521102 TRANSAXLE HP 521.22

G521103 WHEEL 13" X 6.50 PNEU. SP 111.93

G521104 LEVER CONTROL DRIVE HP - LIMITED QUANTITY AVAILABLE 35.91

G521109 BLADE 17.25" 16.91

G521110 DEFLECTOR RUBBER 28.88

G521111 BRACKET MOUNT DEFLECTOR - LIMITED QUANTITY AVAILABLE 26.99

G521112 BELT 5L X 60 39.59

G521113 PULLEY IDLER 22.16

G521114 CABLE CLUTCH BLADE HP 32.66

G521115 BELT FINGER FRONT HP 7.46

G521119 PULLEY 5" X 5/8 ID 36.54

G521120 BAR SHIFT HP - LIMITED QUANTITY AVAILABLE 17.43

G521121 PULLEY IDLER ARM HP 11.97

G521122 BELT 4L X 33 18.17

G521123 SPRING TRANS IDLER 2.00

G521125 BRACKET MOUNT CLUTCH CABLE - LIMITED QUANTITY AVAILABLE 8.93

G521135 BAR BRACE TRANSMISSION 12.18

G521136 LEVER BLADE HP 26.88

G521140 BLADE 17.25" MULCH HP 23.21

G521210 CASTER ARM WA HP - LIMITED QUANTITY AVAILABLE 60.69

G521211 CASTER BRACKET WA HP - LIMITED QUANTITY AVAILABLE 62.48

G521212 IDLER ARM WA - LIMITED QUANTITY AVAILABLE 53.76

G521214 HANDLE LOWER HP - LIMITED QUANTITY AVAILABLE 24.15

G521215 HANDLE UPPER RH HP - LIMITED QUANTITY AVAILABLE 13.86

G521216 HANDLE UPPER LH HP - LIMITED QUANTITY AVAILABLE 13.86

G521225 SPACER FIXED IDLER - LIMITED QUANTITY AVAILABLE 5.25

G521300 LABEL LOGO HP - LIMITED QUANTITY AVAILABLE 4.41

G521301 LABEL INSTRUCTION HP - LIMITED QUANTITY AVAILABLE 5.67

G521307 LABEL BADGE LOGO HP 5.67

G521318 BRACKET MOUNT BLADE CABLE HP3401 11.24

G521320 BRACKET ANTI ROTATION WA 28.04

G521403 GUARD BELT HP W/LABELS 130.83

G521405 CASTER ASSY HP KIT 141.02

G540105 WA, TRANSPORT LOCK 49.04

G540107 WA, IDLER 44.52

G540109 WA, DRILL HEAD HANDLE 137.45

G540111 WA, CASTER RIG 390.39

G540114 WA, CASTER FORK 155.09

G540119 WA, FILTER MOUNT 61.95

G540124 WA, AUGER DRIVE HANDLE 52.08

G540202 LOCKING PIN, .25" OD X 3.00", ZP 6.20

G540208 SPIN ON FILTER, AE-25 25.52

G540213 PULLEY, 4.00" 69.62

G540214 PULLEY, 8.00" 60.27

G540215 BELT, DRIVE 35.70

G540222 BELT FINGER, .375 X 2.875, 90 DEG 16.70

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G540228 BUSHING, QD, .750" BORE 73.50

G540253 TRANSAXLE, T2, AUGER 767.45

G540261 STRUT, STANDARD GAS SPRING 79.17

G540262 BALL STUD, 1/2" X 5/16-18 ZP 7.35

G540263 MOTOR, HYDRAULIC 306CC 777.00

G540271 PULLEY, QD, 4.00" OD 105.32

G540290 CABLE, SPEED CONTROL ASSY RT 50.82

G540301 FILTER TO TANK HOSE ASSY 29.5" OAL 70.98

G540302 VALVE TO MOTOR HOSE 23" OAL 94.82

G540304 PUMP TO VALVE INLET HOSE 90" OAL 126.63

G540305 FILTER TO VALVE OUTLET HOSE 88" OAL 109.20

G540319 HOSE, HYDRAULIC, .75" ID X 8.50" LG. 16.70

G540327 ASM, WHEEL & TIRE, 11X4.00-5, FLAT FREE 158.34

G540328 ASM, WHEEL & TIRE, 18X9.50-8,TURF MASTER 159.50

G540359 CAP, HYDRAULIC, 3/4 NPT W/ SPLASH GUARD 21.95

G540382 ROD END, 1/4-28 X 3.50 LG 23.94

G540383 ROD, TIE, VALVE CONTROL 28.67

G540388 PIN, QUICK-RELEASE, .50” X 3.00” 27.09

G540406 CHAIN, GRADE 30, 13" OAL 6.62

G540411 PULLEY, IDLER, 4.0 O.D. SPLIT STEEL 64.79

G600117 LABEL DANGER CK 8.61

G610101 CASTER 5" DIA X 2" 50.40

G610102 GRIP HANDLE 3/4" ID BLACK - LIMITED QUANTITY AVAILABLE 4.94

G610107 LABEL AIR CLEANER 6.51

G610109 BOLT 1/2"-13 X 15" HCS ZP AXLE 3.15

G610113 LABEL HT ADJ GZ 8.30

G610121 DIRT DEFLECTOR ASSY 92.82

G610129 GLASSES SAFETY 12.29

G610131 AXLE GZ 11.24

G610305 NUT 1/2"-20 JAM W/LOCK 3.99

G610307 PULLEY 2" GZ 49.88

G610315 SPRING TENSION 23.21

G610319 PIN ROLL 1/4" X 1 3/4" 5.57

G610325 BOLT SHOULDER 5/8" 18.17

G610347 PIN-SCREW 17.33

G610348 WASHER FIBRE 5.57

G610363 ZERK FITTING GREASE 0.53

G610372 SCREW SET 8-32 X 3/8" CONE POINT 0.53

G610375 WHEEL 8.25 X 2.75" SEMI PNEU W/0.625 BRG 54.39

G610403 PULLEY 3" OD X 5/8" BORE 22.58

G610404 SPRING BRUSH ARM 17.22

G610405 GUARD REAR PULLEY 16.70

G610406 GUARD BRUSH WA GZ 99.12

G610413 PLATE DIRT DEFLECTOR 8.19

G610414 FLAP RUBBER DIRT DELECTOR 4.62

G610417 PULLEY 3.25" OD X 3/4" BORE 28.88

G610420 BELT GATES #6831 26.46

G610421 BASE ENGINE WA GZ 196.77

G610423 HANDLE LOWER RH GZ 19.85

G610424 HANDLE LOWER LH GZ 19.85

G610425 PLATE QUAD GZ 14.39

G610426 ROD LIFT ARM GZ 17.43

G610427 ARM LIFT GZ 15.33

G610428 MANUAL GZ 3.15

G610429 SPRING LEVER GZ 13.65

G610431 PLATE HEIGHT ADJUST MOUNT 30.66

G610442 BRACE HANDLE GZ 17.64

G610444 LABEL PRODUCT DECAL GZ 4.31

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G610446 LABEL BADGING GRAZOR 7.56

G610452 ARM PIVOT WA 81.48

G620110 BUSHING T LOCK 7/8" ID 33.18

G620186 HT ADJ ASSY SERVICE SL 75.71

G790105 HOUSING ASSY - LIMITED QUANTITY AVAILABLE 1,786.68

G790133 CABLE BATTERY BLACK 10" 9.14

G790134 CLAMP FUEL LINE 1.37

G790142 LABEL QL INSTRUCTION/WARN 9.98

G790144 WHEEL 4" DIA X 2" W/SPANNER 26.04

G790147 DEFLECTOR EXHAUST 39.06

G790153 BAND HOSE BOOM 12" FORMED 52.92

G790154 ARM BOOM QL 44.94

G790155 BOLT EYE 3/8" X4" 4.10

G790161 MANUAL QL16/20 2.94

G790167 SCREWCAP 3/8"-24 X 2 3/4"GR.8 2.94

G790179 GRIP 1" ID X 4" 3.99

G790189 CHAIN HANG HOSE 18.90

G790190 KNOB CLAMP QL 1/4"-28 - LIMITED QUANTITY AVAILABLE 4.10

G790193 TONGUE STAND 150.15

G790195 COUPLER 2" FOR 3" TUBE 93.77

G790196 SPRING 500 LB SLIPPER 69.62

G790198 AXLE 48" WA QL TRAILER 529.83

G790200 HUB 5 BOLT 4.5 IN. 130.20

G790202 LIGHT LEFT TAIL 46.20

G790203 BOLT 3/8" U FOR AXLE ZP 10.50

G790205 PIN 1/2"X 2-1/2" HIYCH ZP 27.41

G790207 GROMMET 3/4" HEYCO 2.42

G790208 NUT 1/2"-20 LUG PLATED 2.00

G790214 SCREWCAP 3/4"-10 X 3" 3.47

G790220 HOSE 8" X 5' GALVANIZED STEEL 300.41

G790230 BRACKET BATTERY 19.01

G790231 ROD BATTERY HOLD DOWN 7.14

G790232 LABEL WARNING SECURE 4.10

G790233 CLIP 1.093" HEYCO FINGER TRAP 1.37

G790234 LIGHT RH TAIL LIGHT 41.69

G790235 BRACKET LICENSE PLATE 11.03

G790236 CONNECTOR RED BUTT 2.21

G790240 ELBOW 90 DEG BRASS 1/8"NPT MALE 1/4" BRB 6.62

G790258 CAP TANK FUEL 3 GAL 46.10

G790290 BOLT EYE MACH THRD ZP 3/8" X 3-1/4" 5.25

G790301 LABEL WARNING HOSE TRAY QL23 4.31

G790303 BUNGEE STRAP 7.14

G790305 HARNESS ASSY QL2300KO - LIMITED QUANTITY AVAILABLE 14.18

G790306 CHAIN 5 LINKS HANG HOSE QL23K 7.77

G790307 SCREWCAP 7/16"-14 X 2" GR.5 W/PATCH LOCK - LIMITED QUANTITY AVAILABLE 3.15

G790311 SPACER IMPELLER QL23 - LIMITED QUANTITY AVAILABLE 35.18

G791027 HOOK, SNAP SAFETY 5/16" ZP 8.09

G791038 SHAFT GEAR WORM 15.86

G791039 PLATE GEAR FLANGE DEBRIS LOADER - LIMITED QUANTITY AVAILABLE 34.55

G791041 MUFFLER BRIGGS 222.92

G791043 CLAMP, TANK FUEL 19.85

G791045 GUARD EXHAUST 90.72

G791047 PLATE CLAMP HALF DL 21.21

G791049 PLATE CLAMP SPLIT DL 18.27

G791060 LINE, FUEL 1/4" I.D. X 27" 14.70

G791068 LEVER HOSE SWITCH 19.43

G791070 CLAMP ROUTING FUEL LINE 3.78

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G791078 SCREW BUTTON HEAD 5/16 X 0.75 0.84

G791079 NUT WASHER FACE 0.63

G791080 SER HEX WASHER 3/8" - 16 0.84

G791081 BOLT EYE G-2 3/8" X 2" - LIMITED QUANTITY AVAILABLE 6.72

G791082 GROMMET 3/4" HOLE - 3/8" ID 2.73

G791089 EYEBOLT 7.56

G791095 SWITCH, SAFETY INTERLOCK 33.08

G791096 HARNESS, WIRING DL 23.94

G791098 MANUAL DL 3.15

G791099 LABEL, DL SERIES 11.55

G791105 INTAKE HOUSING WA 12" DL 264.60

G791109 GEAR WORM WELDED ASSEMBLY 26.88

G791113 BOOM HOSE 153.51

G791115 HANDLE NOZZLE WA 48.20

G791139 TUBE COUPLER 172.94

G791147 AXLE W HUBS 48" WA DL TRAILER 698.78

G791149 WIRE HARNESS 20' 41.79

G791151 SCREW BUTTON HEAD 5/16"-18 X 1.00 0.84

G791154 WHEEL & TIRE ASSY 14" TRAILER 493.19

G791155 DEBRIS REDUCER DL25 66.15

G791157 TANK & CAP ONLY - SIX GALLON 2.500" NECK 244.13

G791158 CAP, CARB/EPA 3.500" 38.85

G791159 CANISTER, CARBON 400CC 72.24

G791160 BRACKET, CARBON CANISTER 6.09

G791161 CABLE TIE 3.78

G791162 LINE, FUEL 1/4" ID X 24.0" 12.39

G791163 LINE, FUEL 1/4" ID X 28.0" 14.70

G791164 CLAMP, FUEL LINE 0.50" 1.26

G791165 BRACKET, PURGE LINE DL2500 21.11

G791174 BASE ENGINE WA DL25 498.33

G791208 PLUG, 2" SQ. TUBE 1.79

G791415 DL TRAILER LED TAIL LIGHT 81.06

G791509 DL TRAILER FENDER 124.43

G792008 PARTS BAG & LIT ASSY DL SERIES 90.20

G792103 INTAKE HOUSING WA 14" LOADER DL35 257.15

G792104 PIRANHA BLADE WA DL35 147.42

G792107 INTAKE HOUSING WA 12" DL29 192.68

G792121 WA, ROTATION ADAPTER, DL29/37 275.00

G792122 WA, ELBOW ROTATION ASSIST 79.28

G792222 SCREWCAP 5/8"-18 X 3.00" ZP GR8 3.68

G792223 LABEL EPA COMPLIANCE DL35 0.42

G792224 CLAMP HOSE 14" RAW 29.82

G792226 MUFFLER ASSY DL35 473.87

G792234 PLUG OIL DRAIN DL35 - LIMITED QUANTITY AVAILABLE 49.04

G792243 RAKE HOLDER, UPPER DL 42.74

G792244 RAKE HOLDER, LOWER DL 81.48

G792245 GSKT CRUSHABLE CPR 12MM X 18MM X 2MM THK 3.15

G792251 IMPELLER WA 20.00" X 1.4375" LOADER DL29 485.84

G792252 MUFFLER DL29/37 301.46

G792253 MUFFLER ASSY DL29/37 568.26

G792254 O2 SENSOR PORT PLUG DL29 6.41

G792256 WIRE, ASSY HOUR METER DL29/37 32.76

G792270 STRAP, 1" X 60" ENDLESS RATCHET 26.78

G792403 BAND HOSE BOOM 14.50" FORMED 34.86

G792404 LINE FUEL 1/4" ID X 10.5" 5.78

G792405 LINE FUEL 1/4" ID X 17.0" 9.14

G792412 PLATE, CLAMP, TOP DL29/37 PAINTED 52.08

G792413 PLATE, CLAMP, MID DL29/37 PAINTED 42.11

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G792414 PLATE, CLAMP, BOTTOM DL29/37 PAINTED 42.11

G792600 HOUSING WA W/LABELS DL35 1,005.06

G792601 IMPELLER ASSY DL35 719.15

G792602 ENGINE BASE WA W/LABELS - LIMITED QUANTITY AVAILABLE 559.23

G792603 FLAPPER INTAKE 14" W/LABELS 70.88

G792605 NOZZLE 14" INTAKE SERVICE 132.51

G792606 IMPELLER WA DL29 SERVICE 681.03

G792607 DL 29/35/37 MUFFLER ASSY SERVICE 625.38

G792610 HOUSING WA W/LABELS DL2901/3701 1,050.95

G792611 KIT, SQUARE ELBOW ROUND FLANGE 992.25

G792612 KIT, SQUARE ELBOW DL2901/3701 SQUARE FLANGE 669.90

G800012 MANUAL BG/BGSP 2.94

G800021 BGSP BRACKET GUARD PULLEY 31.50

G800109 WASHER 3\4" NYLON 0.74

G800149 KIT BOGIE WHEEL SERVICE 15.02

G800158 CLAMP HOSE 7" 7.77

G800169 WHEEL PROTECTOR 3.68

G800177 WASHER LOCK 5/16" TWISTED TOOTH 2.63

G800178 BAG LOOP 2.00

G800183 CAP HOSE TUBE 5.04

G800227 LOCKNUT WA 16.91

G800242 SPRING EXTENSION 2.94

G800250 BELT DRIVE V GATES 19.32

G800251 PULLEY 7" W/ 5/8" BORE V GROOVE - LIMITED QUANTITY AVAILABLE 22.05

G800261 BAR IDLER 6.93

G800279 CLAMP HOSE 5" 3.99

G800286 CLAMP HOSE 6" 5.04

G800299 BOOT SPARK PLUG B&S #66538 - LIMITED QUANTITY AVAILABLE 0.74

G800311 LATCH SPRING 2.63

G800334 COUPLER 5" HOSE KIT 67.83

G800336 COUPLER 6" HOSE KIT 75.29

G800347 PROTECTOR WHEEL ASSY 6.93

G800365 PIN SAFETY 1.68

G800392 CAP END BLACK 0.74

G800421 SPACER .75" X .5" 0.84

G800508 BOLT PLATED SHOULDER GR 5 27.62

G800557 BEARING ASSY PILLOW BLOCK - LIMITED QUANTITY AVAILABLE 24.05

G800682 CASTER DUAL ASSY 103.32

G800858 LIT MANUAL BG 2.73

G800859 WHEEL 20" REAR HD 32 SPOKE - LIMITED QUANTITY AVAILABLE 192.36

G800860 LIT MANUAL BT 2.73

G800888 BOLT IDLER 3/8"-16X1 3/4" 6.41

G800896 CLAMP HOSE 4" 3.47

G800909 BAR HOSE HOLDER 36.33

G800910 SPACER PVC ENGINE SHAFT 24.47

G800947 NO LONGER AVAILABLE 36.96

G800988 IMPELLER ASSEMBLY SERVICE BG 195.09

G810109 BRACKET CASTER WA RH 59.01

G810139 ELBOW ASSY SERVICE - LIMITED QUANTITY AVAILABLE 412.55

G810156 CHAIN DRIVE 27.09

G810157 PLATE ADAPTER BG 9.35

G810159 BAR BRACKET IDLER 8.30

G810160 CABLE CLUTCH 37.70

G810211 IDLER ASSY 52.19

G810231 SPROCKET 28T #41 - LIMITED QUANTITY AVAILABLE 62.58

G810538 STUD 3/4"-10 X 5 1/2" PLTD 28.88

G810566 CLAMP HOSE 8" 24.26

G810577 TUBE CONNECTOR 8" 48.30

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G810598 WASHER 5/16" FENDER W/HOLE 6.09

G810629 IMPELLER ASSY TR BRIGGS SERVICE 208.43

G810652 WASHER EXTENSION 1.37

G810656 LABEL THROTTLE CONTROL 2.52

G810673 CONNECTOR TAP IN SQUEEZE 1.37

G810700 BEARING 1" PILLOW BLOCK 41.16

G810736 LABEL DANGER FLYING DEBRIS 2.52

G810782 PLATE LINER FORMED 52.71

G810868 BAND HOSE BOOM 10" FORMED 26.78

G810870 BOOM PIVOT WA 101.85

G810875 TUBE SQUARE ARM BOOM 26.88

G810876 BOLT EYE BOOM 0.84

G810878 CHAIN LOOP ASSY 11.66

G810880 BAND HOSE BOOM 8" FORMED 33.08

G810930 IMPELLER ASSY HTR SERVICE 313.85

G810932 SCREWCAP 3/8" X 2 1/4" GR 8 ZP 3.47

G810941 BRACKET STOP FLAPPER 5.67

G810953 TUBE CLAMP HTR 26.36

G810954 STUD 3/4"NC HTR ZP 16.38

G810965 SUPPORT PLATE ENGINE WA - LIMITED QUANTITY AVAILABLE 65.42

G810974 IMPELLER ASSY SERVICE TRH 352.80

G810987 LINK NOZZLE DOOR BG&SP PLATED 28.67

G811009 NOZZLE 8" SERVICE ASSY 206.12

G811010 NOZZLE 10" SERVICE ASSY 189.11

G811058 GUARD MUFFLER 16 HP VN 57.75

G811059 GUARD MANIFOLD 49.77

G811061 BAR LINK UPPER 14.49

G811097 TUBE SPACER 1/2" X 1.875" - LIMITED QUANTITY AVAILABLE 6.51

G811098 TUBE SPACER 1/2" X 3.750" 6.09

G811120 PAD FRAME SHORT CUT TO LENGTH 9.14

G811122 PAD FRAME LONG CUT TO LENGTH 19.95

G811123 PLUG 3/4" 0.74

G811139 TUBE HANDLE LIFT TR/HTR - LIMITED QUANTITY AVAILABLE 18.27

G811140 U-BOLT 1/4" X 1 1/2" X 1 3/4" 2.31

G811148 PIN TENSION LOCK 1" X 8" USEABLE 43.89

G811155 CHAIN 10 W/ S HOOK ASSEMBLY 20.27

G811160 LINKAGE 1/4" CHAIN 2.00

G811162 HITCH TONGUE ASSY SAH 699.09

G811168 PIN BENT ARM 5/8 X 3 11.45

G811169 PIN HAIR SPRING 5/8 - 3/4 1.26

G811184 PLATE INTAKE WA HTR - LIMITED QUANTITY AVAILABLE 187.85

G811202 MANUAL TR/HTR 2.73

G811212 COUPLER 6" 121.07

G811215 LABEL WARNING ENGINE OVERHEAT 2.63

G811218 TUBE BRACE REAR TR 41.16

G811230 KNOB 3/8-18, SOLID HUB 5.99

G812118 WA, ELBOW, 6" SQUARE, ROUND FLANGE 548.73

G812213 LABEL LOGO DL12/13/18 6.20

G812214 LINER HOUSING DL18 116.87

G812221 LINER HOUSING DL12/13 116.87

G812225 PLATE FRONT WA DL18 148.26

G812227 PLATE FRONT WA DL12/13 105.32

G812235 SPACER ENGINE WA DL12/13 88.20

G812238 SPACER ENGINE WA DL18 43.16

G812243 GUARD MANIFOLD DL18 27.30

G812245 BOOM WA DL 38.75

G812262 HANGER CLAMP WA DL12/13/18 21.95

G812268 BOLT CARRIAGE 3/4-10X6" CROSS DRILL 8.82

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G812280 BRACKET MOUNT THROTTLE CONTROL 10.92

G812281 CABLE THROTTLE DL18 15.86

G812282 CABLE BATTERY 36" 31.29

G812283 DEBRIS REDUCER DL12/13/18 55.13

G812291 HITCH PIVOT WA SAH34 464.63

G812299 TRAY BATTERY DL18 51.87

G812324 PIN 3/8" X 2 1/8" EL DETENT 5.67

G812338 BRACKET BATTERY DL 19.11

G812340 BRACKET BATTERY DL 17.75

G812341 CABLE BATTERY BLACK 20" 14.49

G812351 TRUCK, PIVOT WA 340.20

G812355 TUBE, TRUCK WA 106.68

G812360 PIN, LOCK 27.72

G812361 ROLL, PIN LOCK 0.63

G812362 SPRING, LOCK 1.58

G812371 BATTERY 10 AH/12 VOLT 209.90

G812372 BRACKET BATTERY STRAP DL14SE 15.54

G812381 BOLT 1/4-20 X 1/2 SER FLANGE 0.63

G812383 PARTS & LIT BAG ASSY DL18VE 78.23

G812395 BRACKET MOUNT TRAY BATTERY DL18 24.89

G812410 GUARD, MUFFLER DL18 SW 101.33

G812602 ELEC START DL BATTERY TRAY KIT 89.04

G812603 KIT, DL18 MUFFLER SERVICE 179.24

G812606 KIT, SQUARE ELBOW DLEU 901/1301/1401/180 657.41

G813102 WA, ROTATION ADAPTER, SML FRM DL 297.36

G813205 SCR-CAP, HEX .4375"-20X3.25" EP42 G8 YZ 13.23

G813404 PLATE, CLAMP, TOP SML DL PAINTED 34.76

G813405 PLATE, CLAMP, BOTTOM SML DL PAINTED 29.61

G813600 KIT, SQUARE ELBOW DL1302/1402/1802 532.67

G813601 KIT, HOUSING WA DL902/1302 562.38

G813602 KIT, HOUSING WA DL1402/1802 617.82

G830020 CHAIN #41 X 68 PITCHES 39.69

G830021 SPROCKET 35 TOOTH #41 108.99

G830112 SPACER ENGINE 18.90

G830113 SPACER ENGINE 8.82

G830114 SCREWCAP 7/16"-20X2 1/4"GR 8 ZP 15.96

G830124 CHAIN #41 X 64 PITCHES 21.21

G830128 SPACER ENGINE FACE BRIGGS - LIMITED QUANTITY AVAILABLE 5.04

G830132 CONTROL THROTTLE ASSY VQ SERVICE 36.96

G830134 SPACER 3/8" ID X3/4" 5.04

G830135 SCREWCAP 5/16"-24X1 1/2" GR 8 ZP 1.58

G830136 SCREWCAP 5/16"-24X2 1/2" GR 8 ZP 2.42

G830138 LABEL DANGER 4.10

G830144 SPACER SPANNER 2.21

G830160 GASKET FLANGE TRANSITION 5.88

G830161 HANDLE LOWER VQ - LIMITED QUANTITY AVAILABLE 41.69

G830162 HANDLE BRACE REAR - LIMITED QUANTITY AVAILABLE 38.43

G830176 GROMMET FLANGE 1/2" MOLDED 0.74

G830177 WHEEL 13"X 6.50" PNEUMATIC SP 124.32

G830179 TRANSMISSION 5 SPD 1 REV W/BRAKE 593.99

G830193 PLATE DOOR NOZZLE HOSE 11.13

G830194 ROD DIVERTER 17.12

G830196 LABEL DIVERTER INSTRUCTION 2.52

G830210 CABLE ASSY CLUTCH 23.94

G830211 CABLE ASSY BRAKE 30.87

G830223 BELT V 4L X 34 OUTSIDE LG 30.56

G830225 BAR BRAKE CABLE MOUNT 8.40

G830227 GUARD BRAKE VQ 25.94

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G830228 GUARD BELT 9.98

G830235 ROD BAIL CLUTCH WA VQ PLATED - LIMITED QUANTITY AVAILABLE 73.92

G830237 LABEL SPEED CONTROL 2.52

G830239 SWITCH TOGGLE 6 AMP/125 V - LIMITED QUANTITY AVAILABLE 14.81

G830252 GUARD PULLEY W/LABEL - LIMITED QUANTITY AVAILABLE 40.32

G830268 HOLDER 5" 70.25

G830279 PLATE DEBRIS DEFLECTOR 42.21

G830280 DEFLECTOR DEBRIS ASSY 65.73

G830286 ROD DOOR NOZZLE 13.65

G830288 LEVER FRICTION ASSY 55.34

G830314 COVER CONTROL SHIFT 18.80

G830315 CONTROL SHIFT VQSP 200.24

G830502 LABEL OIL CHAIN VQSP 2.52

G830503 LABEL CLUTCH VQ 2.52

G830505 BRACKET CONTROL SHIFT 17.75

G830506 COVER CONTROL SHIFT - LIMITED QUANTITY AVAILABLE 17.64

G830507 WIRE STOP GEAR SELECTOR - LIMITED QUANTITY AVAILABLE 8.19

G830508 BAR LINK SHIFT OFFSET 31.40

G830512 CLIP ASSY GEAR SELECTOR 16.38

G830513 PIN CLEVIS 5/16" X 3/4" PLTD 1.37

G830514 SCREW MACHINE FLAT HD PHIL #10-24 0.53

G830515 BUSHING GROMMET 0.74

G830526 TUBE PIVOT IDLER 3.47

G830528 BOLT SHOULDER 3/8" X 1/2" 3.15

G830532 BEARING SERVICE ASSY VQSP - LIMITED QUANTITY AVAILABLE 83.58

G830534 BAR HITCH - LIMITED QUANTITY AVAILABLE 114.45

G830538 WHEEL & TIRE 8" 3/4 BRG 52.19

G830540 CASTER & BRACKET ASSY LH SEMI PNEUMATIC 246.96

G830542 MANUAL VQ 2.73

G830544 GUARD BELT VQ BRIGGS 12.39

G831002 FRAME ASSY QV 918.65

G831004 IMPELLER ASSY QV 5HP SP 238.14

G831005 DRIVELINE ASSY QV5SP 1,798.02

G831006 NOZZLE ASSEMBLY QV 165.69

G831007 HANDLE ASSEMBLY QV5 136.19

G831008 HOOD ASSEMBLY QV 1,450.05

G831011 IMPELLER ASSY QV5 PUSH 209.48

G831012 HANDLE ASSY QV 9HP 161.28

G831015 IMPELLER ASSY QV9SP 272.69

G831016 DRIVELINE ASSY QV9SP 1,801.70

G831017 HOOD ASSY QV PUSH 1,086.23

G831021 PARTS BAG AND LIT ASSY QV PUSH 8.19

G831041 QV UPPER HANDLE SUB ASSY 49.46

G831100 NOZZLE 32" 115.29

G831101 HOOD EXHAUST QV 343.35

G831105 ENGINE BASE 5HP SP WA 192.68

G831106 ENGINE BASE PUSH QV WA 188.37

G831107 ENGINE BASE 9HP QV WA 271.85

G831108 FRAME CASTER QV WA 124.01

G831109 PLATE NOZZLE QV WA 47.25

G831110 HEIGHT ADJUST QV WA 33.60

G831111 HOUSING QV WA 239.72

G831112 BRACKET, HOSE KIT WA QV 89.46

G831113 BRACKET CABLE MOUNT QV WA 21.53

G831115 CONTROL MOUNT HANDLE QV WA 52.92

G831116 ARM CLUTCH CONTROL QV WA 23.63

G831117 PIVOT, HEIGHT ADJUST WA 58.49

G831201 CASTER 6.6" FRONT QV 170.94

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G831202 HUB IMPELLER 5HP QV 73.19

G831203 WHEEL 13 X 5" REAR DRIVE QV 101.22

G831204 HUB IMPELLER 5HP PUSH QV 49.25

G831206 SHAFT DRIVE 5HP QV 29.09

G831207 BUSHING FRAME QV 25.52

G831211 CAP 5" VINYL BLACK 11.13

G831212 BRACKET MOUNT CABLE CONTROL 17.33

G831213 COVER TRANSAXLE QV 41.69

G831214 HANDLE HEIGHT ADJUST QV 26.57

G831215 BUSHING HEIGHT ADJUST BRACKET QV 1.68

G831216 STOP COLLAR 3/8" ID 5.57

G831217 BRACKET ANTI ROTATION QV 9.35

G831219 BELT GATES 6822 PBL 16.28

G831221 ROD SPRING RETAINER 4.94

G831222 BRACKET HANDLE/BAG SUPPORT 54.18

G831223 FILTER FRAME 55.13

G831224 BAG FRAME QV 46.73

G831228 CONTROL SHIFTER QV 176.72

G831230 SHAFT DRIVE 9 HP 22.47

G831231 HINGE LEFT SIDE 4.52

G831232 HANDLE EXTENDABLE 1'-3' 46.20

G831233 HINGE RIGHT SIDE 4.52

G831234 COVER NOZZLE QV 35.91

G831235 SHOULDER BOLT, 1/4" DIA. X 1/8" LG. 5.67

G831236 WRAPPER HOUSING QV 114.14

G831237 PLATE FRONT HOUSING QV 44.10

G831238 PLATE BACK HOUSING QV 57.75

G831239 BRACKET MOUNT WISHBONE 6.93

G831240 HUB IMPELLER 9 HP SP QV 121.07

G831241 BLADE IMPELLER 9 HP QV 9.56

G831242 PLATE BACK IMPELLER 9 HP QV 28.56

G831243 BLADE IMPELLER 5 HP QV 10.29

G831244 PLATE BACK IMPELLER 5 HP QV 21.32

G831245 BASE ENGINE 5 HP SP QV 105.84

G831246 BRACKET BEARING MOUNT 7.46

G831247 BRACKET MOUNT SHIFTER 4.41

G831250 BRACKET CASTER MOUNT QV 6.09

G831251 BRACKET PIVOT CASTER QV 30.98

G831252 PLATE PIVOT CASTER 5.36

G831253 PLATE NOZZLE QV 30.77

G831254 BRACKET HEIGHT ADJUST QV 25.20

G831255 BOLT SHOULDER 1/4" X 1 1/2" 2.00

G831256 BRACKET MOUNT SHIFTER 9 HP 4.62

G831257 SCOOP HOOD QV 40.85

G831258 LABEL INSTRUCTION QV SP 10.92

G831259 LABEL INSTRUCTION QV PUSH 10.82

G831261 LABEL BADGING NOZZLE QV 7.88

G831262 TUBE SUPPORT HOSE KIT 5.67

G831263 SCREWCAP 1/4-20 X 3/4 HCS GR5 ZP W/PATCH 4.62

G831264 WASHER 0.266 X 0.750 X 0.156 ZP 8.61

G831265 LABEL WARNING QV 5.78

G831266 ROD FILTER HOLDER QV 8.61

G831270 LABEL SPEED QV 3.68

G831271 COLLAR SHAFT 1" 12.29

G831272 SCREWCAP 5/16-24 X 2 1/4 GR 8 W/PATCH 1.68

G831273 SCREWCAP 7/16-20 X 1 1/2 GR 8 W/PATCH 1.79

G831274 NOZZLE 4" POLY 24.99

G831275 NOZZLE 5" POLY 39.69

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G831280 BELT GATES 6824 14.39

G831290 SCREW MACH #10-32 X 1/2" ZP 0.32

G831293 CABLE, TRANSAXLE DRIVE 63.84

G831296 KNOB BALL 1.88" 5/16-18 FEMALE 11.24

G831297 STUD 5/16"-18 X 1 1/2" 5.99

G831302 GUARD, 5HP QV BELT 36.75

G831303 GUARD, 9HP BELT 36.65

G831307 BRACKET, SPEED CONTROL 14.81

G831400 TUBE HANDLE MOUNT 10.40

G831401 BAR BRACE ENGINE 7.46

G831402 TUBE FRAME HALF 18.59

G831403 HANDLE HOOD RH 18.38

G831404 HANDLE HOOD LH 17.96

G831405 HANDLE WISHBONE 23.94

G831406 HANDLE UPPER QV 22.16

G831600 HOUSING QV WA W/LABELS 282.24

G831601 IMPELLER KIT QV PUSH 237.20

G831602 HOOD SCOOP QVSP W/LABEL 83.58

G831603 HOOD QVSP W/LABEL 510.83

G831604 HOOD SCOOP QV PUSH W/LABEL 83.58

G831605 HOOD QV PUSH W/LABEL 507.78

G831606 NOZZLE QV W/LABEL 220.50

G831607 IMPELLER KIT QVSP 5HP 267.12

G831615 BALL JOINT, DETACHABLE 12.39

G840006 BRACKET BAG CHANNEL LH 18.38

G840009 DIFFERENTIAL 54 TOOTH D CUT 222.81

G840010 GUARD COVER TRANS DRIVE 92.19

G840011 PLATE TRANS BEARING SUPPORT 4.41

G840017 BEARING 1/2 ID 3.99

G840019 PLUG HOSE 5" VAC 15.86

G840023 CABLE CONTROL SHIFT 59.54

G840024 HANDLE LOWER BRACE MV 47.67

G840027 SPACER WHEEL 0.75 ID - LIMITED QUANTITY AVAILABLE 7.14

G840028 BRACKET TRANS REINFORCE VAC 8.51

G840029 ROD CONNECT HGT ADJ 8.61

G840034 LINK HGT ADJ SP VAC 13.65

G840035 SCREW SHEETROCK 1" LONG 0.42

G840036 ROD HANDLE CRANK 12.81

G840037 HANDLE BRACE LID RH SP VAC 22.47

G840038 HANDLE BRACE LID LH SP VAC 22.47

G840040 ROD BAG WA 51.66

G840041 BRACKET NOZZLE WEAR GUARD VAC 15.33

G840054 LABEL HGT ADJ MV VAC 1.68

G840055 LABEL PRODUCT DECAL MV - LIMITED QUANTITY AVAILABLE 4.10

G840056 BRACKET NOZZLE DOOR 20.06

G840057 HANDLE CRANK 10.92

G840058 SWITCH INTERLOCK 13.76

G840060 BAR LIFT NOZZLE DOOR 17.64

G840061 ROD LIFT NOZZLE DOOR 19.11

G840066 BELT MV 16.07

G840071 NUT ACORN 1/4-20 HIGH CROWN 1.89

G840073 BUSHING 0.5 ID 0.625 OD X 0.25 2.63

G840077 HARNESS WIRE ASSY SP VAC - LIMITED QUANTITY AVAILABLE 18.17

G840078 BUSHING 3/8 ID X 1/2 OD X 3/8 2.73

G840080 LABEL NOZZLE DOOR MV VAC 3.15

G840082 SCREW PLASTITE 1/4-10 X 3/4 HWH ZP 0.84

G840083 SPACER 1.50 OD X .890 ID X .50 THK 7.77

G840085 TRANSMISSION 3 SP GENERAL TRANS 276.05

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G840086 BRACKET TRANS ANTI ROTATE 7.88

G840087 PULLEY IDLER 2"OD X 3/8" ID 13.34

G840088 BRACKET NOZZLE COVER REINFORCE 35.39

G840089 NUT PAL 1/2 1.68

G840090 BRACKET REAR AXLE MOUNT 8.61

G840091 SHAFT REAR AXLE 47.99

G840093 BRACKET HOSE REST HOOD 25.41

G840097 CHAIN #41 MASTER LINK 1.58

G840099 MANUAL MV650HSP 1.58

G840100 IMPELLER 12.75 WA SP VAC 226.80

G840101 WHEEL AND TIRE 14" SMOOTH 75.18

G840102 WHEEL AND TIRE 14" TREADED 83.90

G840104 AXLE FRONT WA VAC 101.12

G840105 BRACKET CASTER PIVOT LH WA SP VAC 38.33

G840106 CASTER WHEEL BRACKET WA SP VAC 35.18

G840107 PLATE TOP WA SP VAC 142.38

G840108 BRACKET CASTER PIVOT RH WA SP VAC 38.33

G840110 BRACKET TRANS MOUNT WA VAC 43.16

G840113 PLUG SNAP RIVET 0.166 DIA 0.42

G840114 PLUG SNAP RIVET 0.232 DIA 0.42

G840117 SOLENOID ELECTRIC START 26.04

G840118 NOZZLE MV VAC ASSEMBLY 317.21

G840119 ROD HANDLE CRANK ASSEMBLY 56.91

G840135 NOZZLE COVER MV VAC ASSY 198.45

G840136 IMPELLER ASSEMBLY SP MV VAC 294.74

G840137

IMPELLER ASSEMBLY PUSH MV VAC (SEE: 840136 WHEN GONE) - LIMITED QUANTITY 
AVAILABLE 262.61

G840138 BAR LIFT NOZZLE DOOR W/GRIP MV VAC 45.05

G840141 HOOD ASSY W/LABEL MV 352.80

G840143 PLATE HOSE KIT NOZZLE REINFORCEMENT 8.19

G840146 BRKT, BATTERY MV VAC 26.15

G840152 BRACKET NOZZLE DOOR ADJ W.LABEL MV VAC 57.54

G840153 BRACKET BAG CHANNEL RH W/SEAL MV VAC 53.34

G840154 BRACKET BAG CHANNEL LH W/SEAL MV VAC 48.62

G840155 BRACKET HGT ADJ WA WA/LABEL MV VAC 76.13

G840156 TUBE 5" STEEL SWIVEL 21.84

G840158 WASHER LOCK 1/4" TWISTED TOOTH 2.73

G840170 BATTERY 12 V 5.5 AH 50.93

G840174 BRACKET HOSE REST WA 56.91

G840179 LABEL HOOD DECAL 5.88

G840180 PLATE SHIFT CONTROL ANTI ROTATE 2.73

G840182 NOZZLE BLACK 5" VAC 103.95

G840185 SCREW SOCKET HEAD 1/4-20 X 3/4 0.21

G840186 MANUAL MV650H 1.58

G840188 BRACKET BEARING FIX MV 1.89

G840191 GRIP LEVER 1" X 4.25" 4.52

G840192 BRACKET HOSE KIT 5" HANDLE 22.89

G840193 TUBE HOSE KIT HANDLE 15.96

G840196 SEAL 60" STRIP 19.11

G840197 SEAL 20.5" STRIP 7.46

G840198 BRACKET SOLONOID MOUNT 14.70

G840199 SCREWCAP 1/4-20 X 1 3/4 SKT BUT HD 1.37

G840200 LINER PVC HOUSING 78.23

G840205 HOUSING WITH PVC LINER MV 468.72

G840206 GROMMET RUBBER 5/8" OD X 3/8" ID 2.21

G840207 INTERNAL TOOTH WASHER BRASS 0.53

G840213 SCREWCAP 1/4"-20 X 5/8" GR 5 0.42

G840214 BRACKET HOOD FRONT STRAIGHTENER 9.14

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G840215 TERMINAL 18-14 BLUE T-TAP 1.37

G840220 BRACKET COVER TOP PLATE 11.66

G840234 KIT THROTTLE MV 86.94

G840237 MV NOZZLE STIFFENER KIT 72.03

G840243 SCREWCAP BUTTON HEAD, 3/8-16 X 1 1/4" PL 0.63

G840259 LABEL BADGING MV 8.09

G840264 MV CABLE MOUNT WA 32.87

G840265 HANDLE, MV CLUTCH CABLE 40.95

G840267 PLATE, MV THROTTLE CONTROL 5.78

G840268 CABLE, THROTTLE CONTROL 53.50" H 19.32

G840270 DOOR GOBBLER STEEL 156.66

G840271 EXTRUSION SEAL DOOR 14.91

G840272 CABLE THROTTLE CONTROL 71" B 18.59

G840273 MVSPE THROTTLE KIT SERVICE 84.95

G840274 BRACKET, BAG CHANNEL LH 28.35

G840275 WIRING HARNESS, ELECTRIC START 122.75

G840276 WIRE HARNESS, MV BAG SWITCH 39.17

G840600 KIT, MV SAFETY SWITCH RELOCATION 79.70

G840602 KIT, LATCH PLATE RELOCATION, MV 44.10

G850154 KNOB HAND 6.93

G850164 NUT LOCK FLANGE 5/16"-18 Z/P 0.74

G850189 BAR LEVER LIFT 10.19

G850191 PLATE FRICTION LIFT - LIMITED QUANTITY AVAILABLE 10.08

G850192 PLATE QUAD LIFT ZP 9.98

G850193 PLATE CLAMP LIFT - LIMITED QUANTITY AVAILABLE 5.88

G850194 BALL 1/4" 0.74

G850198 SPACER CONTROL LIFT 0.53

G850200 CLIP CABLE LIFT 1.37

G850204 ROLLER LIFT 10.40

G850205 PIN LIFT ROLLER 2.21

G850207 WASHER 1.37

G850230 RING RETAINING "E" 3/4" 0.53

G850232 BEARING & FLANGETTE ASSY .75" 30.45

G850233 RING SNAP TRUARC 5/8" 0.53

G850234 HI PRO KEY 3/16"X3/4" 1.58

G850238 WASHER .765" ID X 1.25 OD X .06" 0.74

G850270 THROTTLE CONTROL 19.01

G850314 BELT V A22.5 FRONT - LIMITED QUANTITY AVAILABLE 19.85

G850408 SCREWCAP 1/4"-28X1/2" HCS GR5 ZP 0.53

G850443 PLATE IMPELLER WASHER 1.37

G890005 PLATE UPPER HT ADJ 17.01

G890010 TERMINAL PIGGY BACK 3/16" 0.74

G890014 SEAL PSA 0.32

G890019 CABLE HEIGHT ADJUST 28.98

G890021 PLATE LOWER HT ADJ - LIMITED QUANTITY AVAILABLE 28.67

G890025 WIRE BRACKET HOSE RETAINER 23.00

G890033 MANUAL KD512 2.94

G890036 ROD BAG NO CHANNEL 71.93

G890040 ADAPTER HOSE ASSY PIN 4" 66.15

G890043 ADAPTER 4" SERVICE KIT 57.12

G890045 PLATE LOWER HT ADJ WA - LIMITED QUANTITY AVAILABLE 28.67

G890049 MANUAL SVHR 2.94

G890050 CONTROL THROTTLE KD/SV HONDA 37.70

G890101 BLADE CHIPPER KD 62.90

G890103 SCREW SCKHD 5/16"-18 X 3/4" GR 8 1.26

G890104 NUT KEPS 5/16"-18 1.89

G890108 KNOB WING 5/16"-18 1.79

G890110 ROD SHORT HT ADJ 9.45

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G890119 GUARD FLAPPER CHIPPER 8.19

G890127 PLATE FLAPPER ENTRANCE 2.73

G890130 WASHER SHIM 0.060" - LIMITED QUANTITY AVAILABLE 1.37

G890131 WASHER SHIM 0.020" - LIMITED QUANTITY AVAILABLE 3.99

G890142 SPRING DOOR EXHAUST 2.52

G890152 LABEL DANGER CHIPPER 5.04

G890167 BRACKET LOPPER LOOP 20.48

G890189 PLATE BRACE REAR - LIMITED QUANTITY AVAILABLE 10.19

G890207 LIT MANUAL TKDSP 2.94

G890212 PLATE PLUG SHREDDER 11.55

G890215 LABEL TEMPLATE SHREDDER 4.31

G890229 TAMPER TKD 44.94

G890238 SPROCKET 65A26 26 TOOTH 10.92

G890239 CHAIN 52 PITCH RIVETED ENDLESS 10.29

G890326 HT ADJ ASSY KD 63.63

G890352 ROD BAG SV 104.79

G890359 SCREW SELF TAP 1/4"-20 X 5/8" HWH TYPE F 0.74

G890379 MANUAL SV 2.73

G890391 NOZZLE MAIN ASSY KD/TKD 250.74

G890408 SCREW 3/8" X 1 1/2" TCS 2.21

G890428 CASTER 4" X 2" SWIVEL 53.66

G890440 SWITCH PLUNGER 11.87

G890442 HARNESS ASSY 13.02

G890443 HARNESS ASSY 11.03

G890448 GUARD SWITCH RUBBER - LIMITED QUANTITY AVAILABLE 3.15

G890456 LABEL DECAL SM CIRCLE 3.57

G890530 NUT 1/2"-13 CAP NP W/PATCH 3.15

G890564 MANUAL KD512 2.73

G890576 LABEL PRODUCT DECAL VQ 6.41

G890578 PLATE COVER HOSE KIT 50.40

G890580 BRACKET BELT FINGER 28.77

G890582 BRACKET IDLER - LIMITED QUANTITY AVAILABLE 22.05

G890583 PULLEY 3" OD X 5/8" BORE 25.10

G890584 PULLEY 1.63" OD X 1/2" BORE 30.77

G890585 PULLEY IDLER 1.13" OD X 3/8" BORE 28.77

G890586 BELT 4L X 22" OL COGGED 19.85

G890588 CABLE CLUTCH 37.70

G890597 PLATE TOP ASSY 271.74

G890600 GUARD CHAIN ASSY KDSP BELT DRIVE 127.47

G890604 MANUAL KD/TKD 512SP 2.94

G890607 PLATE TEMPLATE 9.45

G890608 ROD 3/16 X 12" 6.20

G890609 SCREW MACH 1/4-20 X 3/4 HWH TRS 0.53

G890615 IMPELLER ASSY KD512HC 168.84

G890630 QUICK DISCONNECT II 49.14

G891002 NOZZLE TOP HALF KV 83.06

G891003 NOZZLE BOTTOM HALF KV 49.14

G891012 BRACKET TRANS FIX KV 21.21

G891014 BRACKET CHAIN REINFORCE 21.21

G891022 SPROCKET 8 TOOTH 41B8 10.29

G891023 CHAIN #43 X 58 PITCHES 7.04

G891026 BELT 3L310 21.42

G891027 CABLE THROTTLE 42" W/CHOKE 17.64

G891028 BRACKET IDLER BELT FINGER KV 10.82

G891029 BRACKET NOZZLE SKID RH 23.00

G891030 BRACKET NOZZLE BLOCKER 47.99

G891031 BRACKET NOZZLE SKID LH 23.00

G891032 CABLE CLUTCH 40" 24.99

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G891036 CABLE THROTTLE 42" 17.64

G891039 SCREW PLASTITE 1/4-10 X 1 HWH ZP 0.74

G891041 WASHER SHIM 0.875 ID 0.020" 3.68

G891042 SCREW SMS 10 X 1-1/2 HWH ZP - LIMITED QUANTITY AVAILABLE 0.63

G891043 SCREW PLASTITE X 3/4 HWH ZP 0.63

G891050 HANDLE LOWER KV VAC 43.37

G891065 WASHER SHIM 0.875 ID 0.060" 6.62

G891070 KNOB 3/8-18 RED PRINTED 7.88

G891071 BOLT J 3/8"-16 X 6" ZP 4.62

G891072 SPRING COMPRESSION 1/2 X 4.31 2.31

G891102 BAIL CLUTCH KV 23.21

G891105 ARM IDLER WA KV 49.25

G891106 BRACKET TRANS MOUNT WA 30.35

G891122 BRACKET WA NOZZLE RETAINER KV 54.81

G891123 ASSY LIT PUSH KV 3.78

G891131 CASTER WHEEL BRACKET WA KV 34.55

G891141 HEIGHT ADJUST CONVERSION KIT KV 92.30

G891143 BRACKET CASTER WA KV 30.77

G891146 SCREWCAP 1/4-20X1" HWH TYPE F 0.84

G891202 KIT QUICK DISCONNECT/BAG KV 241.19

G891206 NO LONGER AVAILABLE 47.99

G891207 KIT FELT BAG QUICK DISCONNECT KV 218.82

G891208 BRACKET NOZZLE ASSY KV 6.41

G891214 LABEL BADGING KV 4.94

G891215 LABEL BADGING TKV 7.77

G891600 AXLE FRONT WA KV MICRO 132.30

G900039 BAR SUPPORT BAG 25.94

G900133 BRACKET 33.71

G900136 SPRING COMPRESSION 1.79

G900154 SCREWCAP 3/8"-24 X 1" HCS GR 8 1.58

G900157 WHEEL 8" X 1/2" OC HUB - LIMITED QUANTITY AVAILABLE 26.15

G900159 AXLE REAR LB350 14.18

G900162 KEY HI PRO 5/32" X 5/8" 0.84

G900164 LOCK ASSY KDC-35 76.65

G900165 PLUNGER 23.52

G900208 ROD CLUTCH 21.32

G900230 WASHER 1/2" FLAT KD WHEEL MTG 0.63

G900301 BRACKET CONTROL 30.87

G900302 SPROCKET 8 TOOTH 44.10

G900321 BEARING BALL 6.41

G900322 JACKSHAFT SUB ASSY - LIMITED QUANTITY AVAILABLE 135.98

G900323 CHAIN 40 PITCH RIVETED ENDLESS 10.82

G900324 CHAIN 48 PITCH RIVETED ENDLESS 15.96

G900327 LABEL DANGER 2.52

G900328 LABEL CLUTCH 2.52

G900337 TUBE - LIMITED QUANTITY AVAILABLE 2.00

G900341 ROD CLUTCH OLD STYLE KD50 TYPE 31.29

G900342 IMPELLER ASSY KDSP 273.11

G900344 SCREWCAP 3/8"-24X1 1/2 "HCS GR 8 1.79

G900355 CONTROL ASSY HT ADJ - LIMITED QUANTITY AVAILABLE 116.34

G900384 SPACER 0.53

G900407 TY WRAP 0.53

G900413 PLATE MOUNTING 3.47

G900414 PLATE HT ADJ 14.81

G900416 AXLE ARM HT ADJ 20.58

G900417 ARM ASSY HT ADJ 22.47

G900418 PLATE MIDDLE INLET 27.72

G900422 IMPELLER ASSY 149.84

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G900455 NUT WHIZ 1/4"-20 WASH FACE 0.74

G900456 KNOB LOCKING 5/16" NC BLACK 3.89

G900459 GRIP TIP HT ADJ 2.42

G900461 COVER ASSY NOZZLE 85.16

G900463 CLIP 17.12

G900466 BOLT CARRIAGE LB 3.15

G900471 PIN HAIR 1/4" Z/P 0.84

G900483 HANDLE LOWER LB 15.65

G900484 PLATE BACKUP - LIMITED QUANTITY AVAILABLE 7.77

G900487 BRACKET AXLE 6.41

G900503 SPACER 3/8" X 2 1/2" 30.87

G900505 SCREW SELFTAP 1/4"-14X3/4" TYP B 0.84

G900564 SCREWCAP 3/8"-16X2 1/2" TAPTITE 4.10

G900724 SPACER WHEEL FRONT 7.56

G900725 FOAM .375" X .750" CLOSED CELL 1.68

G900774 BEARING BALL FLANGED 5.67

G900777 HANDLE UPPER ASSY W/GRIP 59.54

G900816 WHEEL & TIRE ASSY 8" SEMI PN 24.47

G900817 WHEEL & TIRE ASSY 10" SEMI PN 45.99

G900819 SPACER WHEEL FRONT 2.00

G900820 HT ADJ ASSY LBQ 66.47

G900926 SPACER REAR AXLE - LIMITED QUANTITY AVAILABLE 0.53

G900927 WASHER HUB CAP 1/2" ID - LIMITED QUANTITY AVAILABLE 0.84

G900932 BRACKET HT ADJ KD 41.58

G900933 PLATE HANDLE SUPPORT 3.99

G900937 GRIP 5/16" RED X 4" 1.58

G900966 NOZZLE MAIN FRAME ASSY 239.61

G900970 ROD BAIL CLUTCH WA 54.50

G900977 GUARD FOAM INSERT 11.66

G900978 ROD HT ADJ PLUNGER 9.56

G900997 WASHER .75" C KD SHIM 0.84

G900999 CLIP CLUTCH CABLE - LIMITED QUANTITY AVAILABLE 2.42

G901004 MANUAL LB38 2.73

G1670578 KNOB-INT THR .312-18 4-ARM 2.12WD 1.06LG 12.29

G1758717 BUSHING, FLANGE, 1.00 X 1.00 LG, PLASTIC 7.35

G5010213 SPRING-EXT, .740 ODX2.025LGX.072WR, BLK 11.55

G5020601 NUT, 1/2-20, FOR WHEEL BOLT SILVER 2.73

G5020637 SPRING-COMP, .375IDX2.75LGX.054WR, SS 5.25

G5020884 BEARING, TAPERED ROLLER, 1" 22.58

G5020927 SWITCH, IGNITION, 6 POST 30.35

G5021043 RETAINER, BEARING (TWO PER TIRE)(SV) 5.46

G5021072 SEAL, GREASE 6.09

G5021098 BEARING, BRONZE FLANGE, 3/4" 11.87

G5021499 BEARING, FLANGE 48.51

G5021541 BUSHING, FLANGE 8.30

G5021603 FUSE, ATO-20 (20 AMP)(SV) 3.89

G5021670 STRAP, RUBBER 11.87

G5022665 BODY CLIP, 1/4-20 X 1/2 DEEP 2.73

G5022673 BUMPER, RUBBER, 1/4-20 17.01

G5022789 KEY, IGNITION MOLDED SET 7.35

G5022846 BEARING-FLANGE, 5/8 48.51

G5025056 NUT, 1/2-13 HEX NYLON LOCK 3.68

G5025126 NUT, HEX, SERRATED FLANGE, 1/4-20 0.11

G5025127 NUT, 5/16-18 HEX SERRATED FLANGE (SMALL) 2.73

G5025158 WASHER, 1/2 SAE 3.05

G5025160 WASHER, 3/4" SAE - LIMITED QUANTITY AVAILABLE 3.15

G5025169 WASHER, 1/4" LOCK 3.15

G5025337 WASHER, 5/16 FLAT 3.36

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G5025392 NUT, 5/16-18 HEX NYLOCK FLANGE 2.73

G5025394 NUT, 3/8-16 X 1, FLANGE, YZ 3.78

G5025396 NUT, 1/2-13 HEX NYLOCK FLANGE 0.32

G5025448 NUT, 3/4-16, HEX JAM NYLON LOCK 2.73

G5025449 WASHER, BELLEVILLE - 1.500 X .755 3.99

G5025474 CLAMP, HOSE, .75 FREE DIA. 2.73

G5025585 BELLEVILLE WASHER, 1.1875 X .442 X .098 3.26

G5025667 BOLT, HEX 3/8-16 X 10" GD 5, CZ 6.51

G5025693 WASHER, BELLEVILLE, 1.180 X .380 X .100 2.94

G5045894 BATTERY CABLE, NEG, 35, 1/4-5/16 8.82

G5045996 AXLE, FRONT CASTER - LIMITED QUANTITY AVAILABLE 14.07

G5100473 TANK, EXPANSION 14.81

G5100688 BATTERY BOX, W/ DRAIN HOLE 52.61

G5100715 TIRE ASSY  11 X 4-5,FF 115.82

G5101123 BEARING, 1/2 FLANGED, PLASTIC BALL 4.31

G5101589 SEE: 5109174 10.50

G5101995 LEVER, HEAVY DUTY, THROTTLE CONTROL 32.13

G5102781 HOSE, 20" OIL DRAIN - .375-18 NPTF 15.33

G5102833 TANK, 4.625 GAL, W DROP TUBE/VENT 319.73

G5102997 COLLAR, DOUBLE SPLIT, 5/16 CZ 12.18

G5103062 FITTING, 3/16" TEE, BARB TYPE, HDPE 8.61

G5103184 DECAL, WARNING, HAND IN BELT, ENG. ONLY 9.35

G5103750 BRAKE ARM, ZT3400 12.18

G5104270 BEARING, 5/8" FLANGED, PLASTIC BALL 2.63

G5104493 BALL JOINT 5/16-24 RH FEMALE BRONZE RACE 16.07

G5104494 BALL JOINT 5/16-24 LH FEMALE BRONZE RACE 16.07

G5105081 DECAL, DASH PANEL, LH, CONTROLS 17.33

G5105128 BUMPER, GBR-6, 200 IN-LBS 23.42

G5105300 BATTERY CABLE, POS, 47, 1/4-5/16 23.10

G5105910 BRAKE, BAND 4.00 INCH 39.06

G5106126 SEAL, 1.25" SHAFT x 1.987 OD x 0.250 THK 19.64

G5106297 CABLE TIE, .188" W X 7.50" LNG 2.52

G5106526 RING, RETAINING EXTERNAL 3/4" ZP 0.63

G5106543 SCREWCAP 5/16"-24 X 1" GR 8 ZP w/PATCH 0.84

G5106654 SCR-CAP, HEX .4375-20 X 1.250 EP42 G8 YZ 4.10

G5106656 FITTING, 08HB - 06MORB STRAIGHT 17.33

G5106661 CUP, TPR-ROL Ø 1.984" OD X .420 TH 5.36

G5106683 CLAMP, MINIATURE WORM GEAR MAH6 3.89

G5106769 DECAL, ASSEMBLED IN THE USA 10.50

G5106771 DECAL, HOT 4.20

G5106773 DECAL, PINCH 6.51

G5106774 DECAL, HYDRO 6.51

G5106775 DECAL, DANGER 2.63

G5106776 DECAL, DASH CONTROLS 79.38

G5106778 DECAL, EMERGENCY BRAKE RELEASE 6.51

G5106780 CAP, FUEL (1101-73601) 66.15

G5106783 NUT, 3/4-10, NYLOCK JAM, CZ 3.47

G5106786 BOLT, 1/2-13 X 1-1/4, FLANGE, CZ 3.78

G5106787 NUT, 1/2-13 SERRATED FLANGE, CZ 1.16

G5106788 GROMMET, RUBBER 1.79

G5106802 BALL JOINT, 1/4"-28 THREAD LH 7.04

G5106803 BALL JOINT, 1/4-28 RH STUD. 6.62

G5106813 BELT, A-SEC, 47.15, RAW EDGE 29.19

G5106815 WASHER, 1/4 SAE, CZ 1.79

G5106818 SPRING, COMP, FRONT #44 16.49

G5106819 SPACER, PLASTIC, 3/8 2.84

G5106820 SPACER, 1/2 X 1-1/4 5.88

G5106821 BELT, DRIVE, Z3 28.67

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G5106822 SCREW, 1/4-20 X 5/8, STAINLESS 1.68

G5106823 KEY, 3/8 SQ X 4.00 4.20

G5106824 SEE: 5050406X4 3.99

G5106825 NUT, 5/16-18, T-SHAPE 2.00

G5106826 KEY, 1/4 SQ X 1-1/4 3.26

G5106829 NUT, 5/16-24, NYLOCK 1.47

G5106830 NUT, 5/16-24, LH 2.00

G5106831 NUT, 5/16-24, RH 1.05

G5106832 PIN, CLEVIS, 1/2 X 2-1/2, YZ 5.36

G5106833 NUT, 1/4-20, RIV, CZ 2.00

G5106837 WASHER, 3/4, SPLIT 0.74

G5106838 BOLT, 3/4-10 X 2-3/4, FLANGE 7.56

G5106840 NUT, M8-1.25 1.05

G5106842 BOLT, 1/2-13 X 1-3/4, FLANGE 2.73

G5106843 WASHER, 3/8, SPLIT LOCK 1.68

G5106844 BOLT, 3/8-16 X 9-1/2, CZ 13.65

G5106845 NUT, 1/2-13, NYLOCK 0.95

G5106847 WASHER, 3/4, SAE THRU-HARD 1.47

G5106848 BOLT, 3/8-16 X 1/2 X 3/4, SHLDR 6.09

G5106849 NUT, 3/8-24, RH 1.68

G5106850 NUT, 3/8-24, LH 1.47

G5106852 WASHER, 1/4, LOCK, CZ 1.79

G5106858 NUT, 1/4-28, LH, YZ 1.58

G5106859 BOLT, 3/8-16 X 2-1/2, FLANGE, CZ 3.26

G5106860 NUT, 1/2-20, LUG 3.26

G5106862 SCREW, #10-16 X 1/2, SLF DRLNG, CZ 1.68

G5106863 SCREW, 1/4-20 X 3/4, FPHMS, SS 2.31

G5106864 BOLT, 7/16-20 X 1-1/2 3.68

G5106865 BOLT, 5/8-18 X 3-1/2 4.94

G5106867 BOLT, 5/16-18 X 1, FLANGE 0.95

G5106868 PIN, LYNCH, 5/16 4.41

G5106869 WASHER, 7/16, LOCK, YZ 1.68

G5106870 WASHER, 5/8, SPLIT LOCK, CZ 1.05

G5106872 BOLT, 1/4-20 X 3/4, FLANGE, CZ 1.05

G5106873 BOLT, 1/4-20 X 1-1/2, FLANGE, CZ 1.05

G5106874 SCREW, 1/4-20 X 1-1/4, ALLEN, SS 1.89

G5106875 SCREW, #10-32 X 3/4, ALLEN, SS 1.68

G5106879 BOLT, 5/16-18 X 3/4, CARRIAGE YZ 1.68

G5106880 NUT, 3/8-16, FLANGE 1.79

G5106881 BOLT, 3/8-16 X 3/4, FLANGE, CZ 1.89

G5106882 NUT, 3/8-16 HEX NYLOCK 1.68

G5106883 SCREW, #10-16 X 3/4, SLF DRL, YZ 1.68

G5106885 WASHER, 1/2 SAE, YZ 1.79

G5106886 SPRING, EXTENSION, #317 12.18

G5106887 SPRING, IDLER, #77 2.42

G5106888 SPRING, EXTENSION, #29 2.63

G5106892 NUT, 1/4-28, NYLOCK, CZ 1.68

G5106893 BOLT, 1/2-13 X 3-1/2 2.63

G5106894 BOLT, 3/8-16 X 1/2 X 2-1/4, SHLDR 11.03

G5106895 BOLT, 1/2-13 X 2-1/4, FLANGE 3.15

G5106896 BOLT, 5/8-11 X 6-1/2, CZ 13.23

G5106897 NUT, 5/8-11, NYLOCK 2.21

G5106898 SCREW, 5/16-18 X 1/2, SLF TPNG, CZ 2.31

G5106899 SEE: 5107886 12.18

G5106901 PIN, COTTER, 1/8, CZ 1.68

G5106902 SPACER, .265 X .50 X .483, CZ 6.51

G5106903 SCREW, 1/4-20 X 1-3/4, ALLEN, SS 1.26

G5106905 SCREW, #8-32 X 5/8 1.68

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G5106907 BOLT, 1/2-13 X 2, CZ 2.31

G5106908 SCREW, 1/4-20 X 2, PHLPS, SS 1.79

G5106910 SPRING, COMPRESSION, #29 10.29

G5106911 SPRING, COMPRESSION, #21 8.72

G5106912 BOLT, 5/16 X 1/2, SHLDR, SS 8.51

G5106913 KNOB, 1/4-20 X 1/2 CAP SCREW 3.05

G5106914 PIN, CLEVIS, 1/2 X 4-1/2, YZ 7.77

G5106916 NUT, 4/8-11, NYLOCK, CZ 0.95

G5106917 SCREW, #8-32 X 3/8, ALLEN, SS 1.68

G5106918 STRAP, BATTERY 8.19

G5106919 SCREW, 1/4-20 X 1 1/4, FPHMS 1.16

G5106921 SCREW, #8-32 X 3/4, PHLPS 1.68

G5106923 SPRING, IDLER, #98 9.66

G5106924 WASHER, IMPLR, 1-3/4OD X 7/16ID 10.29

G5106926 BOLT, 7/16-20 X 2, GD8, PHOS 3.68

G5106927 SCREW, #10-32 X 1-1/2, PHLPS 1.68

G5106935 SWITCH EXTENSION, YELLOW 3.78

G5106936 SWITCH EXTENSION, BLACK 2.94

G5106938 TANK, HYDRO 56.18

G5106940 GRIP, CONTROL, 9-1/2 16.49

G5106942 BUSHING, 1/2 X 3/4 X 1/2 3.47

G5106943 BUSHING, 1/2 X 3/4 X 1F 3.99

G5106944 BUSHING, 1/2 X 3/4 X 7/8 (0117-081216C) 20.27

G5106950 SWITCH, SAFETY(2P) 19.53

G5106952 MOTOR, DEFLECTOR, RIGHT 89.25

G5106953 MOTOR, DEFLECTOR, LEFT 91.46

G5106954 FITTING, 90, 1/4-18 NPT NYLON 2.73

G5106955 CHECK VALVE ASMY 3.89

G5106961 BALL JOINT, 3/8, RH 28.67

G5106963 BALL JOINT, 3/8, LH 6.09

G5106968 BALL, STUD 2.52

G5106971 TURNBUCKLE, 1/4-28 X 3 8.30

G5106976 SWITCH, IGNITION 17.64

G5106977 NUT, IGNITION SWITCH 1.47

G5107021 SWITCH, IGNITION, SNAP-IN 28.67

G5107034 SEAL, SWITCH 11.55

G5107035 RELAY 15.75

G5107036 EXTENSION, RED SWITCH 4.41

G5107037 SWITCH, REVERSING 36.96

G5107038 BATTERY BOX, W/ STRAP 34.13

G5107040 SWITCH, SAFETY 8.40

G5107043 DECAL, TRANS BYPASS 4.83

G5107046 TIRE ASSM, 20 X 8.00-8 (HT) 137.76

G5107047 TIRE, 22 X 11-10 HT 214.94

G5107048 TIRE, CASTER, Z3 HT 90.41

G5107050 MUFFLER, MINI 206.75

G5107051 MUFFLER, Z3 - LIMITED QUANTITY AVAILABLE 222.08

G5107061 PULLEY, DRIVE 47.36

G5107062 SET SCREW, 5/16-18, BLK 1.47

G5107063 PULLEY, ENGINE, BLO-VAC 358.26

G5107064 BELT, A-44 09 32.55

G5107068 GREASE SEAL 7.25

G5107069 BEARINGS AND RACE SET 40.74

G5107071 TIRE, CASTER, X3 FOAM 173.67

G5107072 VALVE, FUEL SHUT OFF 21.63

G5107073 PICKUP TUBE ASM,FUEL 16.75 8.19

G5107093 TIRE,STAND. DRIVE,RIM ASSY 192.89

G5107103 PULLEY IDLER 3.0 OD .506ID .75 21.74

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G5107108 ROD, 1/4-28 X 21 10.08

G5107109 ROD, CONTROL, 4 9.45

G5107124 RELAY 12.50

G5107126 BELT 61.74

G5107148 BOLT, SHOULDER, 1/2X2-1/4 11.97

G5107149 BOLT, 1/2-13X2, FLANGE 6.62

G5107159 CARBON CANISTER 73.82

G5107162 DRIVE TIRE & RIM 299.88

G5107165 PULLEY, CABLE 15.54

G5107166 PULLEY, MULE DRIVE 27.30

G5107180 CABLE, PUSH-PULL 208.32

G5107187 PUMP, HYDRO, RH 826.88

G5107188 PUMP, HYDRO, RH 1,091.48

G5107189 PUMP, HYDRO, LH 804.83

G5107190 BOLT, CROWN 13.55

G5107191 ROD, DEFLECTOR SUPPORT 26.46

G5107193 DAMPER 50.19

G5107194 CABLE, THROTTLE/CHOKE 27.51

G5107195 HUB, 1-1/8 SPACER 28.67

G5107196 HUB, 1-7/16 SPACER 28.67

G5107198 WASHER, 7/16 9.56

G5107201 HOSE, FUEL, 1/4 X 2 7.67

G5107206 BUMPER, RUBBER, 5/16-18 14.39

G5107207 PULLEY, FLYWHEEL DRIVE 47.36

G5107219 WASHER, 5/8 IMPELLER 9.45

G5107222 SEE: 5109239 1,018.71

G5107223 FITTING, HYDRO 13.34

G5107224 FITTING, STRAIGHT 7/16-20 UNF 11.66

G5107226 WELD STUD, 3/8X7/16 99.23

G5107227 PUMP, HYDRO, RH 1,016.51

G5107233 HOSE, HYDRO, RH 6.72

G5107235 CABLE, HYDRO NEUTRAL RELEASE 32.55

G5107237 MODULE, BRAKE RELAY 385.88

G5107239 ROD, LINKAGE 12.18

G5107243 BUSHING, RUBBER, 1/2X5/8 42.42

G5107244 BATTERY CABLE, POS, 24.69, 5/16-5/16 21.00

G5107245 BATTERY CABLE, NEG, 13.50, 5/16-3/8 16.07

G5107246 ROD, LINKAGE, 3/8-24 55.13

G5107248 ROD, LINKAGE, 5/16-15 60.59

G5107249 BALL JOINT, 5/16-24, LH 11.45

G5107250 BALL JOINT, 5/16-24, RH 7.67

G5107253 KIT, FAN/PULLEY 95.87

G5107255 HEADLIGHT, SIDE 65.00

G5107256 BELT, DRIVE 30.87

G5107257 BELT, DRIVE, SUBARU 41.90

G5107258 BELT, DRIVE, KOHLER 41.90

G5107259 KIT, IMPELLER 1,025.33

G5107260 SEE: 5107886 17.64

G5107267 KIT, MUFFLER, X3 (XP17013) 297.68

G5107269 SET SCREW, 1/4-20 X 1/2, BLK 0.84

G5107275 WIRE HARNESS, MAIN, X3 JOYSTICK 184.70

G5107284 VALVE, OIL DRAIN 41.90

G5107285 PULLEY, DRIVE 57.33

G5107286 DECAL, SAFTY COVER, Z3 23.73

G5107288 TIRE, CASTER, Z3, RUN FLAT 203.91

G5107289 BOLT, 5/8-11 X 8-1/2, CZ 20.37

G5107298 WIRE HARNESS, MAIN, Z3 501.59

G5107300 CABLE, HYDRO NEUTRAL RLS 32.55

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G5107304 BOLT, 5/16-18 X 2-1/4 SER FLNG GD5, CZ 1.58

G5107305 CLAMP, MUFFLER, Z3 5.36

G5107306 KIT, MUFFLER, Z3 110.25

G5107308 BOLT, 5/8-18 X 2-1/4 GD8, PHOS 4.31

G5107310 CIRCUIT BREAKER, 15A A-RESET 8.30

G5107311 FUSE HOLDER, Z3 9.66

G5107312 WIRE HARNESS, MAIN, Z3 JOYSTICK 187.43

G5107313 WIRE HARNESS, SECONDARY Z3 63.95

G5107316 FUEL CAP, 2.0, NON VENTED 34.13

G5107317 NO LONGER AVAILABLE 73.82

G5107318 SEE: 5106791 126.74

G5107320 MANIFOLD, Z3 144.17

G5107321 PLATE, BRAKE BACKING 28.67

G5107322 PLATE, BRAKE CAM, CZ 40.22

G5107324 PLATE, CAM COVER, CZ 56.81

G5107325 WELD, BRAKE GEAR RACK,CZ 38.54

G5107326 PLATE, BRAKE LEVER ARM 29.72

G5107327 PLATE, SWITCH MOUNT, CZ 35.28

G5107328 PLATE, BRAKE RELEASE LEVER,CZ 23.10

G5107333 WELD, RACK KEEPER, CZ 17.75

G5107335 PLATE, DEFLECTOR RACK,CZ 36.33

G5107336 ROD, DEFLECTOR SUPPORT 1/2 X 7.50 24.78

G5107337 PIN, DEFLECTOR, RIGHT (X310-2040) 12.50

G5107348 WASHER, 0.54 X 1.50 X 0.060, CZ 1.68

G5107351 PIN, COTTER, 3/32 X 2.00, CZ 1.68

G5107356 CORD, RUBBER (THIS IS A SINGLE CORD) 6.62

G5107367 WELD, CONTROL SWITCH BRACKET RH, CZ 26.46

G5107368 WELD, CONTROL HANDLE, CZ 45.15

G5107369 WELD, CONTROL SWITCH BRACKET LH, CZ 27.51

G5107370 SPACER, .75 OD X 6.40 LONG, 10GA 20.37

G5107390 SPACER, MOTOR BOX 10GA 15.33

G5107391 BRACKET, NEUTRAL CENTERING, CZ 27.51

G5107396 SPACER, .265 X .50 X .320, CZ 15.86

G5107405 CLAMP, 1-1/4 MUFFLER CLAMP 5.88

G5107411 DECAL, X3 BADGE, BILLY GOAT 18.69

G5107413 DECAL, X3 TOP PANEL, BILLY GOAT 13.23

G5107414 DECAL, Z3 HURRICANE_VERT, BILLY GOAT, LH 20.90

G5107416 DECAL, X3000 FRONT LOGO, BILLY GOAT 27.51

G5107420 DECAL, Z3 HURRICANE_VERT, BILLY GOAT, RH 22.05

G5107448 CRANK IMPELLER, BIG 716.63

G5107449 FRAME ASSM, FRONT END 628.43

G5107451 BELT, A43 21.84

G5107452 GUARD, BELT 92.61

G5107454 HUB, 1-7/16 BLO-VAC IMPELLER 904.05

G5107455 WIRING HARNESS, MAIN BLO-VAC 893.03

G5107457 BRACKET, BOTTOM CHASSIS 94.82

G5107458 PLATE, BRAKE HANDLE ARM 26.99

G5107459 NUT, CASTLE 34.76

G5107460 WIRING HARNESS, CHASSIS 91.04

G5107462 DASH 133.35

G5107463 DASH FRONT PANEL 84.84

G5107464 PULLEY, DRIVE, X3 82.64

G5107467 FORWARD DEFLECTOR X3, CZ 72.77

G5107468 WELD, FRONT DEFLECTOR, Z3, CZ 60.59

G5107470 FUEL TANK 474.08

G5107471 FUEL TANK 485.10

G5107472 BRACKET, HYDRO CONTROL 35.28

G5107473 I-BEAM, HYDRO 65.00

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G5107474 BRACKET, HYDRO TANK 27.51

G5107475 BRACKET, I-BEAM HYDRO 65.00

G5107476 IDLER ARM 28.67

G5107477 IDLER ARM 52.40

G5107478 PULLEY, IDLER ARM 34.76

G5107482 PLATE, KOHLER IDLER 40.74

G5107483 WELD, LEFT POWER DEFLECTOR, Z3, CZ 41.37

G5107484 DEFLECTOR, LEFT SLAVE - LIMITED QUANTITY AVAILABLE 41.48

G5107489 CABLE, NEUTRAL RELEASE 121.28

G5107490 NEUTRAL RELEASE LEVER LEFT 2.94

G5107491 FRAME, REAR CHASSIS 319.73

G5107492 SEE: 5107492AA 92.61

G5107493 WELD, RIGHT DEFLECTOR, X3, CZ 69.41

G5107496 WELD, RIGHT DEFLECTOR, Z3, CZ 73.82

G5107499 TRACTOR HARNESS 318.57

G5107501 BELT, WALKER B46 42.42

G5107503 CUSTOMER MUST MEASURE CRANKSHAFT 826.88

G5107504 IMPELLER, X3, BIG CRANKSHAFT 909.51

G5107509 DECAL, DASH, JOYSTICK 29.19

G5107538 KNEE PAD, BLWR 245.28

G5107562 GROMMET 1.00" I.D. FIT 1.38" HOLE 1.89

G5107567 CAP, GREASE, PLASTIC 3.68

G5107572 MANIFOLD 35HP BRIGGS, BLWR - LIMITED QUANTITY AVAILABLE 98.18

G5107760 ASSM, FRONT END, Z3 661.50

G5107771 WELD, LEFT SLAVE DEFLECTOR, X3 12.29

G5107772 WELD, LEFT SLAVE DEFLECTOR, Z3000, CZ 22.58

G5107773 WELD, LEFT POWER DEFLECTOR, X3 46.31

G5107779 WASHER, 3/4 X 14GA, MACH, CZ 2.21

G5107874 TIRE/WHEEL ASM, 20 X 8.00-8, TURF 143.33

G5107875 TIRE/WHEEL ASM, 22 X 11.00-10, TURF 231.53

G5107876 TIRE ASSEMBLY, 13 X 6.50 - 6 121.28

G5107877 TIRE ASSEMBLY, 11 X 4.00 - 5 79.38

G5107886 PIN, DEFLECTOR LOCK, Z3, CZ 44.10

G5107888 WIRE HARNESS, OIL PRESSURE SWITCH,X3 4.41

G5108289 TOUCH UP PAINT, BILLY GOAT ORANGE 34.13

G5108309 IMPELLER 1 1/8" SUBARU 1,058.40

G5108429 IMPELLER ONLY 1 7/16 For Updated Crankshfts 573.30

G5108448 CRANK UPDATE KIT WITH IMPELLER 308.70

G5108500 NUT-HEX-NYLK, FLG .3125"-24 ZP - LIMITED QUANTITY AVAILABLE 0.53

G5108673 SCR-CAP, HEX .375"-24 X 2.00 GR8 W/PATCH 1.58

G5108674 WSHR-NORD LOCK 0.406" X 0.654" ZP 2.21

G5108752 FUEL CAP, 3.5", MANAGED VENT OUT, 12" RT 38.01

G5108766 JOYSTICK, HURRICANE, 2020 234.26

G5108777 PULLEY IDLER 2.75" OD X 3/8" BORE 70.56

G5108815 LEVER, CAM LOCK 62.37

G5108816 BSHG-FL .500"X.625"X.500" .875"X.062" IR 2.52

G5108817 PLUG TUBE INSERT 1.25" O.D. 0.63

G5108818 BUSHING, 1.500" ID X 1.500" LONG FLANGED 5.67

G5108821 BUSHING, IGUS Ø.625OD X Ø.500ID X .750 3.78

G5108837 KEY 3/16" SQ X 1 1/4" 2.10

G5108845 SCREWCAP 3/8-24 X 4" G8 W/ PATCH 11.76

G5108892 COLLAR, SHAFT 1.25" 10.40

G5108893 REDUCER, 1/4" TO 3/16" HOSE BARB 1.47

G5109174 SWITCH, PLUNGER, BLACK, DELTA 11.03

G5109204 DECAL, LOWER CE DANGER 56.18

G5109205 DECAL, LOWER DASH CE 82.64

G5109206 DECAL, BLOWER,DEFLECTOR CE 52.40

G5109209 DECAL, BLOWER, CE DANGER 54.60

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G5109214 DECAL, TRANSAXLE/PARK BRAKE 38.01

G5109238 TRANSAXLE, ZT-3100, RH,ZJ-LPRP-SA7C-19XX 1,124.55

G5109239 TRANSAXLE, ZT-3100, LH,ZJ-HPRP-SA7B-19XX 1,124.55

G5109244 TRANSAXLE, ZT-3100, RH,ZL-KMPP-SB7C-1PXX 1,086.12

G5109245 TRANSAXLE, ZT-3100, RH,ZJ-LCRP-SA7C-19XX 1,063.86

G5109246 TRANSAXLE, ZT-3100, LH,ZJ-HCRP-SA7B-19XX 1,063.86

G5109270 ROD, HYDRO RELEASE 14.28

G5109292 TIRE, SILVER RIM, 20X8.00-8, TURF 145.01

G5109471 PULLEY, IDLER 30.35

G5109472 COUPLING, SS, PLATTER SHAFT 85.37

G5109473 PIN, COILED SPRING, SS, .125" X 1.00" 2.21

G5109474 SCREW, SET, .190" DIA X .3125" LG. 18-8 0.53

G5109476 SPRING, IDLER 12.18

G5109484 BELT, A-SEC 46.50" EL RAW EDGE COG 18.80

G5109524 ROD< PARKING BRAKE 19.22

G5109531 HARNESS , MAIN 52.40

G5109578 KNEE PAD, BLOWER 310.91

G5109600 SPACER 6.72

G5109613 DECAL, P2 HURRICANE VERT 16.49

G5109614 DECAL, P2 BANNER 17.64

G5109615 DECAL, P2 CONSOLE 12.08

G5109616 DECAL, BILLY GOAT LOGO, 7.5 9.87

G5109618 DECAL, CONTROL PANEL 11.13

G5109627 CABLE, THROTTLE 21.00

G5109628 CABLE, CHOKE CONTROL 16.59

G5109656 DECAL, TRANSAXLE BYPASS, P2 6.72

G5109657 DECAL, DASH PANEL, RT HAND 14.81

G5109767 DECAL, WARNING 13.34

G5109768 DECAL, DASH PANEL, FOOT CONTROL 7.88

G5109783 CLAMP, MINIATURE WORM GEAR MAH4 3.78

G5109829 WELD, PULLEY, STUB SHAFT 104.69

G5109873 CLAMP, MINIATURE WORM GEAR MAH4 3.78

G5109913 DAMPNER, ANFAN, METAL ENDS 23.73

G5417956 RIVET, BLIND .125" X .250" SS188 0.11

G5418869 WELD, FUEL TANK, BLOWER 694.58

G5419589 WELD, IMPELLER, 19.00 OD 479.54

G5419590 WELD, IMPELLER, 20.30 OD 529.20

G5420582 WELD, IMPELLER, FB1000 744.14

G5420644 HEADLIGHT, DEBRIS BLOWER 104.69

G5601224 FRAME ASSM, FRONT END 490.56

G5601264 RELAY, CONTROL MODULE 143.33

G5601265 KIT, JOYSTICK UPDATE 239.82

G5601334 DASH PANEL W/ DECALS, P2000 141.12

G7090095 NUT, 1/4-28, RH, YZ 2.73

G8021025 BOLT MACHINE 5/16"-18X3/4" SQ HD 0.63

G8021026 BOLT MACHINE 5/16"-18X1" SQ HD 0.63

G8024021 BOLT CARRIAGE 1/4" X 3/4" 0.63

G8024023 BOLT CARRAIGE 1/4-20 X 1 1/4 Z/P 0.63

G8024025 BOLT CARRIAGE 1/4-20 X 1 3/4 Z/P 0.63

G8024039 BOLT CARRIAGE 5/16"-18 X 3/4" ZP 0.63

G8024040 BOLT CARRIAGE 5/16"-18 X 1" ZP 0.63

G8024041 BOLT CARRIAGE 5/16"-18 X 1 1/4" ZP 0.63

G8024042 BOLT CARRIAGE 5/16"-18X1 1/2" ZP 0.63

G8024043 BOLT CARRIAGE 5/16"-18 X 1 3/4" ZP 0.63

G8024044 BOLT CARRIAGE 5/16"-18 X 2" ZP 0.63

G8024045 BOLT CARRIAGE 5/16" X 2 1/4" ZP 0.63

G8024046 BOLT CARRIAGE 5/16" X 2 1/2" ZP 0.63

G8024047 BOLT CARRISGE 5/16-18 X 2 3/4" ZP 0.63

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G8024050 BOLT CARRIAGE 5/16"-18 X 3 1/2" ZP 0.63

G8024054 BOLT CARRIAGE 5/16"-18 X 4 1/2" 0.63

G8024057 BLT-RDHDSSQNK, .3125"-18 X 2.250 G5 YZ 3.15

G8024058 BOLT CARRAIGE 3/8-16 X 1" ZP 0.84

G8024059 BOLT CARRIAGE 3/8"-16 X 1 1/4" ZP 0.84

G8024060 BOLT CARRIAGE 3/8"-16 X 1 1/2" ZP 0.84

G8024061 BOLT CARRIAGE 3/8"-16 X 1 3/4" ZP 0.84

G8024062 BOLT CARRIAGE 3/8"-16 X 2" ZP - LIMITED QUANTITY AVAILABLE 0.84

G8024064 BOLT CARRIAGE 3/8-16 X 2 1/2" ZP 0.32

G8024067 BLT-RDHDSSQNK, .375"-16 X 1.750" G5 ZP 1.58

G8024068 BLT-RDHDSSQNK, .3125"-18 X 1.500" G5 ZP 1.79

G8024069 BLT-RDHDSQNK, .375"-16 X 2.500" G5 ZP 1.58

G8024097 BLT-RDHDSSQNK, .500"-13 X 1.250" G5 ZP 2.31

G8024098 BLT-RDHDSQNK, .500"-13 X 1.000" G5 ZP 1.26

G8024161 BOLT CARRIAGE 3/8-16 X 5" ZP 0.84

G8024216 BOLT CARRAIGE 3/4-10 X 6" ZP 5.78

G8041001 SCR-CAP, HEX .250"-20 X 0.500" EP42 G5 Z 1.26

G8041002 SCREWCAP 1/4"-20X1/2" HCS ZP 0.63

G8041004 SCREWCAP 1/4"-20X3/4" HCS ZP 0.63

G8041006 SCREWCAP 1/4"-20 X 1" HCS ZP 0.63

G8041007 SCREWCAP 1/4"-20X1 1/4" HCS ZP 0.63

G8041008 SCREWCAP 1/4"-20X1 1/2" HCS ZP 0.63

G8041009 SCREWCAP 1/4"-20X1 3/4" HCS ZP 0.63

G8041010 SCREWCAP 1/4"-20X2" HCS ZP 0.63

G8041011 SCREWCAP 1/4"-20X2 1/4" HCS ZP 0.63

G8041012 SCREWCAP 1/4"-20X2 1/2" ZP 0.63

G8041013 SCREWCAP 1/4"-20X2 3/4" HCS ZP 0.63

G8041014 SCREWCAP 1/4"-20X3" ZP 0.63

G8041018 SCREWCAP 1/4-20 X4" 1.37

G8041019 SCREWCAP 1/4"-20X4 1/2" HCS ZP 0.63

G8041021 SCREWCAP 1/4"-20X5 1/2" HCS ZP 0.63

G8041023 SCREWCAP 1/4"-20 X 7" ZP 2.63

G8041026 SCREWCAP 5/16"-18X3/4" HCS ZP 0.63

G8041028 SCREWCAP 5/16"-18 X 1" HCS ZP 0.63

G8041029 SCREWCAP 5/16"-18X1 1/4" HEX ZP 0.63

G8041030 SCREWCAP 5/16"-18X1 1/2" HCS ZP 0.63

G8041031 SCREWCAP 5/16"-18X1 3/4" HCS ZP 0.63

G8041032 SCREWCAP 5/16"-18X2" HCS ZP 0.63

G8041033 SCREWCAP 5/16"-18X2 1/4" HCS ZP 0.63

G8041034 SCREWCAP 5/16"-18X2 1/2" HCS ZP 0.63

G8041035 SCREWCAP 5/16"-18X2 3/4" HCS ZP 0.63

G8041036 SCREWCAP 5/16"-18 X 3" HCS ZP 0.84

G8041038 SCREWCAP 5/16"-18X3 1/2" HCS ZP 0.63

G8041039 SCREWCAP 5/16-18 X 4" ZP GR 5 0.74

G8041041 SCREWCAP 5/16 - 18X4 1/2" 0.74

G8041042 SCREWCAP 5/16"-18 X 5" HCS ZP 0.84

G8041043 SCREWAP 5/16"-18 X 1" GR 8 ZP 0.53

G8041045 SCREWCAP 5/16-18 X 4" GR8 ZP 1.79

G8041048 SCREWCAP 3/8"-16X3/4" HCS ZP 0.63

G8041050 SCREWCAP 3/8"-16 X 1" HCS ZP 0.63

G8041051 SCREWCAP 3/8"-16X1 1/4" HCS ZP 0.63

G8041052 SCREWCAP 3/8" - 16 X 1/2" HCS ZP 0.84

G8041053 SCREWCAP 3/8"-16 X 1 3/4" HCS ZP 0.84

G8041054 SCREWCAP 3/8"-16X2" HCS ZP 0.63

G8041055 SCREWCAP 3/8"-16 X 2 1/4" HCS ZP GR 5 0.63

G8041056 SCREWCAP 3/8"-16X2 1/2" HCS ZP 0.84

G8041057 SCREWCAP 3/8"-16X2 3/4" ZP 0.84

G8041058 SCREWCAP 3/8"-16X3" HCS ZP 0.84

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G8041061 SCREWCAP 3/8"-16X3 3/4"ZP 1.37

G8041063 SCREWCAP 3/8-16 X 4 1/4" ZP 1.47

G8041097 SCREWCAP 1/2"-13 X 1 3/4" HCS ZP GR. 5 1.26

G8041100 SCREWCAP 1/2"-13X2 1/2" HCS ZP 1.68

G8041102 SCREWCAP 1/2-13 X 3" Z/P 1.68

G8041104 SCREWCAP 1/2"-13X3 1/2" HCS ZP 1.89

G8041106 SCREWCAP 1/2"-13 X 4" HCS ZP 2.21

G8041107 SCREWCAP 1/2"-13 X 4 1/2" HCS ZP 2.31

G8041108 SCREWCAP 1/2"-13 X 4 3/4 HCS ZP GR. 5 3.15

G8041109 SCREWCAP 1/2"-13 X 5 1/2" HCS ZP 1.68

G8041110 SCREWCAP 1/2"-13 X 2 3/4" GR 8 ZP 3.15

G8041111 SCREWCAP 1/2"-13 X 3" GR 8 ZP 1.79

G8041126 SCREWCAP 9/16"-12X 3 1/4" GRADE 5 4.62

G8041142 SCREWCAP 5/8"-11 X 2" HCS GR 5ZP 0.63

G8041151 SCREWCAP 5/8-11 X 4-1/2 GR5 ZP 3.68

G8041153 SCR-CAP, HEX .625"-11 X 5.500" G5 ZP 3.78

G8041175 SCREWCAP 3/4 - 10X5 1/2" 5.57

G8041235 SCREWCAP 1/2"-13 X 7" HCS ZP 3.99

G8041240 SCREWCAP 1/2"-13 X 9 1/2" HCS ZP 6.20

G8042026 SCREWCAP 5/16"-24X3/4" HCS G5 ZP 1.37

G8042030 SCREWCAP 5/16"-24X1 1/2" HCS G5ZP 2.00

G8042031 SCREWCAP 5/8"-18 X 1" HCS GR. 8 2.31

G8042033 SCREWCAP 7/16-20 X 4 1/2" HCS GR. 5 5.25

G8042034 SCREWCAP 5/16-18 X 6 1/2" HCS ZP 1.68

G8042038 SCREWCAP 5/16-24 X 3 1/2" Z/P 0.84

G8042107 SCREWCAP 1/2-20 X 4.5" Z/P 4.31

G8048249 SHCS, 3/8-16 X 2 BLK OX 1.58

G8049001 SCR-CAP, SH .3125"-24 X 0.875" G8 ZP 1.47

G8058132 SCREWCAP #10-24 X 7/16" ZP 0.63

G8058142 SCREW MACHINE #10-24 X 1 3/4" HX ZP 0.63

G8059094 SCREW MACHINE #6-32 X 3/4" HWF ZP 0.63

G8059133 SCREW MACHINE #10-24 X 1/2" HEX WF ZP 0.63

G8059134 SCR-MAC, HWH .250"-20 X .750" G2 ZP 0.32

G8059135 SCREW MACHINE #10-24 X 5/8" HWF ZP 0.63

G8059136 SCREW MACHINE #10-18 X 3/4" WF ZP 0.63

G8059138 SCREW MACHINE #10-24 X 1" HWF ZP 0.63

G8059140 SCREWCAP #10-24 X 1 1/4" HWF ZP 0.63

G8059141 SCREW MACHINE #10-24 X 1 1/2" HWF ZP 0.63

G8059143 SCREW MACHINE #10-24 X 2" HWF ZP 0.63

G8059144 SCREW MACHINE #10-18 X 2 1/4" HWF ZP 0.63

G8059145 SCREW MACHINE #10-24 X 2 1/2" HWF ZP 0.63

G8062176 SCREW MACHINE 1/4"-20X9/16" RH ZP 0.53

G8062184 SCREW MACHINE 1/4"-20X1 3/4" RH ZP 1.37

G8064204 SCREW MACHINE 5/16"-18X1 1/2" PD ZP 0.53

G8083122 SET SCREW 1/4" - 20X.375 CUP POINT 3.78

G8084106 SCREW SET 5/16"-24NF X 5/16" 0.53

G8122049 SCREW SELFTAP #8-32 X 3/8" HWH ZP 0.74

G8122051 SCREW SELFTAP #8 X 5/8" HWH ZP 1.26

G8122064 SCREW SELFTAP #10-24 X 3/8"ZP 0.74

G8122066 SCREW SM #10 X 1" TYPE A, SLOT HWH 0.63

G8122080 SCREW SM 1/4"X1/2" TYP AB HX WF 0.74

G8122082 SCREW SM 1/4"X3/4" TYPE A HX WF 0.74

G8123086 SCREW SELFTAP #10-24 X 1/2" HMS ZP 0.74

G8123087 SCREW SELFTAP #10-24 X 3/8" HMS ZP 0.63

G8123128 SCREW SELF TAP 5/16" X 3/4" HEX 0.74

G8142001 NUT 1/4"-20 FIN HEX Z/P 0.63

G8142002 NUT 5/16"-18 FIN HEX Z/P 0.63

G8142003 NUT 3/8"-16 FIN HEX Z/P 0.63

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G8142004 NUT LOCK 1/4- 20 2 WAY 0.63

G8142005 NUT 5/16-18 2 WAY LOCK 0.63

G8142006 NUT LOCK 3/8-16 2 WAY ZP 0.63

G8143001 NUT JAM 1/4" NC HEX 0.63

G8143002 NUT JAM 5/16" NC 0.63

G8143007 NUT JAM, 5/8-11 ZP 4.52

G8149001 NUT 1/4"-28 NF HEX 0.63

G8149002 NUT 5/16"-24 FIN HEX Z/P 0.63

G8149003 NUT 3/8"-24 FIN HEX Z/P 0.84

G8150002 NUT-HEX, JAM, .3125"-24 G2 YZ 0.32

G8154007 NUT #10 NC HEX 0.63

G8155007 NUT #10-24 HEX NUT 0.63

G8160001 NUT LOCK 1/4"-20 HEX Z/P 0.63

G8160002 NUT LOCK 5/16"-18 HEX Z/P 0.63

G8160003 NUT LOCK 3/8"-16 HEX 0.63

G8160005 NUT LOCK 1/2"-13 HEX 0.63

G8160007 NUT LOCK 5/8-11 0.84

G8160009 NUT LOCK NYLON INSERT 5/8"-18 GR2 0.74

G8161006 NUT LOCK 3/4" - 10 ZP 1.26

G8161020 NUT LOCK 1/4-28 TH ZP 0.53

G8161022 NUT LOCK 3/8-24 ZP THN HT 0.53

G8161040 NUT LOCK, 1/4-20 LT WT TH ZP 0.53

G8161041 NUT LOCK 5/16"-18 LT WT TH ZP 0.63

G8161042 NUT LOCK 3/8-16 LT WT THIN ZP 0.63

G8161044 NUT LOCK 1/2"-13 NYLON INSERT 0.63

G8161046 NUT LOCK 5/8"-11 LT WT TH Z/P 0.63

G8162005 NUT LOCK 1/2"-13 HVY ZP 0.63

G8164003 NUT LOCK #6-32 ZP 0.63

G8164005 NUT LOCK LT #10-24 HEX 0.63

G8165001 NUT-HEX-NYLK, FLG .250"-20 ZP 0.32

G8165003 NUT-HEX-NYLK, FLG .375"-16 ZP 0.53

G8165005 NUT-HEX-NYLK, FLG .500"-13 ZP - LIMITED QUANTITY AVAILABLE 0.32

G8166009 NUT-WING 3/8" 16 NC 0.63

G8171001 WASHER #10 1/4"X9/16"X3/64" 0.53

G8171002 WASHER 1/4" FLAT Z/P 0.53

G8171003 WASHER 5/16" FLATWASHER Z/P 0.53

G8171004 WASHER 3/8"FC7/16"X1"X5/64" 0.53

G8171006 WASHER 1/2"FC9/16"X1 3/8"X7/64" 0.53

G8171008 WASHER 3/4" FC 0.53

G8171009 WASHER 3/4"FC13/16"X2"X5/32" 0.63

G8171010 WASHER LOCK 5/8" S/T MED 0.53

G8172005 WASHER #10SAE 7/32"X1/2"X1/16" 0.53

G8172007 WASHER 1/4"SAE9/32"X5/8"X1/16" 0.53

G8172008 WASHER 5/16" SAE Z/P 0.53

G8172009 WASHER 3/8"SAE 13/32"X13/16"X1/16" 0.84

G8172011 WASHER 1/2" SAE Z/P 0.53

G8172013 WASHER FLAT 5/8" SAE ZP 0.53

G8172015 WASHER 3/4" SAE 13/16"X1.5"X1/8"ZP 0.53

G8172017 WASHER 1.00" SAE ZP 0.63

G8172019 WASHER FLAT FENDER 1/4" 0.53

G8172020 WASHER FLAT FENDER 5/16 0.53

G8172021 WASHER FLAT 1.75 OD X 1.06 ID X 0.100 ZP 2.63

G8172023 WASHER 1-1/8 SAE 1.37

G8177010 WASHER LOCK 1/4" S/T MED 0.53

G8177011 WASHER LOCK 5/16 ST MED 0.53

G8177012 WASHER LOCK 3/8" S/T MED 0.53

G8177013 WASHER LOCK 7/16" S/T MED 0.53

G8178015 WASHER LOCK 5/8" HEAVY SPRING ZP 0.53

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G8180005 WASHER LOCK #6 INTERNAL 0.53

G8180011 WASHER LOCK 3/8"INTERNAL 0.53

G8181007 WASHER LOCK 1/4" EXTERNAL TOOTH 0.53

G8181008 WASHER LOCK 5/16" EXTERNAL Z/P 0.53

G8181010 WASHER, BELLEVILLE CONTACT .323X.717X.05 1.68

G8181011 WSHR-STL, BLV, .402 X .877 X .063 CN MZ 2.21

G8181012 WSHR-STL, BLV, .386" X 1.063" X .082" MZ 1.37

G8181014 WSHR-STL, BLV .322" X .938" X .072" MZ 1.37

G8181015 WSHR-STL, BLV, .642" X 1.25" X .089" MZ 2.94

G8181016 WSHR-STL, BLV, .450" X 1.063" X .082" MZ 1.89

G8182005 WASHER LOCK #10 INTERNAL EXTERNAL 0.53

G8195096 PIN ROLL 1/8" X 1/2" Z/P 0.53

G8195100 PIN ROLL 1/8" X 3/4" Z/P 0.53

G8195101 PIN ROLL 1/8 X 7/8 ZP 0.63

G8195162 PIN ROLL 3/16 X 0.875 ZP 0.42

G8195166 PIN ROLL 3/16"X1 1/4" ZP 0.53

G8197002 PIN COTTER 1/16 X 3/4 0.63

G8197016 PIN COTTER 3/32"X3/4" Z/P 0.53

G8197031 PIN COTTER 1/8" X 1" Z/P 0.53

G9195106 PIN ROLL 1/8"X1 1/4" PLAIN 1.68

G9201072 KEY 3/16" SQ X 5/8" 1.68

G9201078 KEY 3/16" SQ X 1" 1.68

G9201084 KEY 3/16" SQ X 1 3/4" 1.68

G9201087 KEY 3/16" SQ X 2 1/8" 1.68

G9201109 KEY 1/4" SQ X 0.75" 1.68

G9201111 KEY 1/4" SQ X 0.875" 0.63

G9201113 KEY SQUARE 1/4" X 1" 1.68

G9201123 KEY 1/4" SQ X 2.25" 1.89

G9201125 KEY 1/4" SQ X 2 3/4" - LIMITED QUANTITY AVAILABLE 1.58

G9201128 KEY 1/4" SQ X 3 1/4" 1.68

G9201130 KEY 1/4" SQ X 3 3/4 3.99

G9201131 KEY 1/4" SQ X 4.00" 2.00

G9201200 KEY 3/8" SQ. X 4.50" 4.31

G80003518 BOLT, 1/4-20X.75, GR5, STD NK, SQ, ZC/CL 2.94

G80003531 SCREW, 5/16-18x0.750, GR5, WHIZ-LOCK, ZC 4.31

G80003547 NUT, 1/4-20 CNTR FLNG 3.36

G80004072 RHSSNB,5/16-18 X 3/4 GR5 ZINC/CLEAR 2.73

G80004446 BOLT 3.36

G80004676 SPRAY GUN - PW40S0H 50.72

G80005404 SCREW,5/16-18X0.625,WSHR,THD-ROLL,ZC/CL 2.84

G80012618 3/8" X 50' HIGH PRESSURE HOSE - PW30A0V - LIMITED QUANTITY AVAILABLE 205.07

G80013127 NUT, #10-32, HEX, KEPS, ZC/CL 2.31

G80025019 FILTER, FUEL 4.83

G80082701 DECAL, POWERED BY VANGUARD 5.57

G80105331 WELD, FOOT REST 37.28

G80105335 HANDLE, BRAKE 275.42

G80105336 CABLE, OUTER BRAKE - LIMITED QUANTITY AVAILABLE 110.25

G80105337 CABLE, INNER BRAKE - LIMITED QUANTITY AVAILABLE 93.45

G80105338 SWITCH, STOP - LIMITED QUANTITY AVAILABLE 29.40

G80105339 SWITCH, OPERATOR PRESENCE - LIMITED QUANTITY AVAILABLE 98.18

G80105347 HARNESS, STUMP GRINDER - LIMITED QUANTITY AVAILABLE 58.49

G80105368 PLATE, CUTTER WHEEL - LIMITED QUANTITY AVAILABLE 214.83

G80105369 WELD, CUTTER WHEEL SHAFT 394.38

G80105370 TOOTH, LH 15.02

G80105371 TOOTH, STRAIGHT 15.02

G80105372 TOOTH, RH 15.02

G80105373 WELD, INNER BELT GUARD 156.87

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G80105376 SHIVE, CUTTER WHEEL SHAFT 139.13

G80105377 BUSHING, CUTTER WHEEL SHAFT 44.73

G80105378 SHIVE, ENGINE SHAFT 128.00

G80105379 BUSHING, ENGINE SHAFT 38.43

G80105380 BOLT, ENGINE SHIVE 0.63

G80105381 WELD, OUTER BELT GUARD 244.02

G80105386 PUSH BLOCK, ENGINE 59.22

G80105388 CURTAIN, LH CHIP 72.77

G80105389 CURTAIN STRAP, 2 HOLE 11.03

G80105391 CURTAIN STRAP, 3 HOLE 20.58

G80105392 CURTAIN, REAR CHIP 31.19

G80105393 CURTAIN, RH CHIP 50.93

G80105394 COVER, DUST 5.15

G80105395 WELD, RH WHEEL W/BRAKE DRUM 349.97

G80105396 WHEEL/TIRE 4.8 X 8 LOADSTAR 200.03

G80105399 ROD, CABLE CLAMP 33.81

G80105400 ROD, FLOATING PIN 22.05

G80105402 PIN, COTTER, 1/8 X 1.75 ZP 0.42

G80105403 TOOTH GAUGE WITH 1/4" HOLE 25.41

G80105415 SCR-CAP, HEX .500"-13 X 2.00" GR8 ZP 2.10

G80105417 NUT-HEX, STOVER .4375"-20 GRC, CD CLR 0.53

G80105419 NUT-HEX, .375"-16 GR5 ZP 0.53

G80105429 PIN, COTTER .188 X 2.00 ZP - LIMITED QUANTITY AVAILABLE 0.84

G80105434 NUT-HEX, .250"-20 GR5 ZP 0.53

G80105489 SCR-CAP, HEX .375"-16 X 3.00" GR5 ZP 2.84

G80105491 BEARING, Ø1.1875 BORE PILLOW BLOCK 279.20

G80105492 POCKET, Ø.500, .625"-18 THREAD 22.89

G80105493 POCKET, COUNTERSUNK Ø.500, .625"-18 22.89

G80105494 BOLT, POCKET 5/8-18 X 1.75 7.77

G80105496 SPRING, OPERATOR PRESENCE 7.77

G80105499 COVER, HANDLE BAR PIN - LIMITED QUANTITY AVAILABLE 5.36

G80105500 HARDWARE, CUTTER WHEEL KIT OF 3 2.42

G80105501 SPRING, EXTENSION .749 OD X 3.25 - LIMITED QUANTITY AVAILABLE 2.31

G80105502 BELT, GATES 3/3VX750 PWRBD 288.96

G80105505 IDLER, KOYO 979 W9B091 82.11

G80105521 NUT, CASTLE 1-14 .547" HT GR5 13.23

G80107244 ASM, CON ROD SODCUTTER - LIMITED QUANTITY AVAILABLE 76.65

G80107750 HARNESS, SG1301 50.09

G80107910 SPACER, 500 SERIES GREENTEETH 0.84

G80108782 CABLE, SG BRAKE 123.06

G1719168X1 OIL FILTER, HYDRO, WHL MOTOR - LIMITED QUANTITY AVAILABLE 28.46

G350101-01 PULLEY 3.0" X 1" (LIMITED QUANTITY AVAILABLE) 93.45

G350107-S HT ADJ ASSY PR - SERVICE 262.29

G350121-S FRAME FRONT WA PR/OS SERVICE 247.07

G350194-S CHASIS W/LABEL PR 359.52

G350196-S GUARD SHAFT WA W/ LABELS - SERVICE 65.10

G350235-S FRAME ASSY WITH LABELS SERVICE KIT 348.50

G350306-S BRACKET ADJ DROP SEEDER ASSY 35.18

G350384-S GUARD, BELT W/LABELS OS/PR 79.07

G350408-S CABLE CLUTCH PR 25.52

G351011-S SPEED CONTROL ASSY OS901SP - SERVICE - LIMITED QUANTITY AVAILABLE 284.24

G351219-S CABLE SPEED CONTROL RT 44.10

G351271-S CABLE SPEED CONTROL LFT 35.70

G360119-S CABLE CLUTCH REPLACEMENT KIT AE 38.96

G360167-S BAIL LIFT SERVICE KIT AE 68.46

G360217-S BAIL SERVICE KIT AE 169.26

G360293-S PLUG DRAIN 1" 19.43

G360352-S AE4 TINE REEL ASSY 601.55

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G360367-S TANK WATER SERVICE KIT 342.09

G361110-S AET TINE REEL ASSY - SERVICE 676.31

G361111-S SERVICE WHEEL BRACKET LEFT 196.04

G361112-S SERVICE WHEEL BRACKET RIGHT 196.04

G361130-S FRAME TOW AE W/LABELS 523.95

G361276-S WHEEL AND TIRE ASSY PNEU PRECISION 92.93

G362103-PAINT ARM CRANK WA AE900 AE900 PAINTED 92.61

G362243-S BEARING & FLANGETTE ASSY 1.00" SERVICE 22.16

G362251-S LINK, CONNECTING - SERVICE (2 PIECES) 75.71

G362276-S KIT, AE13 CLUTCH CABLE REPLACEMENT 43.37

G362312-S CABLE SPEED CONTROL RH SERVICE 32.76

G362407-PAINT SEE: 80103108 6.41

G362424-S HOSE, HYDRAULIC 3/8" X 19.0" LONG - SRVC 21.53

G362426-S HOSE, HYDRAULIC 1/2" X 12.0" LONG - SRVC 20.58

G362427-S HOSE, HYDRAULIC 1/2" X 14.0" LONG - SRVC 21.84

G370194-FOAM WHEEL & TIRE ASSY, REAR W/FOAM 202.34

G370401-S WHEEL FRONT - STEEL RIM 130.94

G371102-S KIT CASTER RIG SC CONVERSION 78.23

G371108-S BLADE PIVOT ARM SC SERVICE 127.79

G371202-S ECCENTRIC BLADE DRIVE - SERVICE 135.45

G371203-S KIT BLADE 18" INCLUDES HARDWARE 219.56

G371216-S ARM BLADE DRIVE SERVICE 126.11

G371218-S SEE: 371221-S 56.49

G371221-S BRACKET, DEPTH CONTROL  - SERVICE 56.49

G371232-S CABLE CLUTCH BLADE KIT - GREASE INCLUDED 37.49

G371251-S JACKSHAFT WHEEL DRIVE KIT 300.51

G371270-S BELT WHEEL DRIVE SERVICE SC18 26.36

G371294-P SPACER, 1.25 X .109 WALL X 2.787 LG 11.24

G373221-S BEARING, FLANGETTE ASM 1.25" BORE - SRVC 46.20

G381003-01 LATCH DRAW RUBBER 22.26

G381003-02 LATCH CLEAT 8.40

G381019-5LAY2 BELT, V, 5L 38.03EL AY2 45.89

G381616R FRAME WA PL25SP CHARTERHOUSE 1,030.68

G381728-S COVER ASSEMBLY PL25SP - SERVICE 261.87

G381769-10 BRACKET BELT FINGER LOWER PL18 - LIMITED QUANTITY AVAILABLE 12.92

G381770-WA COVER WA PL18 207.17

G382011-S ASM, RH CASTER BRKT W/BUSHINGS & LOCK 169.47

G382012-S ASM, LH CASTER BRKT W/BUSHINGS & LOCK 169.47

G382102-S ASM, PAINTED SUB-FRAME W/ INSERTS 727.97

G382106-S ASM, PAINTED MAIN COVER W/DECALS 292.85

G382113-S ASM, PAINTED BODY W/DECALS & INSERTS 1,268.82

G382122-S ASM, PAINTED CABLE GUIDE W/DECAL 110.67

G382130-S WA, PL1801 FRAME W/DECALS 743.30

G382135-S ASM, RH REVOLVER WITH BUSHINGS 132.62

G382136-S ASM, LH REVOLVER WITH BUSHINGS 132.62

G382244-100 TINE, PLUGR BLACK W/VOLUME DISC. 20.58

G382244-S TINE, PLUGR BLACK W/JAM NUT 29.61

G382256-S ASM, PAINTED COVER W/DECALS 169.26

G382350-S WA, PL18 COVER W/DECALS 277.41

G430140-S SWITCH ENGINE ASSY - SERVICE 41.06

G430182-S PLATE FRONT & GRILL ASSY - SERVICE 217.46

G430276-S IMPELLER ASSY SERVICE QB5HC 186.38

G430309X-S IMPELLER ASSY QB554HXF - SERVICE 223.44

G430335-S HANDLE UPPER ASSY 103.95

G440035-S UPPER HANDLE ASSY SERVICE 110.57

G440044-S DIRECTOR CONE 5" W/LABEL 66.15

G440045-4 DIVERTER FRONT 4" (NEW STYLE) 40.32

G440045-5 DIVERTER FRONT 5" (NEW STYLE) 44.21

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G440046-S DIRECTOR CONE 4" W/LABEL 53.87

G440067-1-S GRILL KIT GEN II 54.08

G440104-S HANDLE ASSY FORCE SERVICE 163.38

G440170-S DIRECTOR CONE 6" W/LABEL 77.18

G440171A GRILL WIRE FORCE - BLACK 249.69

G440171-S GRILL KIT F18 SERIES 108.15

G440178-S KIT FORCE BLOWER THROTTLE CABLE, 31-1/2 - LIMITED QUANTITY AVAILABLE 21.53

G440206-S CHAIN CUARD LH W/LABELS KIT 34.97

G440207-S CHAIN CUARD RH W/LABELS KIT 39.69

G440244-S FORCE FRAME W/LABELS KIT 277.83

G440320-S FORCE PUSH FRAME W/LABELS SERVICE 173.88

G441101-1-S HOUSING FRONT SMALL FRAME SERVICE 99.65

G441101-2 HOUSING BACK SMALL FRAME 76.55

G441120-01 DIRECTOR CONE 3.5" 27.72

G441151-S BASE ENGINE SMALL FRAME WA SERVICE 139.97

G441157-S HANDLE UPPER SMALL FRAME 64.05

G441202-S IMPELLER ASSEMBLY 169.89

G500130-S BUSHING REPLACEMENT KIT FM 4.62

G500144-S SHIFT ROD KIT BC 30.45

G500210-S BLADE 24" FLAT 37.59

G500240-S BASE ASSY W/LABELS BC - LIMITED QUANTITY AVAILABLE 359.73

G500242-S SPINDLE ASSY BC 327.92

G500243-S HANDLE UPPER ASSY 82.11

G500283-S SWITCH BOX ASSY BC SERVICE 75.71

G500312-S LEVER CONTROL BLADE LIGHT 46.52

G500318-S ASSY CONTROL BOX BC ELECTRIC 101.75

G500339-S HAND GUARD REPLACEMENT KIT BC 44.31

G500342-S TRANSAXLE SVC KIT 802.73

G500344-S WHEEL & TIRE 16" XTRAC RH 177.03

G500365-S TRANSAXLE 3 SPD W/REV LIMITED SLIP 6800-9 601.55

G500404-S SHIFTER TUBE W/GRIP SERVICE 64.16

G500406-S LEVER CONTROL CLUTCH W/GRIP SERVICE 37.07

G501025-S CONTROL ROD ASSEMBLY - SERVICE 39.59

G501101-S BRACKET, DECK MOUNT WA W/LABEL 373.38

G501102-S DECK WA W/LABELS BC26 MECH 285.08

G501108-S BRACKET SHIFTER WA W/LABEL 45.68

G501120-S BASE ENGINE BC26 FIXED WA W/LABELS 535.40

G501121-S DECK, EURO BC2600 WA - SERVICE 299.36

G501223-S CLUTCH BC2600 - SERVICE 314.27

G501276-S CABLE SPEED CONTROL RT 35.28

G501282-S CABLE, GROUND DRIVE BC2600 33.50

G501286-S DELTA KEY REPLACEMENT 1.89

G501400-P HANDLE, LOWER LEFT PAINTED 24.68

G501402-ES HANDLE UPPER WITH GRIPS & LABELS BC 26 HYDRO ELECTRIC 94.08

G501402-MS HANDLE UPPER WITH GRIPS & LABELS BC 26 MECHANICAL 91.67

G501402-S HANDLE UPPER WITH GRIPS & LABELS BC 26 HYDRO 55.34

G5025013X14 BOLT, 3/8-16 X 1-3/4 GD5 CZ 3.05

G5025016X16 BOLT, 7/16-20 X 2 2.52

G5025025X12 BOLT, 5/16-24 X 1-1/2, GD8, YZ 3.68

G5025390X12 BOLT, 3/8-16 X 1-1/2, FLANGE 2.42

G5046360X1 THROTTLE CONTROL HANDLE/KNOB 8.40

G5050406X4 KEY, 3/8" SQ. X 4 9.66

G5050831X5 1/4" FUEL LINE, 5" LONG 4.52

G5050857X8 HYDRAULIC HOSE, FILTER TO PUMP 8.93

G5050927X39 WIRE LOOM, 3/8 ID X 39 IN 4.52

G5100778X1 RESERVOIR CAP (SV) 15.75

G5101026X1 FILTER, HYDRO OIL 36.33

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G5101026X8 KIT, SEAL 137.76

G510138-S BELT DRIVE 3L320 18.17

G5101418X1 BEARING, CASTER WHEEL, 11 X 4.0 - 5 BEAD LOCK (SV) 23.73

G510266-S WHEEL SPOKE REPLACEMENT HW 161.91

G5102809X1 KIT, FAN/PULLEY 115.71

G5102833X1 GROMMET, FUEL TANK - 5102833 9.45

G5104580X1 KIT, FAN PULLEY 92.61

G5106958AA HANDLE, CONTROL, LH - BLK 217.77

G5106959AA HANDLE, CONTROL, RH - BLK 214.94

G5107044A FRONT HANDLE, BLWR - BLK 91.46

G5107045A REAR HANDLE, BLWR - BLK 101.43

G5107241AA ARM, TRANSMISSION CONTROL - BLK 15.75

G5107323AA PLATE, BRAKE SPACER - BLK 5.36

G5107329A PLATE,FW DEFLECTOR MOTOR MNT - BLK 115.71

G5107332AA PLATE, DEFLECTOR SPACER - BLK 37.49

G5107334AA PLATE, RACK SPACER - BLK 11.03

G5107338A PLATE, RIGHT DEFLECTOR COVER - BLK 30.87

G5107339AA WELD, UNIVERSAL DEFLECTOR GEAR,CZ 42.95

G5107365AA IDLER ARM - BLK 26.99

G5107366AA MOUNT, OIL RESERVOIR - BLK 26.46

G5107407AA BRACKET, RELAY MOUNT - BLK 20.06

G5107466AA FORWARD DEFLECTOR BLK 98.07

G5107492AA DEFLECTOR, RIGHT 104.69

G5107547A WELD, Z3 FRONT CHASSIS - BLK 358.26

G5107561A WELD, Z3 REAR CHASSIS - BLK 176.40

G5107874X1 TIRE, 20-8 x 8 4PLY (TIRE ONLY) 108.05

G5107875X1 TIRE, 22-11.00 X 10, 4-PLY (TIRE ONLY) 162.65

G5107875X2 WHEEL, 10 X 7 4 ON 4BC, 2.84 PILOT 94.82

G5107876X1 TIRE, 13/650 X 6 4-PLY SMOOTH, TIRE ONLY 47.99

G5107876X3 2 ROLLER BEARINGS, SPANNER, 2 BUSHINGS 36.96

G5107877X1 TIRE, 11-4 X 5, 4PLY, TIRE ONLY 41.90

G5107877X3 5/8 X 1-3/8 DOUBLE SEALED FLANGED BB 13.65

G520008-01 HOUSING SPINDLE - LIMITED QUANTITY AVAILABLE 70.46

G520008-02 SHAFT SPINDLE 65.10

G520008-03 BEARING BALL 17.43

G520008-05 SHIELD 40.64

G520008-06 RETAINING RING (SHAFT) 0.74

G520008-07 RETAINING RING (HOUSING) 2.52

G520008-08 WOODRUFF KEY #605 0.84

G520008-09 PULLEY 4.75" DIA. 3/4 BORE 45.26

G520008-10 MACHINERY BUSHING 3/4" (WASHER) 3.15

G520042-S GUARD EXHAUST CHUTE DEFLECTOR W/LABEL 75.08

G520067-S CASTER ARM WA FM - LIMITED QUANTITY AVAILABLE 151.62

G520093-S LEVER CONTROL BRAKE FM 37.59

G520094-S LEVER CONTROL DRIVE FM 51.24

G520095-S LEVER CONTROL BLADE FM 51.24

G520200-S BATTERY 12V W/LABEL 126.42

G521100-S HP CLUTCH KIT 298.41

G521124-S CABLE CLUTCH WHEEL HP KIT 43.47

G521143-S KIT CABLE GUARD 15.54

G521232-S BRACKET CLUTCH STOP WA - LIMITED QUANTITY AVAILABLE 57.86

G540104-S WA, TANK, HYDRAULIC, 3 GAL W/ DECALS 357.95

G540118-S WA, MOTOR PLATE W/ DECALS 137.97

G5402539A WELD, CASTER YOKE, IS500Z - BLK 102.48

G5402539AI WELD, CASTER YOKE 102.48

G540296-02 PIN, WELD ON SPRING LATCH 18.90

G540296-03 SPRING, WELD ON SPRING LATCH 14.49

G540296-04 PIN, SPRING, WELD ON SPRING LATCH 5.25

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G540296-05 WSHR, STL, 5/8" ID 5.25

G5403445AA STRAP, FUEL TANK 17.64

G5414243AA WELD, REAR HANDLE 39.17

G5415132AA PLATE, PARKING BRAKE SWITCH 6.72

G5418509A WELD, MOTOR BOX - BLK 402.36

G5418513AD WELD, DASH FRONT PANEL - ORG 101.43

G5418513AI WELD, DASH FRONT PANEL - RED 101.43

G5418514AA PLATE, DASH PANEL, X3,Z3 - BLK 56.18

G5418515AD CONTROL TOWER X3, RH - ORG 209.48

G5418516AD CONTROL TOWER X3, LH - ORG 209.48

G5418518AD PLATE, BELT GUARD X3 - ORG 51.24

G5418520AI PLATE, TIE DOWN RH - RED 42.95

G5418525A WELD, PLATFORM, BLWR - BLK 110.25

G5418554A WELD, SAFETY COVER Z3 - BLK 435.44

G5418554AI WELD, SAFETY COVER Z3 - RED 413.39

G5418562A WELD, SAFETY COVER X3 - BLK 551.25

G5418578AD CONTROL TOWER Z3, RH - ORG 228.80

G5418579AD CONTROL TOWER Z3, LH - ORG 228.80

G5418580A WELD, MOTOR BOX, Z3 – BLK 533.61

G5418591A WELD TRANS I-BEAM, Z3 - BLK 77.18

G5418606A WELD, CASTER YOKE, Z3 - BLK 148.79

G5418606AI CASTER FORK, Z3 159.81

G5418608A WELD, FRONT END OPIVOT, X3 - TX BLK 397.32

G5418608AD WELD, FRONT END PIVOT, X3 - TX ORG 446.46

G5418608AI WELD, FRONT END PIVOT, X3 - TX RED - LIMITED QUANTITY AVAILABLE 385.98

G5418613A WELD, FRONT END FRAME, Z3 - BLK 1,036.35

G5418616AD PLATE, BELT GUARD COVER, Z3 - ORG 54.60

G5418642AI WELD, BLOWER HOUSING , Z3 - RED 3,142.13

G5419091AD PLATE, FRONT END TORSION C - ORG 47.36

G5419192A PLATE, BATTERY DOOR - BLK 21.63

G5419192AI PLATE, BATTERY DOOR - RED 20.58

G5419300A PLATE, TOE KICK, FB2000 - BLK 51.77

G5419301A PLATE, TOE KICK, FB3000 - BLK 51.77

G5420480AD WELD, BOTTOM, BLWR HSG, FB1000 - ORG 435.44

G5420480AI WELD, BOTTOM BLOWER HSG 435.44

G5420485AD WELD, TOP, BLWR HSG, FB1000 - ORG 606.38

G5420534AA WELD, DEFLECTOR, FB1000 - BLK 116.34

G5420561A PLATE, TOE KICK 26.99

G5420562AA WELD, BRAKE SHAFT PIVOT 58.38

G5420565AD PLATE, BELT GUARD 29.19

G5420574AA WELD, CONTROL HANDLE, RH 47.99

G5420575AA WELD, CONTROL HANDLE, LH 47.99

G5420577AA WELD, NEUTRAL LOCK SHAFT 58.38

G5420585A WELD, TANK MOUNT 121.80

G5420587AA SPACER 23.73

G5420595AA PLATE, LEFT DEFLECTER 12.18

G5420666AA MOUNT, OIL RESERVOIR, CE - BLK 38.54

G5420680AD PLATE, REAR BELT GUARD, CE - ORG 61.74

G5420681AD PLATE, RH REAR BELT GUARD, CE - ORG 22.05

G5420682AD PLATE, LH REAR BELT GUARD, CE - ORG 22.05

G5420698A PLATE, TRANSMISSION GUARD - BLK 9.45

G5420929A WELD,MUFFLER GUARD,HURRICANE,Z3000 - BLK 81.59

G5420931A WELD, MUFFLER GUARD, HURRICANE, X3000 83.79

G5420947AD WELD, BLOWER HOUSING , Z3000, CE - ORG 3,048.36

G5421092AA PLATE, BRAKE LEVER  9.98

G5421234A WELD , PLATFORM 275.10

G5421242A WELD, SPRING MOUNT 90.41

G5421299A PLATE, LATCH 8.93

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G5421310A WELD, LOWER TRANS MOUNT 133.35

G5421429AA PLATE, RIGHT DEFLECTER 11.13

G5421452A PLATE, MUFFLER GUARD MOUNT 8.93

G5421529AA PLATE, HYDRO TANK MOUNT 40.22

G5421533AA PLATE, SPUR GEAR BIG 11.13

G5421658AA WELD, FOOT DEFLECTER ARM 24.78

G5421674AA PLATE, BEARING MOUNT 35.81

G5421743A PLATE, BATTERY MOUNT COVER 46.83

G5421771AA PLATE, TOE KICK MOUNT LH 9.98

G5421772AA PLATE, TOE KICK MOUNT RH 9.98

G5421774A PLATE FOOT PEDAL 22.58

G5421775AA WELD, FOOT DEFLECTER SHAFT 57.33

G5421790AA WELD, DEFLECTER CTRL, FRONT 80.43

G5421791AA WELD,DEFLECTER CTRL, REAR 43.58

G5421792AA PLATE, GEAR AND DETENT GUIDE 8.93

G5421889AA ARM, TRANSMISSION CONTROL 5.57

G5421920A WELD, MUFFLER GUARD, FB1000 - BLK 63.95

G5421961AA PLATE, IDLER ARM 7.77

G5421965A PLATE, WIRE CHANNEL, FB1000 - BLK 16.59

G610308-P WASHER 2.25 OD X .515 ID X .134 ZP 1.89

G610339-1 BELT 26.46

G610370-S MANDREL HUB GZ W/ SET SCREW AND BEARING 123.80

G610418-S GUARD BELT BRUSH WA 33.71

G610422-S HANDLE SERVICE ASSY GZ 189.95

G610438-S HANDLE ASSY GZ SERVICE 216.20

G7700552X4P5 HOSE, VAPOR, 5MM ID, 4.50 LG 2.73

G790103-S IMPELLER ASSY QL SERVICE 457.91

G790138-02 BRACKET MUFFLER GUARD BOTTOM - LIMITED QUANTITY AVAILABLE 36.96

G790145-S ELBOW 8" ASSY SERVICE QL 526.26

G790149-S NOZZLE INTAKE FORMED 12" 88.20

G790150-01 CLAMP HOSE 12" 10.82

G791018-S LINER REPLACEABLE LOADER 220.50

G791020-S CUT- OFF 99.23

G791042-1 MUFFLER BRACKET - SHORT 15.96

G791042-2 MUFFLER BRACKET - LONG 15.96

G791042-S MUFFLER SUBARU 560.91

G791101-S HOUSING ASSY 1,131.59

G791102-S FLAPPER 10" 80.33

G791103-S FLAPPER 12" 105.00

G791116-S HANDLE NOZZLE/GRIP ASSY 121.28

G791117-S CHAIN HOSE HANG DL 38.12

G791120-S IMPELLER ASSEMBLY 661.50

G791130-S ASSY, SWITCH AND HARNESS DL 79.17

G792115-S KIT, DLMM ELBOW 2900/3700 1,005.06

G792226-1 MUFFLER DL35 - LIMITED QUANTITY AVAILABLE 353.01

G792226-2 GUARD MUFFLER DL35 38.85

G792226-3 MANIFOLD DL35 141.75

G792226-4 CLAMP MUFFLER DL35 5.57

G792226-5 SCREW MUFFLER DL35 0.42

G800137-S WHEEL REAR BGA SERVICE (PUSH MODELS ONLY) 64.79

G800297-07 PAINT GREEN SPRAY CAN 4.5 OZ 32.87

G800803-S NOZZLE ASSY 4" POLY 86.42

G810134-S HANDLE TOP ASSY SERVICE BT 116.13

G810706-01 CLAMP HOSE 10" 10.50

G810904-1 CABLE THROTTLE PANEL 16 HP VN 49.04

G811005-S NOZZLE 10" STEEL FORMED 88.20

G811007-S NOZZLE INTAKE 8" SERVICE 88.20

G811116-S COUPLER ASSY 8" W/GRIP - LIMITED QUANTITY AVAILABLE 248.43

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G811173-S FRONT PLATE ASSY W/INTERLOCK TR - LIMITED QUANTITY AVAILABLE 454.23

G811179-S COUPLER HOSE 10" GRIP - LIMITED QUANTITY AVAILABLE 191.42

G811191-S ELBOW ASSY TR OR HTR - LIMITED QUANTITY AVAILABLE 551.25

G811222-S CONTROL THROTTLE ASSY TR 46.10

G811235-S COUPLER HOSE 8" GRIP TR EURO - SERVICE 235.31

G812100-S FRAME ASSY DL12/13/18 W LABELS SERVICE 251.06

G812102-S HOUSING ASSY W/LABELS DL12/13 303.77

G812103-S PLATE FRONT WA 10" 396.90

G812104-S PLATE FRONT WA 8" 256.73

G812116-S HOUSING ASSEM. W/LABELS DL18 551.25

G812117-S HOUSING ASSY W/LABELS DL12/13 441.00

G812230-S FLAPPER 8" W/LABEL 70.67

G812240-1 MUFFLER 18 HP VN 50.72

G812240-2 MUFFLER HEAT SHIELD VN 17.85

G812240-3 MUFFLER MOUNT BRACKET VN 21.84

G812240-4 MUFFLER CLAMP VN 9.03

G812240-5 WASHER M6 FLAT Z 0.53

G812240-6 SCREWCAP M6 X 16 ZP 0.53

G812240-7 WASHER LOCK M6 ZP 0.42

G812252-S PARTS AND LIT BAG DL SERVICE 39.17

G812257-S IMPELLER ASSY DL 12/13 SERVICE 330.75

G812391-S KIT LINER PLASTIC - DL18 148.58

G812394-S KIT LINER PLASTIC - DL13 127.68

G830180-S PULLEY KIT 54.92

G830197-S BRACKET BOGIE ASSY LH VQ - LIMITED QUANTITY AVAILABLE 63.11

G830504-S KIT CONTROL VQ 270.80

G830518-S CONTROL ASSY VQSP 271.32

G830519-S CONTROL ASSY VQSPH - LIMITED QUANTITY AVAILABLE 281.93

G830539-S CASTER ASSY 6" SEMI PNEUMATIC 3/4NC 146.37

G830541-S CASTER & BRACKET ASSY RH SEMI PNEUMATIC - LIMITED QTY AVAIL 246.96

G830545-1 CASTER ONLY W/BOLT 79.38

G830545-2 CASTER WHEEL ONLY 6" 71.72

G831121-S IMPELLER QV9 SERVICE KIT 374.85

G831205-S COUPLER TRANSAXLE QV (3 PIECES) 175.35

G831218-S TRANSAXLE QV - SERVICE 1,111.43

G831236-01 WRAPPER CHANNEL QV 49.35

G831309-S KIT, QV TRANSAXLE CABLE 68.99

G840004-02 HOOD PLASTIC TOP LOAD BLACK 236.25

G840019-1 PLUG HOSE 5" TRIMMED 21.74

G840063-S KIT CABLE CONTROL CLUTCH 140.81

G840072-S CHAIN 41 X 62 PITCH 39.69

G840111-S PLATE TOP PUSH VAC - SERVICE 114.35

G840139-S KIT LATCH ASSEMBLY WITH NUT, MV VAC 52.82

G840266-S KIT, MV DRIVE CABLE W/GREASE 44.63

G850150-01 SPACER BOGIE WHEEL MAG BAR KIT 1.37

G890013-S HT ADJ ASSY - SERVICE 96.18

G890018-S SEAL BAG 5.78

G890148-S DOOR EXHAUST ASSY 46.31

G890242-S WHEEL ASSY SP 26T SPROCKET 154.35

G890402-S PLATE TOP ASSY 51.14

G891004-S GUARD DRIVE 110.67

G891007-1-S PLATE TOP WA PUSH SERVICE 62.48

G891020-S TRANSMISSION 1 SP GENERAL TRANS 128.73

G891025-S BEARING 1/2" PRESSED STEEL HOUSING 51.35

G891027-S KIT CABLE THROTTLE WITH CHOKE 42 IN 21.53

G891054-S HANDLE UPPER KV SERVICE 101.96

G891100-S HOUSING WA KV 242.13

G891101-S PLATE TOP WA KVSP SERVICE 121.49

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23



G891104-S IMPELLER 14.25 WA SP VAC SERVICE 236.67

G891107-S PLATE TOP WA TKVSP SERVICE 246.33

G891108-S IMPELLER 14.25 WA PUSH SERVICE 201.81

G891109-S IMPELLER 14.25 WA TKVSP VAC SERVICE 418.95

G891110-S NOZZLE MAINFRAME ASSY KV SERVICE 184.91

G900003-S IMPELLER ASSY KDH 222.39

G900146-01 PLUG HOUSING PLAIN GREEN 5.04

G900215-S IMPELLER ASSY KD501Q & ICQ CRU SERVICE 190.05

G900231-PLATE SPACER 1\2" X 5\8" PLATED 6.93

G900343-S THROTTLE CONTROL ASSY KD SERVICE 50.72

G900478-1 ZIPPER VQ 76" LONG 25.20

G900514-00 THROTTLE CONTROL 24.78

G900514-03-S THROTTLE CONTROL ASSY 36" 39.06

G900590-04-S HOUSING ASSY LB GREEN - SERVICE 268.91

G900596-04 WRAPPER INTAKE GREEN LB 51.35

G900732-S LINER KIT PVC HS 86.52

G900760-S WHEEL ASSY TREAD SERVICE NO SPROCKET 56.07

Billy Goat -2022 Price List
Educational Services Commission of New Jersey 

NJ State Approved Co-op #65MCESCCPS Grounds Equipment - Bid #ESCNJ 18/19-25

Bid Term: 2/22/19 - 2/21/21; Extended to 2/21/22; Extended to 2/21/23




